REVISION RECORD LOG

REVISION DATE
NO. -INSERTED
L. '
2.
3
4.
5
; TS/8-6-76

Printed m.U.SqA.

&

MODEL 644 AND 644BH S/N 9698284 & AFTER
MODEL 646 AND 646BH S/N 9698983 & AFTER
COMPACT WHEEL TRACTORS

Parts Catalog No. B1302

Port Pubi 2500

Published Decembar 1978 .
NOTE: This parts catalog replaces the previous issue, A1302,
==~ which is obsolete and should be discarded.

L

. This"’c‘:”étalog lists mounting parts for Series “B” backhoe,

For backhoe components see Parts Catalog 1275
— covering the D-100 Backhoe.

59;4. 1.‘;;" T U,
«--adv ‘v-:;»,.\"n

J 1 Case

A Tenneco Company
o Service Parts Supply’

700 State Street.
Racine, Wisconsin 53404

Belt, Starter-Generator .......

Breather, Crankcase....... 5.t

ConnectingRod ...:.........
Crankshaft. .. ... PP

Cylinder Bloc,k’{ ...... ... '

Cylinder Head ...............
Electrical System e ‘
Engine Block & Attaching Parts

'Exhaust System .............

Air Cleaner. . ...

. .BlowerHousing .......... . ..
Camshaft.._ ., . . e

.Efectricaf -Enging ... ... .. ... '
"Engine Block & Attaching Parts

Exhaust System . ............
Filter, Qil ....... R T
Fiywheel .............. e

PAGE

39

85-87
31
25

PAGE

1315

[

2,

ALPHABETICAL INDEX
KOHLER ENGINE SECTI(‘.)I\?51
GRID ) R
ci12 Filter, Breather ... ... e
G12 Flywheel .._ ... ... .. [,
- C8 Fuel Pump ........ ... l:“ ......
B14 Fuel System .......... AT
B14 Gasket Kits ........... Lo
C14-D2 Governor -.,........... [
cz . QilPan .............. .. Voo
’ cz - Piston............... S
C4 Spark Piug ..................
C4 Starter-Genarator . ... ........
G12-A4*, Statar. . ....................
A Throttle Linkage .............
B12-

Valves . ... ... e e L

S
ONAN ENGINE SECTION

GRID
A8

B6&.
A12
AB-AB

L. AR

B8
A14-B2
©B12
B4

A12

‘

Fuel Pump .........
Fuel System *
Governor .. ..., ... Ll .

Wrm e e e -

Qil Base ..... B
GilPump ... > o000 ,
Pistons & Rods .. ... .. .~ /
Points - Breaker Contact . . -, ..

Valves ...%. .. ... ... ...

~ BASIC TRACTOR SECTION

65 -~

, PAGE
Axle-Front . ..... . ... P 51
Axle-Rear........., ... 57
Backhoe Seat Agsembly ... ... 113-117
Backhoe Mounting . .
Components ............ 111-117
Backhoe Hydraulic .
Connections .. {......... 115
Backhoe Hydraulic Connections '
-SERIESB .. ........... 119
Baffles & Shrouds e 35
Brakes ......... ... ........ 53
Bucket & AMS . ............. b5
Control - Speed, Hydrauhc
Decals ............ e 93
Electrical Systern .......... .. 8h-91°
Fan.............. ._..... 45
Fenders .......... ......... 49
Fork Lift - LT-20 and LK-20 . 109
Frame, Grille & Hood .~....... 47
F-27 Hll‘Ch Adapter ........... 106
Hitch ... ... .. ... ... . ..., 95
Hydraullc Tractor ..........~ 59-B81
Coupling - Pump Drive.. . ... i .73
Hoses, Lines & Fittings .. ... 59-61
Motor - Hydraulic Drive . . . .. 75
Pump ................ P 3
Reservoir & Mountings . .. 67
‘Valve - Control, Tractor , . . .. 69
Valve Control Linkage ... ...

GRID

* D12
E4
€2*-C6*

B14*-C6*
car

c8*

C8

: D14
. E2
F2
AT0*
G12-A8*
. Da
D1D

- Bi0*
‘D8
‘Bg*
A12*
E8-E10
F10
EB-E10
-Fl14
F10

F4

F6

v F2

Hvd'raulic -Bucket ..., ...
Lylinder-Amms . ........._,

¢ Cylinder - Bucket ....... ...
Hoses, Lines, Fittings.......
Valve & Control Linkage . ...
Instruments, Electrical .. ... ...
Lever - Range Selector. .. .. . ..
~ Lift - Implement, Hydrauﬁc .
LK-17 - Hydraulic PTQ Kit .. ..

LL-9-Holding Valve .. ... _. L
LT-16 - Hydraulic PTO Kit . ¥ .. g7
103-

LT-26 Three Point Hitch. ... ... .
Frame, Lift Rods & Arms. . ..
Hydraulic Components ., ...

PTOCIuteh .................

PTO Valve - Hydraulic ........

Seat-Operator's ............

Steering Wheel & Gear .......

Tail Lamp........ e

ToolBox .... ._............

o Weight Box'. ... ..ovoers ... i

Wheels - Front &' Rear ... .....
Wheel Weights - Model D-10 ..

* contained on microfiche 37

A2

A14-B2

GRID
JE12°
7 E12-G2
© E12-G?
E12

= FB
G12-A8*
D10
G4
B2*
B10*
Al4*
B6*-B8*
‘BE*
B8*
D2-D6
B4*
D10

- D12
G12-A6*
D10
E4
.A‘IQ*
" Dig
A12*

W



<

Ingexes . ' Lo

This parts Catalog is arranged for easy identification of
Genuine CASE Service Parts.: An alphabetical index is
provided at the front of this Catalog to locate the major
groups or assemblies. A numerical index at the rear of the
Catalog gives the part numbers and the pages on which
they are described,

=t

Iustrations

All parts are iitustrated in “Exploded Views” which |

show the individual parts in their normal relatiopship to
each other. Reference numbers are used in the illustra-
tions, These numbers correspond to those in the "“Refer-

ence Number' column and, are followed by the part’

number, description and quantity required,

Orders b

Orders should plainly specify correct part number, fuli
description, quantity required, machine model and engine
medel, machine and engine serial numbers, method of
shipment and shipping address. '

Changes

- - }
When changes to the machine make it. necessary,

revised pages for this book will be issued. The revised

pages will be issued with the same page number as those

they replace ard the “issue” number and date will be
" advanced,

h is imperative that revised Parts Book pages be in-
serted into their respective Parts Books as soon as received.
Failure to do so will lead to confusion and defeat th

purpose of the bocﬂ} ) . R

ENGINE MODEL, SERIAL
AND SPECIFICATION
NUMBER 646 AND 646BH

; . ! B WY i i S
’ , TRACTOR MODEL AND ENGINE MODEL, SSEIAL
.o : inti : ’ 1AL NUMBER AND SPECIFICATI
Indented Description SER p . NUMBER 644 AND 644BH

Indented parts in.the descriptive list are a part of the preceding assembly or sub-assembly.
The quantity shown in the “Number Required” column is the number of parts used on a machine except where parts are
indented in descriptive list. In this case the quantity shown is the number required for the preceding assembly or sub-

©

assembly. L b - i : -
: . TRACTOR MODEL DESIGNATIONS ENGINE MODEL DESIGNAT|9N$
- ‘ .. - K-321-AC 20183‘ENGINE
REF.f PART NO. DESCRIPTION . REQ'D Spec. No. 60258D
f A B51S0  CYLINDER ASSY -rearsteering . ......... .. ... ... ] ‘ ‘ {used prior to $/N 9731697)
28 A 56208 - SOCKET ASSY -rearcylinder .. ... ... ...... - ... .. =" 1 : ) — -
29 A 55958 PLUG - adjusting, sacketassy. ... .. ..................... .. 1 . 71, H ‘
) 30 A 55957 N SEAT - socket ball . . .. .. .. e e e e 2 644 AND 644BH K-321-A (;6222;:8 ‘
31 A 56210 T- TSPRING-socket ... ...l Lo B B o - Spec. No.
32 A 56209 SEAT -socketspring. . ... ... 1 ; *‘WHEEL LOADER ~ (used S/N 9731697 to S/N 9744750}
33 G 45175 CLAMP ASSY -socketassy ........................ ... 1 » = N ‘
. 1132 fgﬁ '. - BOLT 3}/.; x :;-1/4" NF. hex. ..o o 1 - , K-321-AS C 24786 ENGINE .
' . meotter, 318" x 3%, L e e e e 1 ; D e
35 . A bb8gy ~ STUD -ball, socket & cylinder .. ..., o 2 1 ' Spec. No. PP %032: fter) .
- 36 13- 410 BOLT - 1/4" x B/B" N.C., hex.. ..o v e 4 : : {used S/N 9744750 and after ,
37 92- 4 LOCKWASHER - 1/4" SAE. ... ............ [ 4 - , ; _ , '
J— o / 646 AND 646BH - | CCKA-MS C 21669 ENGINE }
é “ WHEEL LOADER Spec. 2803J and 3566J

' » ,
. 1
. .
i ™
- .

% Terms "Right Hand” and *’Left Hand"’ R . .
| - When using this catalog, notice the reference to

K : ' serial numbers of various components noted here and o
i ! listed in the “description’ copy. By refe_rr‘mg_to

correct serial numbers, proper parts identification

will be assured.

“Right-Hand" and *"Left Hand"

sides of this machine are determined by standing at the rear of the unit and faci'ng in the
direction of forward travel, '

- Fi
“

SERIAL NUMBERS




: &
4 CASE MODEL 644, 648, 644BH and B46BH COMPACT WHEEL LOADERS 5
—_— {
)
{
CARBURETOR, AIR FILTER AND MANIFOLD — 646 and 646BH
REF. PART NO. ' . DESCRIPTION _ REQ'D
- C 22551 AIR CLEANER ASSEMBLY .. ... e e e 1
"1 \ 129- 505 NUT - wing 1/4” ... ... P e e e PO
"2 Cc 22426 TUBE -breather .............. e e e e m e e P
3 C 22425 Jcovsa aircleaner .. ............... JE ]
- 4 c 22424 © ELEMENT -aircleanar. .. ...ttt s s iy er s onsenennnn e 1.
5 C 22423 BASE -aircleaner ............... PR T e e 1
6 A 28077 "0 RING-1-7/16" I1.D. ....... PR 1
7 c -19170 CLAMP ASSEMBLY :air cleaner . . ..... oo ornon ... e 1
8 NSS CLAMP -aircleaner - - 7 :" .. .. T i am e m e h e E e e te e 1
9 92- 3 LOCKWASHER - #10. . . oottt r e e e e e s e e e et 1
10 129- 7 NUT - 10 NF square. . .. ..oyt e e et e e eeen e nnns 1
. 1 174. 222 SCREW - #10 x 2-1/4'" NF rd, hd. machine ............. e 1
12 C 22428 LOCKWASHER - Star  ....ooiinlennnnnnnnnnn.., e -1
13 C 22427 HOSE - breather ........................... PR 1
, 15 c 22418 " CARBURETOR - engine {repairs, page 7) .............. PO 1
16 C 20630 BRACKET -choKe .. .v ottt e e e e i 1
17 C 203714 CLIP - throttiecable..................‘ ........ e 1
. 18 C 22420 ° MANIFOLD -engine, intake. o « - « o v veinnnss e, 1
’ @ . 19 C 20584 ° GASKET - carburetor mtg.. . .. .. e, e 1
“ : “ 20 .92 4 LOCKWASHER - carburetor mtg. . . oo v e veeve e vnnennnnnun.. . -2
21 . 113. 5 BOLT - carburetor mtg. .« .ottt it i e .2
22 C 20632 °  GASKET - manifold, intake. . ...:...... e .1
23 C 10678 BLBOW . . e e e e e 2
24 .13 B32 BOLT -manifoldmtg, .................. e 2
25 “C 22430 NIPPLE-pipe....7 oo oo ee e nnes e e 1
26 g2. 6 LOCKWASHER - manifold mtg. . . . . . A L. 2
27 C 21498 HOSE -airintake. . . o oo vttt e et e et e e e e e e, 1
28 Cc 21976 SLEEVE -airintake .. ... .. ..veeevnn .. SPIPIP e e 1
29 . c 22581 PRE-CLEANER - air cleaner !optmnal]. e PP e 1
30 217- 15 ELBOW - carburetor outlet . ..., .... e e e v
31 - C 22432 HOSE -vacuum . ................ e e 1
- 32 C 2243 HOSE - VGUUM . 5 0 e vt e e e e et e e e e e e et e 1
33 C 22471 VENT ASSEMBLY - carburetar & . . .o oot ee e e e ee e e 1
C 25260 DIAPHRAGM -vent . ........... e e 1
34 c 22471 HOSE -drain. .. ....ov e e 1
a5 C 22422 CLAMP-hose. .......... e e e .2
- —}- . b
J
& hd dg -
Lo : ' “Printed in US.A. . : September 1979
a . 1 . : N




- . CASE MODEL 644, 646, 644BH and 6463!;! COMPACT WHEEE LOADE'i:lS 7
. w t

! REF.

DO, LN =

- 3
3
N MNNMNN [ e S S QU G PO}

PART NO. .
169- 97
NSS
C 2069
NSS
C 20693
C 20694
NSS
NSS
NSS
NSS
C - 22467
c . 2072
Cc 20700
NSS
NSS
C . 20439
NSS
© NSS
NSS
C 20708
NSS
C 22466
NSS
NSS
NSS
c 20709
NSS
NSS
C~ 22462
C 20690 .

Printed in U.S.I_‘\.

g

C22418 CARBURETOH 646 and 6463H .

DESCRIPTION __. : o REQ'D

SCREW -bowli COVEr. . . . v .ttt it i sttt v n e e e 3
SCREW - choke fly #4 x 3/16" {SeeKitsbelow) . ................ e 2
FLY ~Choke . .ot i e i e e e e, ve 1
COVER ASSEMBLY - carburetor (order €22418 carburetor) ........... 1,
SHAFT ASSEMBLY -ChoKe . . vt e v et e et e e et eeneenenn, 1
PIN -float. . . . . . e e ceeee
GASKET - body to bowl (See Kits below). .. ........ [ 1
GASKET - float, valve seat (See Kits below} .. ... e e, 1
GASKET-nozzle plug .« .o vt i i it i i it it i r it e nn e 1
NEEDLE AND SEAT ASSEMBLY (SeeKitsbelow) . . .. e v vvvninenn. A
P UG  MOZZIB .+ v i 2 e st e e e e e 1
PIN-CHOK@ STOP. + + + v v v ee et D e e 1
FLOAT ASSEMBLY - carburetor . ... ...l 1
LEVER - idler stop (not needed, use governor idle adjust) . . e 1
NEEDLE - idler adjust (See Kitsbelow) . ... .. covuvnn. .; ........... 1
_ SPRING -idleradjust . .. ............. e e et e 1
SPRING- throttle stop adjust {not needed usge governor idle adiust) . ..... 1
SCREW - throttle stop (not needed, use governor idle ad just) ........... 1
SCREW - throttie fiy #4 x 1/4°" (See Kits bélow}. ... .. L e 2
FLY -throttle .. ... it et i i i e e 1
SHAFT ASSEMBLY - throttle (See Kits below)............. e 1
NUT-n0Z21e ittt ettt ee s eeeen s A
NOZZLE ASSEMBLY - (See Kitsbelow) . ......... e |
GASKET - nozzle {See Kitsbelow) . ... ..o v it i et et ens 1
BODY ASSEMBLY - carburetor {order C22418 carburetor). . ....... ... 1
BUSHING - throttie Shaft .. ...oveeennnn.. .. hepe e e e 2
NUT - throttle stop {not needed, use governor idle ad;ust) P |
SCREW - throttle stop {not needed, use governor idle adjust) . . . ........ 1
KIT - repair, carburetor {includes items 2, 7, 8, 9, 1{4, 18,20.22,23)...... 1
IKAT - gasket, carburetor {includesitems 7, 8,23} .. . .. .. ... ... ... 1
e
% ~
i
¢ /
-
. "
e = g

March 1876




CASE MODEL 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS

I
- e
FUEL PUMP ASSEMBLY - 646 and 646BH
REF. PART NO. DESCRIPTION , REQ'D -
1 C 20653 PUMP - FUBE, VABUUM & . v i et e e ee e ee e e ee e e oo 1
2 C 20740 BASE-fuelpump ... ... i i i e e e 1
3 .C . 20440 SPRING - didphragm. .« ooy e et eet e et r e eas e annnns 1
TS ¢ 20448 PLATE -spring . . ........ e ?\
-5 ..C 20434 “GASKET - base fuel pump. ..ottt et e e e 1
8 C -~ 20437 * DIAPHRAGM - FUel PUMP . « o oot et e vee e e imennbnns 1
7 C 20428 VALVE PLATE ASSEMBLY v v v oot e ee e e eemeennnns 1
B - c 20738 GASKET - cover, fuel pump. .. & . v vt vt e e e e s e e 1
9 C- 20739 COVER -fuelpump.......... S Bt i e T
10 c 20433 SCREW - cover, fuelpump. . ........ PR s 2
11 C 20645 PLATE - mechanical fuel pump hole cover. . ... .. e e 1
12 C 20247 LOCKWASHER - 1/4" . . ... .. ... v e 2
13 13 210 BOLT - 1/4" x B/B N MeX. . v et e e e e e ennns e 2
i4 C 20735 GASKET - plate, fuel pump hole cover, . ... o vttt st e e e e e e ns 1
15 C 20647 TUBE - vacuuUm BiNe o . oottt e e e e e e et e e ee e e e 1
16 222-§ 1014 FITTING -invertedmale. . . ... ......0 e vernnvnnn. P, 1
17 c 20411 CAP - fuel pump ... ... T e et e fl 1
18 214- 102 CLAMP - HOSE . ot n et e e e e . 3
19 B 20650 BRACKET < fuel pUmp mtg. . ...ttt it e tn et e e i s en s nn 1
20 C 20651 SCREW - #10 X B/8" . it e e 2
21 193- 1000 T T e 2
22 C 22429 HOSE - vacuum, fuel pump . . .. ... o e e e 1 -
23 c 2247 HOSE - fuel pump to carBuretor . .. ..o vt et ee e eeeenenes 1
24 ¢ 22275 SCREW - #6 % 3/B" it 2
25 C 22279 NUT -6 - 32 hex. oottt et e e e e e e e e e e e 2
H 1
L - {
T \-_ ¥ r
\"-_
- h
T—q
" Printed in U.S.A, i March 1975

/



B

Y

CASE MODEL 644, 646, 844BH and 846BH COMPACT WHEEL LOADERS o, 1
PISTON, CRANKSHAFT, FLYWHEEL AND CAMSHAFT — 646 and 646BH
REF. PART NO, :9 DESCRIPTION _ REQ'D
1 C 20223 _RING - center pin, camshaft ............... i ee e 1
2 C 22260 CUP-govermor . ... ........c0vucnun.. et 1
3 211- . 14 ‘ BALL-fIy,governor....:....g..... ..................... 5
4 C 20317 ° FLYWHEEL - engine {includesringgear) .. .................... 1
"6 ¢ 20308 GEAR -ring, flywheel ... ... [ 1
6 c 22261 GEAR - timing, camshaft (includes items 27 and 28) . ............. 1
7 C 20229 - WASHER - thrust, Cam gear . . v v o v v evv e veesennnen e ceensnss 1
8 126~ 9 KEY - woodruff, cam and crankshaftgearmeg. . ................. 2
9 C 20327 - CAMSHAFT - engine (includes C 20233 Pin). .. ...... P 1
10 " C 20233 PIN -camshaftcenter .. ......... .. iinininunnes . 1
1M - - ¢ 22587 PISTON AND PIN'ASSEMBLY -standard .. ..., ........0.0uu.. 2
1} c 22588 PISTON AND PIN ASSEMBLY - (.0DB” oversize). . . ... ... ovvonnns 2
1 C 22689 PISTON AND PIN ASSEMBLY - (010" aversize). . . .o vve v v nnnn. 2
11 C 22590 PISTON AND PIN ASSEMBLY -(.020" oversize). . ......ovevennn . 2!
"1t C 22591 PISTON AND PIN ASSEMBLY - (030" oversize). . . . ... v vennnnn. )
1 C 22592 PISTON AND PIN ASSEMBLY -(.040" oversize). . . .. b en e e ‘2
12 C 203792 PIN-piston . ..o ivennniiie e, P 2
13 c 20380 RETAINEFII- PIStONPIN v v e v e s e nn it eea e 4
14 C 20381 CONNECTING ROD ASSEMBLY .......... e . 2
15 C 204m BUSHING - pistonpin ............. e e e e e 2
16, c 20402 - BOLT -connectingrod . .. ..vnivine it tnnnnsens e ' 4
17 C 20382 RING SET - piston (standard]. . . .. ...\ ... e, ... L2
17, 7 ¢ . 20383 RING SET - piston (005" Oversize). v . « v 0 v o o i s v e ee cnar s 2
17 e 20384 RING SET - piston (010" oversize}, . . . . e e i 2
17 C 20386 RENG SET - piston {.020” oversize), . . .o v ovnnn. .. e s 2
1?7 c 20394 RING SET - piston {.030" oversize). ....... e .. 2
17 C 20400 RING SET - piston {.040” oversize). ......... e e 2
18 C 20403 BEARING - connectingrod {standard). .. ......... P 4 .
18 C 20408 BEARING - connecting rod (002" undersize}........ e 4
18 c 20409 BEARING - connecting rod (010" undersize} ., . ... oo ... 4
18 ¢ 20410 BEARING - connecting rod (.020" undersize} . . ... .......cv.u,.. 4
18 C 20480 BEARING - connecting rod {.030" undersize} . . . ............ N 4
19. c 20482 WASHER -flywheal mtg. . ... ... iiiiieennnn, 1
20 126- 13 KEY - flywheel mtg.. . ... .. e e e e e e e, 1 \
21 c 18291 BOLT - fiywheel mtg.special.................‘ ..... ST, 1
22 R 13338 RETAINER -crankshaftgear . . . ... ..o iitin s e it sieee . 1
23 C 20219 WASHER -retaining, crankshaft gear’. . . ... ... ... o0 vieenrnnn. 1
24 < { 22885 - CRANKSHAFT -engine ....... e e 1 o
25 92- 7 - LOCKWASHER -7/16" flywheel mtg.. .. . . ..... .. .00 urenrunnen. 1 |
% -— C 22262 GEAR -crankshaft. . . ... ... . . . i e, 1
27 C 22263 SPACER - flyball . . . ..ottt e piieee s, P 1
28 C 22264 PLATE - flyBail . . o .o vt n e 1
o ;
~ ¢
|
Printed in U:S.A, | - uly 1976



Pl ™~ , '
. [ * . - ) a . v - ) . , -
- 12 ’ . ) CASE MODEL 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS .13 "
’ N '
ENGINE BLOCK AND ATTACHING PARTS - 646 and 646BH SRR .
« REF, PAR\l NO. e  DESCRIPTION l . ) - .REQD
1 C. 20489 .  “BLOCK ASSEMBLY - cylinder, standard bore . . .. .. .%2vuneen.ns 1
-2 41-" 26 7 ' PLUG -‘camshaftexpansion . . . ... ... nn . 1
3 T ¢ 22322 SCREW - bearing plate, rear . . ., ouvevnn... e st [ N
4 C~ 22618 BEARING - crankshaft, standard {undersize see below) . .. .. I 2
] ¢ 20267 e WASHER - thrust;.crankshaft bearing. . . .. ..o oo v g vty . 2
: ;) -G 20511 , [IT - gasket, bearingplate . . . .. ... e . . -1
' 7 C 20512 . PLATE - bearing (excludes bearing). ... ........0.......... L
8 - G 20513 " "BEARING - camshaft, frontorrear.............. -
9 C 2027 SEAL -bearingplate. .., ...... et e e .o 1
10 c 20272 ) PiN - main bearingstop........ PR Gty iy 4
1 C 22265 SCREW - #8x 3/4" rd. hd. sheetmetal . ....... PR re 1
12> 922 . 5 7 LOCKWASHER -rear bearingplate. . . ... vevvwenelnenn.... 5
13 -C 20520 TUBE - 0il, CrankCase « . J v vv e s v e nneecannreeenesannns 1
14 - C 20528 INSE RT ~valve seat, intake {oversize see page 15) ... ... ....... 2
. 15 C 20523 INSERT - valve seat, exhaust {oversize seepage 15} . ........:.. 2
.16 c 20534 . GUIDE -valve,intake . . .[i . v it i i it e e b a e 2 \ .
Vo7 C 20833 GUIDE - valve, exhaust . .4 . . oo ool ey s 2
18 C 22603 - BLOCK ASSEMBLY -short {includes: cylinder and crankease, i P
i , " all bearings, crankshaft, camsHaft, governor gear-case, rods,
b pistons, rings, valves/oil pump, breather tube, camshaft gear
p and crankshaft gear) « . o oo e et i i e e e 1T
19 C 20430 . CAP -breather tbe . . ..o v it e ittt ie s eainanas s 1 .
20 C 20491 B T 1 : ’
21 C 20492 - BAFFLE - breather tube . . ... . e @ e et P
22 C 20493 - *SEAL - oring, breather;tuba . . . . .. ... ..., e e T e e 1 -
23 _C 20536 CLAMP - breather.cap. . . . . e e 1 ’
0 24 C 20504 SCREEN - breather. . . ~. . ..... PRSP e e A
25 C 20540 BOLT - 0/168" " % 1-1/8" me. heX. e s e v e e r e it i s et et i i e anan 8 . N
26 C 20541 BOLT - 5/16" x 1-'3/4”jn.c. hex.. ... e e e i e . 10
27 c 20248 WASHER -B/16) . . .. i i i s s i it e i c it e e e e 18
28 c 20499 GASKET -¢cylinderhead . . . . ... o . v i iie e i i ERREE 2 1 .
29 C 20501 ‘HEAD - cylinder L.H. e e e e e e e 1
30 C 20503 HEAD -cylinder RLH.. . oo ot e i i i et b ea s aanens L]
31 T C 22619 BEARING - crarikshaft, (.002 undersize) .. . ..o vt veiinnnanennn 2 )
31 C 22620 BEARING - crankshatt, (010 undersize} ... .... ..., et 2
? -
- . . . T - s
Printed in U.S.A. g . . . . . July 1978 ha
& - i
’ \ & Wy




R R R I R R R R R ERRRRRRREEEEEENEEEEES———SSSSS

CASE MODEL 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS - 15 e~
-) : ENGINE BLOCK AND ATTACHING PARTS — 646 and 646BH
REF. PART NO. ’ DESCRIPTION . . REQD
. 3 C 22621 . BEARING - crankshaft (020 undersize} ... ......... ... ... 2
3 c 22622 BEARING - crankshaft [.O30 undersize) ... .. ..... i cnnnn 2
32 c 20494 COVER -valve, .« vttt i e it it i st et i it e e e 2
33 C 20495 GASKET -cover,valve . . .. oo vt i it i e nnens e 2
34 C 20498 SEAL-valve, intake . . .. .. .o e 2
35 13- _A36 BOLT -valve cover. . . .o it it ittt i e s e r i a i enaonann, 2 v '
36 C 20247 * WASHER - valve COVEr, COPPEr . .« v vt v iviin e g s 2
37 C 20817 ROTATOR -valve « .. v c it i et i ettt s s iananann a? ...... 4
38 C 20293 SPRING -valve .. . .. i i it i it e e s e 4
39 C 20294 LOCK -valve and Spring .+ . v v v v vt it v s e st asene s s annnnsns 8
40 (o 20276 TAPPET -valve, standard. . ;.. .. i oot cie it e it e cmvnnecaam e q
‘ 40 C 20470 TAPPET - valve, .001" oversize. . . ... ... et ittt 2 .
f 40 C 20471 TAPPET - valve, 002" oversize. . . ......... Ve et e -2 -
[ 7 -40 c 20277 TAPPET -valve, 005" oversize. . . . ... ...t ittt a e 4
41 c 20521 AV ALVE - intaKE. « o o ittt it it e i i e, 2
42 C 20522 VALVE -exhaust. . ........... et et . 12
43 C 20524 . INSERT - valve seat, exhaust (002" gversize) . ... .. T eaaaee e 2
43 > 20525 INSERT - valve seat, exhaust {.00B" oversize) . .. ... ........ ... .. 2
- 43 C 20526 INSERT - valve seat, exhaust (010" oversize) .. ..............0... 2
43 C 20827 INSERT - valve seat, exhaust {025 oversize) . . . ... ... . ... 2
44 . € 20629 ~ INSERT - valve seat, intake (002" oversize) . . ... . .ot inminennns 2
44 c 20530 INSERT - valve seat, intake (005" oversize) . . . ... ........ i_\ S 2
44 C 20531 . INSERT - valve seat, intake { 010" oversize) . .. ... .. .. ... 0ot vn 2
44 c 20532 INSERT - valve seat, intake {(.025" oversize} . . .... ..., ... .. N e 2
c 20655 KiT - gasket, complete @ngine. - . . -« v vy v e e arnarennnns L. 1
c 20754 KIT - gasket, carbon remioval (includes: valve cover gaskets,
cylinder head gaskets, intake manifold gaskets and
exhaustgaskets . . . ... .. i i i e ... 1
c 20755 KIT -‘overhaul, engine. {standard) includes: valves, valve spring '
and retainers, ring set, oi! filter, breather tube, points, -
plugs, condenser, crankshaft retainer ring and gasket kit . .. .. peen o1 : T
,
" p
J
. ' e
A [
. ~ N
Printed in U.S.A, g - ' ! July 1876
. ; ‘
\ *




‘ =
CASE MODEL 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS - - 17 - ~
OIL BASE, OIL PUMP AND GEAR COVER — 64§,and 646BH -
b
_REF. PART NO. DESCRIPTION REQ'D .
1 Cc 22357 COVER ASSEMBLY -gear. . . ... vviiinnennas e, 1
2 c 203190 SEAL - oif, governorshaft . . . . ... A 1 .
3 C 20544 BEARING - governor shaft, upper. .. ... . 2
4 c 22353 SHAFT AND ARM ASSEMBLY -governor., . . . ... .. oo 1 ’
5 C 20307 . YOKE - governor shaft . ........ R e 1
5] 182- 84 SCREW-32x3/8",panhead. . .. . ... ... .., 2
7 Cc 20309 PIN - StOpP, GOVEINON CUP .« o v i et e et v r e s e e s aanime s e 1
8 ol 20644 BEARING - governoi shaft/lower . .. ... .... ... e e e 1
9 211- . b BEARING - ball, governorshaft .. .......0.. .. 0 oo 1- —
10 c 20312 SEAL - guarCaVEr. . . it e e e e e 1
"M . =-C 20552 GASKET -gearcover . .. ........... e e e — 1
12 C 20314 PIN - gear COVEr . o o ot e e e et i s e " 1
13 C 22366 WIRE -fead, ol indicator. . . .. oo ottt e 1
14 92.. 6 LOCKWASHER - 01l base mtg. . . .. e 4
" 15 13- 528 BOLT -6/16 x 1-3/4 " nc.hex.. . oo e e oo e mae e e .. 4
16 13- - B36 BOLT - 5/1B8x 2-1/4 " nc. hex.. . oo e e e e et e e e 1 -
17 92- 5 LOCKWASHER - 5/18". . . . e e e e e 5
18 c 22362 BASE - o1l e e e 1
19 ° ° C 20585 GASKET -oilbase .. _........... I el 1
20 C 20557 BOLT -olbasetobloek . ., .. ... .. ... ... . e 4 ;
21 C 20331 WASHER - copper .. .. .. T 2
22 4 21- 14 PLUG -otldrain 4727 .. . .. S . 1
23 C 20563 TUBE - oil filler (used with vacuum fuel pump) . . ... ... v 1 A
24 C 20583 CAP-oilfiller . ... ... ... ... . [ 1 '
25 C 20554 GASKET - cl>i'| €. « e e e e 1 )
26 C 20564 GASKET -tube, orl filler: . .o .\ . e i :
27 . .13 410 BOLT -od fillertube mitg. .. ... ... ...... e 2
28 13- 516 BOLT -5/16%x 17 n.C hex. .. vt e et it e e e s 2
© 29 _C ‘20670 INTAXE - oil pump (mcludes cup, streenand pipe) . ... oo oo in s 1 -
30 C 20323 OIL PUMP ASSEMBLY (inteinal components NSS) . . ... ... ... .. .. 1
3 C 20325 - KIT -gasketoiipump., . oo oo oo e 1
32 cC 22364 BOLT -oilpumpmtg . .........;: e e 2
33 14. 612 BOLT-3/8"nc.hex, ol by-pass . ........ o S 1
34 C .20320 SPRING - 0l BY-Da55 « .. oo ittt e e e s i
35 C . 20322 VALVE - 01 BY-PaSS . o v v e T e e e n e e oo
36 c 20574 WASHER - 0il by-pass. . . ..o ove oo A 1
37 C 25042 FILTER -oil .o o0 o e 1
s Cco 20577 GASKET - a1l fIRET. . e e e e 1
39 Cc 20568 SWITCH -ailindhcaton . ..o o oo L e e e e 1
40 C’ 20565 ADAPTER -oil filter {usedoneatiy models) . . . ... o oot 1
41, c 20330 GASKET -adapter oil . . .. ... ... T 1
42 92-_ 4 LOCKWASHER -1 4" . e e e 2
~
] 4 L]
Printed in U.S.A. July 1878




- 18, . . .‘ .
. o ) - FASE MODEL 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS 19
} ) ) ‘ . ¢
- I GOVERNOR AND BLOWER HOUSING — 646 and 646BH
- REF, PART NO. . DESCRIPTION . ' - : REQ'D
_ ( 1 129- 665 NUT - lock, governorthrottle . . . ... o oo o 1
2 C 20569 BALL JOINT -governor throttle rod . . . . . oottt i e e e e v e s e as 1
-~ 3 193- 1000 NUT -balljoint.. ... .. ..0. .. cneerennn e e e 1
4 C 20572 ROD. - QOVEINOr tRIOTLIE . . o o ot v et e et v e e e e e 1
5_ C . 20573 CLIP-rod, governor throttle . .. .. ... .. ... e, 1
6 C 22404 ARM - governor. . . ... e e 1
- . .7 195 14 WASHER « .ot et e 2
& c 20374 CLIP-throttlecable. o v o0 o i ettt e et e 1
9 c 20370 BRACKET -governor control, . . . .ot v v cee ceen v eer e e e 1
10 25- . 118 NUT -bafflemtg.. . .. .. i e i e e i e 4
o c 20621 STUD -eylinderar baffle ... ...t e 4
12 C 20620 STUBE -drain, Ol filer o e e e e e e e e 1
13 C 22401 ' PLUG - blower housing ... .. .. . [ D 1
14 C 20371 COSPRING - governor tdle . . .. e e e e e e e e 1
15 C 20376 SPRING -governor . ..., ......... e e e B 1
16 C 22388  BAFFLE -eylnderRH............... e . 1
17 C --20372 SWIVEL -governorarm. . . ... . .. .. e N 1
i8 195 14 WASHER - BB .. . e e e e e e e e 1
= 19 136 2 ‘PIN - cotter. . ... .. ... . e e e e e e e 1 R
20 = 169 74 S REW - #B x B/18" . . . e e e e e e 1
2i C 20375 SPACER -governor bracketU. . ... oo e 1 s

22 - 121- 3 BOLT - locking T/4 x 1/27n.c heX. v .o vnvenen .. P e 2\7{‘ ’

~ 23 Cc 22414 SCREW -governoridle 6% 1" rd. hd. . ... .o i 1T
24 C 22387 HOUSING - biower. . . . .. e e e 1

, 25 ™ C 22275 SCHEW - #B6x 3/8" ... .. ... ....... e -1 ‘

26 C 20626 o] N 2 3 Ve 1
27 C 20625 GROMMET -rubber. ... .ot ot c e e o 1
28 C 20580 BAFFLE -cylinder LH. o0t e oot i e e e e 1

@ @

[

Printed in U.S.A. ' : : . July 1978




©CmO~ oo R WK —

py)
M
n

Printed in US.A.

CASE MODEL 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS 21
IGNITION AND CHARGING SYSTEM - 646 and 6468H *
PART NO. DESCRIPTION o REQD °
C~ 20591 ROTOR -alternator . ... ..uvvulvrennnnennn.. e 1
C- 20582 REGULATOR, RECTIFIER ASSEMBLY . . .. ....... B 1
C 20593 SCREW - rator mounting. . . . . . e e FPPE 6
92- 4 LOCKWASHER ............... e e e e e e e n e h e e -1
173- - 219 SCREW - statar mounting . . . . .. DR 3
92 3 LOCKWASHER -statormtg. . .« ... . e e . 3
C 22391 7 STATOR ASSEMBLY (inciudesitem 8}, .. .. . . ... ... ... 1 -
C 20596 CONNECTOR -socket . . .......... e vt 1
c 22380 CLAMP - ol . o i e e e e e 1
265- 104 NUT-1/4"hex. ... .....0..... e e e e e e e e e e e e 1
C 20604 CONNECTOR - plug, regulator. . . .o vt e e e e e e e e e e e een s 1.
13. 414 SEREW - 1/4 x 7/8" regulator, rectifier, mta, . . . ........ ... ....... 3
C 22378 LOCKWASHER - 1/4" . . e e e e e e 1
Cc 22369 . SCREW - lock, #10 x=5/16" =5 1
C 22381 BRACKET - €Ol MG« v vt et e e ie e e e anns e 1
C 24306 CABLE -spark plug 177 L e e e e e e e e e e 1
C 24307 CABLE -spark plug 107 L@ L i e e e e e 1
C 20349 COIL -I@NITION L. ot e e e e e e e 1
T 20344 BRACKET - cable spark plug . .. .. ... oovnn o \.\ .............. 1
C 22368 WIRE - coil to breaker contacts., . ................ feaseaaiaian
. C 24308 SPARK PLUG . . . e e e e e e e e e 2
C 20614 BOX ASSEMBLY - breaker contact {includes items 23, 24, 25.& 26} . . . ... 1
C 20318 COVER -breaker Box . . . .. . i e i e e e v e e e
C 20321 R GASKET - breakerbox . . ... ...... e e e 1
C 20484 = POINT SET - breaker contacts .. .. ............... P e 1
C 20343 CONDENSER - breaker contacts. . . .. ... .. e e e e e 1
¢ 20332 CANM - pOInt g3 adjUSt o v vt e s e e e e e e e e 1
o 20505 GASKET -breakerbox mtg. ... ... .uuvveennn., e e C1
C 22296 PLUNGER -breaker box . . . .« . 0 it iy v s it vt e e ittt r e e e s enns . i
C 22297 GUIDE -plunger . . .. . .. e e e e e e 1
C 20515 . STRAP. point set to terminal block .. ... ... e e 17
C ., 20516 BLOCK AND TERMINAL ASSEMBLY . ... ... A e 1
C 20548 SCREW - #8 x 1/4" . . . e e, e e e e e e e 3
165- 43 SCREW - 1/4 x 3/4" breaker boxmtg. . . .. ... ... R 2
13- 410 BOLT-1/4 ><|5t.'8" hex.head . . .......... e e 1
&
L}
July 1978



.o . CASE MODEL 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS 23
STARTER MOTOR - 646 and 646BH : '
— C .
REF _PART NO. o DESCRIPTION - . REQ'D
- ' ) 1 " 13- B20 BOLT-3/8x 1-1/4" hex.head. . ............. .. ... ... .. . 2
2 g2 8 LOCKWASHER - 3/8" ... .. . .. e 2
3 C 22433 MOTOR - starting, 12volt. ... ....... L 1
- 4 C 22460 - COIL ASSEMBLY -field, , . .. ... ... .co. ... . . 1
5 C 22458 BRUSH - positive, . ., . e e 2
"8 C 22447 ARMATURE - starter motor. .. .. ... ........ .. ........ 1
~ 7 *C 22459 HOLDER ASSEMBLY -brush - .. ..o 1
8 C , 22443 ' SPRING -brush.. . ... 0 oL 4
o 9 C 22444 BRUSH - negative. . . . . . B S e 2
10 cC 22737 LEVER ASSEMBLY -cluteh fork. . ... ...,y 1
11 C 22446 © CLUTCH ASSEMBLY - enyaging, starter. ., oL 1
12, C 22442 STOPSET -pinion. . ... o 1 ~
13 C 22437 SCREWSET -startermator. . ... ............ ... .. . 1
14 C 22435 - SPRINGSET -lever . ......... P 1 . .
! 15 C 22445 END CAP - rear, starter (includes bearmng) .. ... ... ... i
16 . C 22436 BEARING -rear. .. ............. ... ... ... .. . ... 1 e
17 C 22439 BOLT -through. . .o veo oo 2
18 c - 224438 WASHER SET -startermotor. . .. ..o 1
19 - C . 22438 SWITCH ASSEMBLY -solenoid .. .c. .. ..... .. ...... .. .. 1
20 C 22440 FRAME ASSEMBLY - drive end (includes bearing) .. .......... 1
21 C 2241 : BEARING -front. . ... ... ... ... ... ... .. 1
& 8
| PR
L+
Printed in U.S.A. ' ’ March 1975




, it
— - 3 , . - ) »
P ' o . ! 7 : g -CASE MODEL 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS 25
. . } .
' EXHAUST SYSTEM — 644 and 644BH
REF. * PART NQ. DESCRIPTION . . REQ'D
1 ¢ 21077 MUFFLER - exhaust (used prior to S/N 9731697 . .. .. ... 1
2 C 10372 GASKET -exhaust.............. . .. ...... ... .. .. 1
3 61-° 510 SCREW - 5/16" x 5/8" NC socket head ... ... .... e 2
4 113- 207 CBOLT-3/8". ... R e 1
5 192 21 LOCKWASHER - 3/8" ... .. ... ... ... . . 1
6 195- 525 S WASHER -3/87. ... 1
7 - 129- 103 NUT - 3/8% . T 1
8 'C 23971 MUFFLER - exhaust {used S/N 9731697 and after) . ... ... ..... ... 1
g C 23633 PIPE - exhaust {u:ed S/N 9731697 and after) .. .......... ... ... 1
10 113- 103 BOLT -5/16" X 1" hex . .7 ... ... . e 1
T.oMn 195- 521 WASHER -5/16" ... ... ... 1
12 192- 20 - LOCKWASHER - 5/16" .. ... ... ... . ... .. ... ... .. 1
13 129- 102 NUT -8/16" hex ... 1
14 NSS CLAMP - muffler (used S/N 9731697 and after) (use L477G6) . ™, . . ... 1
15 111- 204 BOLT - 5/16” X 1-1/4" rd, hd, sguare neck N.C. . .............. 1
16 192- 45 LOCKWASHER-- 5/18" ... ............ ... . . . . i
17 129- 518" NUT -BA8" N.C. .o 1
EXHAUST SYSTEM — 646 and 6463H
1 "¢ 20109 MUFFLER -exhaust . ..........oouiuaioo i 1
2 C 21640 PIPE - exhaust, left .. ... .. e e Pt 1
3 Cc 21638 | PIPE - exhaust, right:+ .. ... .. .. S S 1
4 C 18250 GASKET -exhaust. .. ........... PP 2
5 61- 510 © -BOLT-5/16" x 3/4" NCsockethead . ... ........ ... . ... ... .. 4
6 192- 45 LOCKWASHER - B/16". - - - o ot et e e e "6’
7 NSS CLAMP - muffler (use L47766) + . .« ..o oo, .. e 2
31 111- 204 8OLT - 5/16" x 1-1/4* N? rd. hd.sguareneck - .........._ ... .. 2
9 120- 518 NUT-5/16" NChex --(.............. ... . .. ... .. . .. 2
10 L 47766 CLAMP - mujffier .. ... .. e S .2
11 129 102 . NUT-BM6" - 18hex .0 2
A
/
\ )
, - [ . H '?
r {
\
' i
Printed in U.S.A. \ S ™ August 1980




REF.

—_

14
15
16
17
18 .
19
20
21
22
23
24,
25
26
27
27
28

— OO~ M W=

Printed in U.S.A,
-]

-

- CASE MODEL 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS 27
CRANKCASE BREATHER -- 644 and 644BH
PART NO. DESCRIPTION REQ'D
. 129 fog NUT-1/8" NChex ... oit e e e 1
. 92. 4 LOCKWASHER - 1/4" . .. o 1
KO 275220 STUD -valvecover. . ... .. it 1
KO 275143 COVER -valve .. ... . . ..o 1
KO 231032 SEAL - breathe'r ......................................... 1
KO 235048 GASKET -breatherplate. . .. ... .. ... ... e, i
KO 235718 FILTER -breather . . . . .. ... .. .. . i, 1
KO 235117 BAFFLE -breather. . . . .0 .. . .0 1
KO 235047 REED - breather, . .. . . A P DU 1
KO, 235631 PLATE -breather. . ... .... ... e . 1
KO 275144 GASKET -valve cOVRr. . . .ot v st e e o] e 1
i CAMSHAFT AND VALVES — 644 and 644BH -
KO 237672 VALVE -exhaust . .........0 ... ... ... .. .. ... T, 1
KO 235582 VALVE -intake .. ... ... ... ... 1
- KO 230170 INSERT -exhaust valve seat. . . : . .. ... .. ... 1
KO 235007-8 GUIDE -valve . . . .o 2
KQ 235011 SEAT -valve spring. . . ..t v et e 2
KO 235168 SPRING:--valve . .. .o 2
KO 230020 ROTATOR - valve {Furnished in pairsonty} ............. ... .. .. .. 2
C - 24884 LOCK - valve retainer (includes both halves) ... ... ... ... ... ...... 2
K_OD235327 LIFTER ASSEMBLY . .. ... .. . . i, 2
NSS SCREW - tappetadjusting . . . . ..o v oo s e e e e ot 1
- NSS LIFTER -valve . ... .................. R 1
- C 25043 AMSHAFT ASSEMBLY .. ... et e i 1
vV 34346 PRING -8€tUating . ..ot s ottt e e e e e e, )]
KO 275066 SPACER - camshaft, 008", . . . .. . ... UAR
KO 275067 SPACER - camshaft, 0107, . .. . ... ... ., UAR
KO 235053 PIN-camshatt. ... .. ... ... .. ... . ... .. ... e e e 1
¥
o
, |
rl}‘
July 1978
s —



REF.

DO MO G &N =

5 (SIS AN — = = 2 fh e e 2 e e

CASE MODEL 644, 646, 644BH and 646BH COMPAGT WHEEL LOADERS

~_PART NO.

NSS

- KO 236763

NSS

NSS

NSS
KOA237401
"KO 235811
NSS '
NS5
K0A237344
KO _ 235003
92. 6
NSS

NSS
KOAZ37402
K0OA237403
KOAZ237404
K0A2374G5
KO 236764
KO 236765
KO 236766
¢ NSS

. C 23135

R . 16287
40035

W - _50B3-5

Ce 25054
‘H 61168

"¢ 18097

1957 . 541
131~ 301

Printed in U.S/A,

., -

. CRANKSHAFT, PISTON AND CONNECTING ROD — 644 and 6448H

DESCRIPTION

RING - topcompression .. ... ... ... ... .:.....

" RING - 2nd compression (includes expander)
RING - oil {includes expander) . ... ... .. . .. .
RETAINER -pistonpin . . ... ... ... .. . ...... .
PIN-pIston. . ... ..o i

PISTON ... ... . e
CONNECTING ROD ASSEMBLY (For undersize, see jtem 18)
WASHER - special

'SCREW - cap, connecting rod . . . .
RQD - connecting

PISTON ASSEMBLY - 020" oversize

PiSﬂTON ASSEMBLY - 030" oversize .. ..... .. ....... e e e

RING SET - piston .070” oversize ......... e P,
RING SET - piston .020" oversize ....... S,
RING SET - piston .030" aversize ... .........._ ... .. - .
PIN - piston .005 " oversize.™ . . ...\ v ne o
CONNECTING ROD ASSEMBLY - .G10” undersize. ... ..., ...

OILSEAL -crankshaftrear ... ................. .. .. _. :

BEARING - crankshaftbalt . ..., ... ... ... .. . .. ...
KEY -1/4" 5q. x 3/4" (Pump Coupling}. . . . . S
CRANKSHAFT '

<

29

- . September 1979



30

B I & T AR FU I N

12
13
14
15
16
17
i8
19
20
21
22
23
24
25
26
27
28
29
29
30
31

32
33
34
35
36
37
38
39

. 40
41

42
43
44

" 45

46
47

a8

49/
"50

REF.

CASE MODEL 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS

ENGINE BLOCK AND ATTACHING PARTS — 644 and 644BH

Printed in U.S. A,

"PART NO.
KO 236886~
KO 270158
KO 270889
KO 237670
KO 237658
KO 237064
C 24143
KO 230170
KO 235007-S
v 34427
o 21814
41- 18
13- 209
92. 6
KO 235025
KO 235026
92- 4
13- 48
KO 235353
173- 96
193- 26
c 22699
C 24495
13- 207 .
C 14399
R~ 16287
4p035
KO 235757 °
KO 235070
c 24490
C 24290
C 22700
c 24491
182- 541
C 18097
KO 235818
195- 541
131- 301
C 14954
A 27365
C 24883
NSS
KO 235748
o 19473
C 14906
221- 1375«
129. 143
128- 103
193- 89
KO 237277
221- 1138

o

o

" WASHER - cylinder head balt

~ SPACER - cylinder head

- BASE - oil pan

DESCRIPTION

FILLER TUBE - (used prior to S/N 9731731)
BOLT - cylinder head special 3/8" x 1-1/2"* NC hex.

HEAD - cylinder "
GASKET - head
GASKET - filler tube : :

BLOCK ASSEMBLY - cylinder, short {Inciudes crankshaft and seals,
rings, piston, rod assembly, camshaft, valves, bearings, plate

and seals, governor gear assembly | cross shaft and gasket kit}. . . .

INSERT - exhaust valvej. . -
GUIDE - valve :

PLUG - expansion

COVER - camshaft gear (used prior to S/N 9731731}
LOCKWASHER - 1/4" piated
BOLT - 1/4" x 1/2" NC.plated : Ny
GASKET - oil pan ‘

PLATE - oil fill pad (used S/N 9731731 and after)
BOLT - 3/8" x 1" NC socket head
PLUG - oil drain

.................

BEARING - crankshatt ball
GASKET - bearing plate |
GASKET - shim, .010"
FILLER TUBE - lused 5/N 8731731 and after} X
PLATE - bearing {Used S/N 9744750 and after)
PLATE - bearing {used prior to S/N 8744750)
DIPSTICK - oif {used S/N 9731731 and after)
SCREW

................................

FLYWHEEL - (used prior to S/N 9744750}

NUT - special Marsden &/8"
DIPSTICK ASSEMBLY - {used prior to S/N 9731721]
Q" RING - dipstick (used prior to S/N 973173
FLYWHEEL ASSEMBLY- (used 5/N 9744750 and after)
RING GEAR - (used S/N 9744750 and after)
STRAP -lifung ... .. ...... . ¥
PIPE - oIl drain extension : :
GASKET - plug, oil drain
ELBOW - 80°,1/4~
NUT - 3/8" NC hex, jam
NUT - 3/8” NC hex ) -

LOCKWASHER. .. ......... e e

STUD -cylinder head . . . . .0 i v st s s oo e e eee e n s N

....................................

.............................

...................

- WASHER - special, plated 21/32" ID x 1-3/8.” oD x /4™, ., .. . .

..........................

‘NIPPLE - pipe, 1/4" x 2-1/2" . ... .. e “

3

el I = 3 B s T S W R

& September 1979

B S e . T J gy JU o S N I N g



S~to)

~
Pri

e &
=

—

~,

Yo —
e

:i;: lllli'
[l TR P
S
P N
DRI
=1 .lal\;";
--:][ #'-ri'.\ .
L) ":\.‘ c;,.f
T

- N AN R LR B!
W

]

CASE MODEL 644, 6456, 644BH and 646BH COMPi\CT WHEEL LDADEﬁS 33

REF. PART NO.

C

KO
KO
KO
KO
KO
C
c
KO
KO -
KO
c
KO
KO
KO
KO

i el b e w3 ) e
SO PPN 20000 MO R W =

Printed in US.A.

23858
235025
235353
235757
235070
22m74

23860

22738
275341
235048
275144

10372

235057
237658
231032
237064

ENGINE GASKET AND SEAL KIT — 644 and 644BH -

DESCRIPTION REQ'D
KIT -enginegasket . ... e 1
GASKET ~camshaftcover . .. ... ... 0ot ennr s, 1

GASKET -oilpan ........ e e et e, 1
GASKET - shim, bearing plate (.010”)"7. .. ................. 8

GASKET -shim (010™) . .. .. o e UAR
GASKET - breaker cover . ... ... ............f .. ..., 1
GASKET - carburetor flange. ... ........................ 1
GASKET - fuel pumpflange. . .. ..ot ien e ... 1
GASKET -carburetorairhorn .. ..o oo e oo oo eee e 1
GASKET -breather plate. .. .. vu vt e e eee e e e 1
GASKET -valvecover! . . .. ..o it e 1
GASKET = Xhaust, « v v v e et et e e e 1
GASKET -pan{notused) .. .. ... .. et 1
GASKETY -cylinderhead . . . ..o v e Do e e e, 1
SEAL - BrEatHEr ' v oo s e et e et e 1
GASKET -oif fill tube {14 hp} . . . ..o it s e i e e e e 1

July 1978




D
m
m

== Ul o J6 ) Q- B X Y

LHNDO LW =

—t
[ -]

12

PART NO.

C 19634
92- 4
13. a3
KO 237677
KO 235652
KO 235207
C 23902
193- 107
KO 235054
176- .-438
KO 235901
C 24729
C 24879
13- 410
92- "4

. C 22684

KO 236676

c 18129
182- 625
192- 18
195° 513
C -21547
187 1093
(o] 21543
182- 528
192-. 18
196-  -513
129- 37
¢ 21638

Printed in U.S5.A.

CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS 35
. 1
BAFFLES AND SHROUDS — 644 AND 644B8H
DESCRIPTION - REQD
DEFLECTOR - engine air (used prior to S/N 9731697} ... ... . ....... ... .. i
LOCKWASHER - 1/4" zincplated ............. e el 2
BOLT - 1/4” x 1/2 NC hex, zinc plated T S 2
BAFFLE -cylinderhead .................. e e e e e e e e 1
BAFFLE - carburetorsideair. ... ............ oo 1
PULLEY - starter (used prior to S/N 9744750) . .. . . . e e e 1
BELT - drive, starter-generator {used prior to S/N9744780) ... .. ............ 1,
WASHER - 1/4" zincplated ... .................... P P 4
BAFFLE - (used prior to §/N 9731897) . . . 1
SCREW - 1/4" x 5/8"" NC truss head Phillips, zincplated -, ................ 4
HOUSING - blower {used prior to §/N 9731697} . . .., 1
HOUSING'- blower (used S/N 9731697 to S/NQ744750). ... ... ... ..., ... -1
HOUSING - blower (used S/N 9744750 and after) .......................... 1
BOLT - 1/4” x 3/4 NC hex, zinc plated .. ........... e . |
LOCKWASHER - 1/4" zincoplated . ................ . . . " 4
DEFLECTOR - engine air {used S/N 9731697 and after) ... L, 17
BAFFLE - cylinder (used S/N 9731697 and after) ................... .. 1
BAFFLES AND SHROUDS — 646 AND 646BH
SHIELD -engine heat . ............ ... . ... .. i . 1
SCREW - #10 x 3/3" NFpanhd. ............ e e e e 2
LOCKWASHER - #10 ... .. ... . ... ... . .. e 2
WASHER - #10 .. ... 2
SHIELD - heat, engine top - -+« .o veven ot 1
SCREW- #Bx 1/2" hex. hd. selftap. - - ... ... L. B e 2
BAFFLE -air cieaner ............ e e e 1
SCREW -  #10x 1/2"panhead . .. .-« .........oo.. ... S 5
LOCKWASHER - #107......... .. et e 5
WASHER - #10 7 . ... . 5
NUT - #10 e 5
SEAL - baffle ..o ... 1

January 1978




) CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS 37
36 : .
CHOKE THROTTLE AND GOVERNOR
REF.  PART NO. " DESCRIPTION : REQ'D
1 C 18311 . CONTROL - throttle (644 and 644BH} . .. .. EREEPIN e EERRI.
1 C 21651 CONTROL - throttle (646 and 646BH) ... ... ... e e 1
2 C 12224 .  HANDLE - throttle control, black . ........ .. . L 1
' 3 C 18312 CONTROL -choke (644 andB44BH) . ... ....... ... . ....... ... ... .. 1
3 Cc 18271 CONTROL - choke {646 and 646BH) . . . . . e e e e 1
— 4 C 14506 HANDLE - choke control, white . ................. ... .. .. ... .. .. 1
5 11- 2 BOLT -10-24 x 3/4" round head, square neck . .. ................. . . . .. L2
6 192- 18 LOCKWASHER - #10 Std. plated . . . e e e e e e, 2
7 129- 17 NUT -  #10-24 plated ........ e e e e e e e 2
8 KOA237653 LEVER -governor ............. e e Pt T e e e 1
9 N3- 17 (BOLT- 1/4" X 1-V4"NChex . . ..... .. c.uoeunroo. 0. AR 2 &
10 195- 518 'WASHER - /4" plated . .......... .. ......_ . . e e e e e 2° 2
1 128- 409 INUT - 14" hex .o 1
- 12 KO 235496 SPRING -governor . ....... ... ... ... . . ... .. 1
13 92- 4’ LOCKWASHER - 1/4" plated. .. 0. ... ... oo 1
14 C 18098 - WASHER -thrust .............. .. e e e 1
15\}(0 275690 WASHER -wavy ... . .. .. B e e e 1
’ 16 0O 43034 CLAMP -swivel, wire . ... ... ... .. 1
17 KQ, 235086 LEVER -speedcontrol ... ... .. ... ... .. .. ... .. ... 1
18 KO 235085 SPACER - speed control bracket ... ........... .. .. ... . .. T 1
19 KO 235084  BRACKET - high speed stop . . .. . .. . . . .. P 1
20 120- 37 NUT- #1082 hex . ..., ... 2
21 92- 3\ LOCKWASHER - 3/16" plated ... ., L 1
2277 A 10326 JOINT - ball {used prior to Engine S/N 5125238} . . . . . . . . .. N 1
' 22 c 25020 | JOINT - ball (used Engine S/N 5125238 and after) |- ..o 1
23 KO 235277 ROD - throttle . .. ... e e e e e e e 1
24 49485 RING - retaining, throttlerod ... .. ........... .. e e e e 1
- 25 KO 2356476 BUSHING - governorcrossshaft. ... ....ooo oo o 1
26 C 23126 SHAFT ASSEMBLY - GOVErnor Gross . .vvvvee oo U
27 V- 34418 BEARING - meedle governorshaft ... ......... . ... .. ... ... .. : e e
28 V34419 GEAR ASSEMBLY - Governor . @....................... ... ]
29 KO 235125.3  SHAFT -governor stuh .. ....voioun i 1
.30 c 18099 WASHER - governorstoppin .. ..o ot 1
3 W 34416 PIN - governorstop . ... ... e e e e e e e [P 1
32 " KOA237559 BRACKET - throttlecable ............... e e e, 1 "
34 KOA236919 BRACKET - chokecable ... ... e e e e e e 1
' 35 Vo 34421 SCREW - #10 x 3/8" NC fillisterhead . .. . ... ...... FE e 1
36 NSS ENCLOSURE - choke and throttle cable {not required, useitem37)............ 1 '
37 c 23032 PAD - mounting, choke and throttle .. . ... .......... ..., e e e 1
ENGINE MOUNT PLATES — 644 AND 644BH
1 Cc 20477 PLATE -enginemount R.H.. ... ..., . ... ... ... .. e e e e 1
1 C 20476 PLATE - engine mount L.H. {used prior to S/N9731697) . . . ... . ... ... . ... 1
1 Cc 23951 . PLATE - engine mount L.H. {used 5/N.9731697 and after) ... ... ... ... ... . 1
2 C 18793 MOUNT -engine .~ ... ....... S 4
3 D 22988 WASHER -snubber . .. .., .. ...... ... .. ..., S 4 »
4 151- 210 YRIVET -3/16" x 7/167. . . .. .. .. .. e e 16
5 13- 207 BOLT-3/8"x1"hex ....... LA, e e -4
6 192. 2 LOCKWASHER -3/8" .. .. ... e e e e .8
- | 7 13- 233 BOLT-3/8 " x 1-3/4" hex  ..... e e e e, 4
8 129- 103 NUT-3/8" 1B hex .o e e e e e 4
Printed in U.5.A, ‘ July 1978
> o




v

7 ’ . . ™
\ . . CASE MODEL 644, 646, 644BH AND 6468H COMPACT WHEEL LOADERS 39
38 _ - : .
v . ~
s =4
AIR CLEANER — 644 AND MQB(I/ , g
REF. PART NO. . DESCRIPTION ' REQD
1 KO 237895 AIRCLEANERASSEMBLY .......0«........... ... .. ... peem 1
2 KO 237423 . GASKET-cover ............ . .. .l Tt LM
3 NSS BASE - air cleaner (order KO 237895) ......... ... ... 1T 1
4 NSS . COVER - air cleaner (order KO 237896) ................-.. ... " 1
, §° A 70080 ELEMENT - air cleaner ................... e e 1 .
6 KO 275341 GASKET -airhora «.................. L 1 A
-7 177- 94 SCREW - #10 x 5/16™ NF fillister head . . . . . e e w3 |
.8 193 6 WASHER-3/16" ........... P e 4{3@& 3
g9 KQ 237421 PRE-CLEANER (optional) 1
10 129- 409 o NUT-wing ..o oo e 1
’ : FUEL SYSTEM — 646 AND 646BH
1 LG 18133 TANK-fuel ...
2 C 11629 CAP-fueltank . ...... ... ... ... ... . .
3 C 11545 INSERT - fuel cap
4 C 18190 STRAP - tank mtg.
5 C 14690  CUSHION - fuel tank ,
.6 173- 215 > SCREW - 1/4 x 1-1/2" round hd. machine .
7 129- 504 NUT - 1/4” NC square
8 C 10678 ELBOW - fuel tank
9 214- 251 CLAMP-hose ™ . -« oo
10 C 19238 HOSE - fuel line 46"
1 C  15007.  HOSE - fuel line 5-1/4”
12 ; D ROG4G FILTER - fuel % . ... . .
. k.
. . &
L .
} . .
- a -3 .
|
% T .

October 1978

Printed in US.A.




TN it
4

7]

0

CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS 4
. 0‘ - 4
CARBURETOR — 644 AND 644BH - SR
REF. PARTNO. ° DESCRIPTION REQ'D
C 24408 CA_RBURETORASSEMBLY__,W,,,,,,,,_,,__.,‘_,,,__,__,,____,:__ 1
1 KO 200380 SPRING - tension, idle adjust . F 1
.2 KO 237489 NEEDLE - Hi Speed adjust {used engine S/N 3020407 to S/NB128238) . . ... . 1
2 KO 275373 NEEDLE - high speed adjust (used prior to engine S/N 3020406} ... ............ "
2 C . 24652 ~ NEEDLE - high speed adjust {used engine S/N 51 25238 and after} .. ..........., 1
3 ' KO 200383 SPRING - fuel adjust . _ e P .1
4 KO 276231, NEEDLE -idle adjust ... .- ..° ... .. .. . . . 7ttt "1
5 * KO 200408 FLOAT ~earburetor ... ... .. O "1
6 KO 235448 BOWL - carburetor .. ... . s 1
7 KO 235447 NUT AND GASKET ASSEM. - carburetor bowl .. .. . . . T e 1
8 A 72013 KIT - carburetor repair . . .. .. ... ... .. . .. . I 1
9 «-NSS INLET NEEDLE AND SEAT ASSEMBLY .. ... .. ... .. . ... .. . 1
10 NSS , GASKET -bowiring ... .. ... ... .. . .. ... e 1
11 NSS GASKET - bow| baffle . . .. .= .. P e 1
12 KQ 200372 GASKET -bowlscrew ... ... .. .. ... ... . . 1
13 F 19892 PIN -Hoathinge ... ... ... .. ... . . ... . . . ... .. . 1
T—
. \
FUEL PUMP — 644 AND 644BH
L {Not available for Plastic Fuel Pump) -

¢ } .
1 KO 236387 KIT -fuel pump (for C22987). . ..... ... ... .. ... ... ... .. .. .. .. 1
NSS VALVE ASSEMBLY ... . 2

NSS GASKET -valve ... .. e e 2
NSS DIAPHRAGM ASSEMBLY .. ... .. ..... .. ... ... ... . ... .. 1
NSS ,SPRIN(} -diaphragm 0 L 1
NSS GASKET -valve ... .. ... ... ... ... ... ... ... P 1

2 C 22738 GASKET - fuel pump mtg. U 17

. g
A3
A
£

Printed in U.S.A,
r

July 1978



CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS -

1
- Yy R

. -
-

FUEL SYSTEM — 644 AND 644BH

REF. PART NO. DESCRIPTION REQ'D
.- C 24408 CARBURETOR - (Repairspage 41) f......... ...... . ... . . . .- 1-
2 C - 23860 . GASKET - carburetor flange , T 1
3 C 10678 ELBOW - fuel pump and carburetor | .. . ..., . | A 4
4 214- 281 CLAMP-hose ......... ... .[. . [l . 4 &
g v 34404 HOSE - carburetor 5:1/4" ...\ ..o 1.
6 192- 20 LOCKWASHER 8/16" ... .. .. .\ . ... . . . . o 2
7 113- 103 ' BOLT-5/16" x 1" NC hex ... . .. T P .t 2
8 C 24851 PUMP - fuel, 644 (Repairs page 41) N TN e 1
9 71- 412 SCREW - 1/4” x 3/4" NC fillister head . ../ .. ... T e s ... 2
10. 193 28 LOCKWASHER -1/4" ... ... ... ... Y . . SR 2
1 KO 275341 GASKET -airharn ...............d .. . e e B 1
13 c 24887 GASKET - fuel pump mounting, all models ©......./ . SR e 1
14 C .10657 ELBOW ASSEMBLY- fuel tank  ~...........¢f ... . 77 1
15 C 14690 - CUSHION -fueltank ....,........ .. .. P P 2
16 ‘C 18275 HOSE - fuel ine {44y ... .. ... .. O 1 i
17 c 18133 TANK -fuel ..o 1 -
i8 C 11529 CAP - fuel tank (includesinserty ... .. ... .. . . . . . . PR T -
19 € .11845 INSERT -fuelecap ........... .. ... .. . . . . . . TG PR =
20 C 18190 STRAP - fuel tank mounting .. .. ....... ... . . 7/ 2 !
21 173- ° 215 SGREW - 1/4 x 1-1/2 NC round head, machine, zinc plated ... .. ... ... o2
22 129- 504 NUT -square 1/4" NC . ............ ... . . . [ v 2
PTO CLUTCH AND LINKAGE
t C 19803 CLUTCH ASSEMBLY - less screen, 644 and G44BH {Repairspage 45) ... .. ... .. 1
1 C 21635 CLUTCH ASSEMBLY - 646 and 646 8H (Repairs page 45). .. .. .. ... . . . 1 -
2 C 17679 HANDLE -clutchengaging - ... .. . . .. Tt 1
3 C 14728 GRIP -clutchhandle ... . ... . . . .. . | S 1
4 C 21615 ARM - clutch pivot {early production). .. ..., ... _. .. .. . ... . . 7 1
5 113 102 BOLT -5/16" x 3/4" NChex ... ... . . .. . .. 777 1 o
6 192- 20 © LOCKWASHER -5/16" ... . .. 0 . . _ . . oot 1
7 195- 521 WASHER -5/16” ... L 1 .
8 C 20093 BUSHING -fliplock ..o 0 00 .. .. U P
8 132- . 310 T O 2
10 C 21580 ROD - clutch (644 and 644BH) .. ... . . . Tt o1
10 C " 198862 ROD -ciutch (646 and 8468BH) ., ... ... .., ... .. . . .. oo
1 C 19767 GUIDE -clutchrod . ...... .. .. ... .. .. .. . e 1
12T 113 207 BOLT -3/8"x 1" NChex .........._ . T 2
13 195- 525 WASHER -3/8" ... .. .. .. e e .2 )
14 131- 1181 NUT -lock 3/8"NChex ..._........ . e R P
15 C | 20053 BUSHING -nylon ... ... .. ... .. ... . : e 2
16 C 14905 WASHER -3/8" nylon .. ... . . S e L2
17 C' 19867 SPRING-“cluchrod ...... .. .. .. . T R 2
18 C' 23743  ARM-clutchpivot. ... .. ........ . e P e 1
19 c 23440 ACTIVATQOR - switch, , , .. T e .. 1
20 182 '528  SCREW-#10-32x 142" ... ... . e e R .. 2
21 192- 18 LOCKWASHER - #10) ........................................... 2
22 129. 37 NUT-#10-32.................. e e 2
23 - 111- 340 BOLT -3/8" x 3/4" rd. head sq.neck ................. .. ..... ... . R
24 192- 21 LOCKWASHER -3/8" ... ... .. ... e e e e 1 .
25 128- 103 NUT-3/8“.. ., ..., R JERET e 1,
P D - . \

Printed in U.S.A. July 1978




. ' CLUTCH ASSEMBLY (PTO} 646

CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS , 45

{ (644 PRIOR TO S/N 9744750)
1
: REF  PART NO. DESCRIPTION | ] REQ'D
| NSS ‘ CLUTCH ASSEMBLY - less screen {644 and 644BH| (use C24744) . . . 'TLJ ------ 1 ‘
: C 21635 CLUTCH AGSEMBLY - (646 and 8468H) . ... ........ ..... ’ e 1
I 1. C 16721 ©  SCREEN™ grass (644 and 644BH} . .. .. ... ... ... . ... . ... W 1
t 2 C 18907 HUB - clutch {644 and G44BH) ... .. S e [ 1
| 3 C 15718 PLATE -clutch (644 and 644BH} . ... . ..,...  ......... P 1
N 4 164- 40 SCREW - b/16" x 3/4" NC flat head socket (644 and 644BH) . . . - . . [ 2
4 164- 50 SCREW - 3/8" x 3/4” NC flat head socket (646 and 646BH) A DR 2
5 193 78 LOCKWASHER - 5/16" counter sunk ext. tooth (644 and B44BH} .. . .. ... . 2
5 193 56 LOCKWASHER - 3/8" counter sunk, ext. taath {646 and 646BH) Z
6 C 23740 KIT -disc, friction. ... ... ... ... .. e 1
-7 C -.18515 WASHER -spring .. . ... .. e e 6
i~ . 8 C 165657 WASHER - spacer 050 .... . .. ... o e e - UAR
! R C 22671 PULLEY ASSEMBLY - cluteh {includesdisch . ... ... ... ... . ... .. . ..... 1
| 10 c 23245 BEARING - cam and pulley Ce e e 3 ‘
] 1 C 2159 WASHER - shim .005" . . .. ... b UAR
- | 1 C 16566 WASHER - spacer .010 . e e UAR .
l 12 NSS - - CAM - clutch 544 and 644BH (service wrth (2]} C 23033 cams and (1} ‘
: - ' C 23391 arm) Prior to S/N 9718432 . ... ... ... e .2 o
12 NSS CAM - clutch 646 and 64B8H (service with (2} € 23033 carmns and (1)
C 23392 arm} prior to S/N 9718950 . .. . . .. fe e e e 2 -
12 C 23033 CAM - clutch 646 and 646BH (used S/ 3718950 and after) .. . . . e e 2
12 C 23033 -~ CAM - clutch 644 and 644BH (used 5/N 9718432 and after) .. ... . ......... 2
13 C 16786 SPRING -clutch ... . ... .. e 2
14 F 53014 RING - retaining .. ... .. R |
15 C 18908 SPACER - hub (644 and 6448H! 1
18 0O, 2815N WASHER - 17/32' (644 and 644BH} . Cee e oo
17 C 18940 BOLT - 1/2" x 1-3/4" NC hex,, L.H, thread (644 and 644BH) . ... ... ... .. t.
18 C 23391 ARM - engaging {644 and 6448BH) .. ... .. e e e t
18 C 23392 ARM - engaging (646 and 646BH] . e e e i
19 C 16616 FAN cooling (644 and 644BH) LR I T R P 1
y 20 113- 207 BOLT - 3/8” x 1" NC hex (644 and B44BH} .. ..... ..., ... ... 4
21 192- 21 - LOCKWASHER - 3/8" (644 and 844BH) .. .. ..... 4
22 C 19196 | PLATE - clutch (646 and 6468BH} . . .. ..... ... .... ..... 1
23 C 18263 WASHER - spacer (646 and 646BH) ... ... . . ....... 2
24 C 182: BOLT - 7/16" x 7-1/4” NC hex (646 and 64‘IGBH) I 1.
<‘\
. g
. ' o ! |
\\__ i ! 7
' Printed in US.A. ‘ : September 1979
o .




Printed in U.S.A.

. e : -
. 454 - T o CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS 458
~
CLUTCH ASSEMBLY (PTQ) 644
{USED S/N 9744750 AND AFTER)
. iy : :

REF.  PART NO. DESCRIPTION REQ'D
- C 24774 CLUTCH AND FAN ASSEMBLY ... 1
i C 16616 * FAN - cooling ." . . . . e 1
2 . C 23677 HUB-clutch............... ... .. ... e 1
| 3 C 15718 PLATE -clutch. . ............. .. .. U S 1
| 4 164- - 40 BOLT-5/16"- 183/, . . ... ... . .. e 2
} 5 193 76 LOCKWASHER - 5/16" countersunk external tooth ..o 2
6 C 15515 WABHER -spring .. ................ . .l 6

7 c 22671 PULLEY AND DISC ASSEMBLY...... ..., ... ... ... 07 1
8 C 23740 KIT - frietiondise.............. ... ;. ... ... 1
g C 23245 BEARING -balt ....... . ... ... . R 3
10 Cc 155567 WASHER - spacer .080.............0. .. .. ... . < 0 3
11 C 23033 CAM -clutch.............. o 2
\ 12 C 16786 SPRING -clutchfoad . ... ..., .. . . 2
| 13 C 23630 SPACER -hub............. 1
| 14 C 23625 NUT -adjust........ooo oo 1
| 15 0  2815N° WASHER -fan 17/32" . ..., .. . 1
! 16 C 24743 BOLT-1/2"-20x 61/2"NF ..., ... .. . . .. . . ..o 1
| 17 129 125 NUT-1/2-20NF........ ... . S S .1
1 o 18 C 23627 GUIDE - adjustingnut. ... ... AT 1
| i 19 C 23624 WASHER -spacer ... . ..o 1
| 20 C 23391 ARM - engaging. ., ......... e 1
E 21 C . 15748 SCREEN-grass................ .. T e e 1
) 29 113 207 BOLT-3/8"-16x 1"NC......... ... ... . . oo 4
\ 23 1922 21 LOCKWASHER - 3/8". . ... .. P 4
.24 c 25608 SPACER - .200” (use to replace three .G';SD" spacers on early production). .. ....... 1

i
[4
» -

August 1880



. CASE MODEL 644, 646, 644BH, 646BH COMPACT WHEEL LOADERS 47
46 S o . -

L4

- HOOD, FRAME AND GRILLE

REF. PART NO, * DESCRIPTION REQ'D
1 C 21664 FRAME - main 644 (also order C23010 switch and C23330 nut ’
prior to S/N 9718951) (used prior to S/N 9771567 oo v ooees s e o, 1
1 C 23819 FRAME - main 644BH ({also order C23010 .
. . switch and C23330 nut prior to $/N 9718951} {used prior to S/N 8771567} . .. .. 1
1 cC 21663' FRAME - main 646 (also order ©23010 switch and C23330 nut - o
prior to S/N 9718432} (used prior to §/N 9771784, . . .. .. ... .. ... ... .. 17
1 c 23820 FRAME - main 646BH {also order C23010 . N
switch and C23330 nut prior to S/N 9718432) (used prior to /N 9771784) . . . . . 1
1 C 2817 FRAME - main 646 (used 8/N 8771667 and after) . .. .. ... ... ........... . 1
1 ‘€ 25172° ERAME - main 644 {used S/N 9771784 andafter) ..., . oL Ll 1 -
1 C 25278 F\E\AME - main 6468H (used S/N 9771784 and after), .., .. ... ... .. .. ... ... 1
2 C 17563 PAD -foot, L.H. - . ... o 1
2 c 18024 PAB-foot, RH. ... .. o e 1
3 13- 207 BOLT-3/8"x 1"NChex............. .. ... ......... PR "8
4 192. 21 LOCKWASHER -3/8" ............! Ne oo S e 18
5 195- 104~ WASHER-3/8" ............... e "6
& 129- 103 - NUT-3/8"NChex - ..o o .. 12
7 C 17598 = TRAY -battery  ........ T 1
8 Cc 16239 STRAP -battery holddown - .. . .« oo oo i m 1
9 113- 102 BOLT -5/16" x 3/4" NChex .. ... ... . ... i . 4
10 C 19018  PIN - axle pivat - - - - R e e e e e e e e R 1
11 187- 1045 BOLT - 3/8” NC hex head T 1
12 219 17 FITTING - lube, + .- .o o L e e e e S e e 1
13 . C 21912 GRILLE - frame (644 and 644BH} (used prior to /N 9731697) - - - - - - .- - (I
13 C 21533 GRILLE - frame {646 and 646BH) {also 644 and B44BH S/N 9731697 and after) - .- 1
14 c 18201 GRILLE - insert {644 and B44BH) .. ... . ...... . ... .. ... JRIRIEIR I SR
13 C 19375 GRILLE - insert (846 and B46BH) - - ... ... ... ... ... ... ... 1
15 c 21545 PANEL - headlight - --- .. oo S e ] -
16 187- 1080 BOLT - 1/4” x 1/2"" NC hex slotted, black - ... ... R L I 9
17 C 17653 NUT - 1/4” tinnerman « . - ... ... ... ... T e 9
18 113- 206 BOLT -3/8" x3/4" NChex - - -« oot i 2
19 C 17647 © PANEL-dash----- --.... P R LR R 1
2( 187- 1036 BOLT - /47 x 1/2" NC hex self tapping « - - - - - -« . .. L I I I 7
21 c 21667 SUPPORT - grille, R.H. (644 and 644BH} - - - - - . .« . .. Tor e 1
22 c 19863 SUPPORT - grille, LH. (644 and 644BH) - - -« . . .« . .. I e 1
22 -C 19863 SUPPORT - grille, (646 and 646BH} - -+ - v v o v o u W IR A PR 2
23 111- 340 BOLT - 3/8” x 3/4" NC round head, square neck - - . . . R 8
24 . C 21538 MOOD -+ o e S 1
2b 113 412 BOLT - 1/2" x 1.3/4" NC hex {engine mounting) 646 and §46BH - . . .. ... e 3
25 13 41d BOLT - 1/2" x 1-1/2” NC hex {left front engine mounting) 646 and 646BH - - - . . - 1
26 192 23 LOCKWASHER - 1/2" e et e e e RN IR IP I 3
27 179 105 NUT - 1/27 NC hax o e e e e e e e 3.
27 131 165 NUT - lock 1/2"" NG hex jam {left front engine mount) 646 and 646BH-" - - - ... .. 1
28 C 18085 PIN - latch - - - R R T 2
29 c 10898 PIN -safety . oo oo C B e e 2
30 195 521 WASHER -&/16" ... ... ......... TR g e 4
21 C 21638 STRIP-seal ---.-... ... P 1
32 C 18733 PIN - attachment - -« oo oot e e e .2
33 131 1318 NUT -lock 1/2° NE jam -« oo v v veonen s e e, 2
34 182- 528 SCREW- #10 x1/2" panhead - - -« v v ~ 3 R
35 ja2 18 LOCKWASHER - #10 - -----.. L T ooeeee 30 v
36 ©.195 513 WASHER - #10 . e T %
17 - ]29 37 . NUT- #10 e e e e 3
- v

Printed in U.S.A, ’ - - . August 1980 .




48

}
REF. -PART NO.
1 C 17488
2 C 17485
3 13- 424 -
5 192- 23
6 “CT 18417
7 C 16429
8 C 18217
9 c 18410
10 ' 195. 20
11 13- 122
12 C 14534 .
13 121- 108
14 C 17152
16 ¢ 14728
16 C 17458
16 c 17457
18 C 22850
16 C 22849
17 C 17491
18 195- 2029
19 C 17218
20 C 17066
21 131- 1181
22 113- 287

23 C 21838

Printed in US.A.

CASE MODEL 644, 646, 644BH AND B46BH COMPACT WHEEL LOAD%RQ

2
&

SEAT, FENDERS AND TOOL TRAY :

DESCRIPTION

SUPPORT - seat, front . ... ... .... e P S
SUPPORT -seat, rear ................ ... . ... .. .. . ...~

LOCKWASHER - 1/2" . . . . .. I e cee
TRAY -tool ... ...l

BOLT -5/16" x 1-1/2" NChex  ......... e e e e e
BUMPER -seat ...................... .. e e e e
BOLT -5/16" x 1/2" NC hex flange ................ . _. .. ... "
HINGE-seat  .......... ... ... ... . e
" GRIP - shift lever T
FENDER-LH. (644and64B) . ................... .. .. . =
FENDER-RH (644and648) .................. .. ... L.
- FENDER - L.H. (644BH and 646BH} .. ............. ... ... .. .. ..
FENDER'-RZH.{MdBHandGélGBH} B e e e

LEVER -shife ... ......... ... ... .. 10" R

WASHER - 7/16" x 1-9/4" ... ... ... .. P
SPRING - shift lever ..
WASHER - cupped R e P

49

-
.a-.nu_l_a-a_;_._n—l_s_a#!\).h.sm

July 1978



REF,

BWN -

QW ~mMm

11
12
13
14
15
16
17

- 18

19
20
21

22
23
24
25
26
27

28
29
30
31

32

33
34
35
36
37
38
39
40
41,
42

PART NO.
.C 17296
C 22249
¢ 17308
126- 30
C 17407
13- 417
192- 23
195- 636
C 17684
A 590939
C 12888
C 18248
219- 17
C 13106
c 17401
C 17402
C 17404
C 11501
120- 127
192- 25
128 327,
C 18014
C 12978
131 1113 .
C 16945
C 15096
126- 16
C 17572
C 17703
178- 860
C 17255
C 17570
129 - 105

17252
24679
17257

17550 -

o

2115
34428
9- 167

c
C
C
C
A 31220
19
A
12
T 13443

Printed in U.S.A.

CASE MODEL 644, 846, 644BH AND 646BH COMPACGT WHEEL LOADERS

a

3

FRONT AXLE AND STEERING GEAR

DESCRIPTION

(644 used prior to S/N 94731682 (646 used prior to S/N 973212 ... ...

ARM -upperspindle ... ... .. ... ... ... s

LOCKWASHER - 1/2 .. . ... e .

WASHER -9/16™ . ... ..

WASHER - thrust . ... ... L.

RING -retaining .. ... ... ...
BUSHING : spindle . ............. e
SPACER - bearing ....... LT T
FITTING-lube ................ e
COVER - lube fitting ............ ..... e e
TIEROD ..... T T S
ROD -draglink ... ... .. .. ...
BALLJOINT - R.M. thread ... .. .. ...
BALLJOINT: L.M.threag . ... ...... T
NUT - 5/8" NF hex .. ... e e e e
LOCKWASHER - 5/8" ... .. ...... SR P
NUT - 5/8" NF hex L.H thread . . . ........ ... ... ... .. ...

WHEEL - steering .. ...

WASHER -5/8" .. ...
NUT - loek B/8" NChex . .. ...
CAP -steeringwheel . ....... ... ... ... . ..... b e
BUSHING - flanged nylon ... .. F e e
KEY -woodruff #10 .. ... ... .. . .. .. .. L
SHAFT -steering  ......... P AP L
JOINT - universal lincludes 219-57 fube fitting) .. . ... ..o ... .. ... ..
SETSCREW - 1/4" x 3/8” . . . . ... . ... . . ... e

BEARING -oilite  ....... .....

PLATE - steering- . ....... e e e

NUT - 1/2" NC hex ... ... Cee e e

GEAR -steering .o oo e

BEARING - thrust, universad . . . .................. e
BEARING - thrust - ..o oot ﬁ ...........
WASHER - 3/4" universal .. ..... ... ..., e v e e
RING - retaining, universal . ... ... ... ... ..
WASHER - t/2" ..., .. .. . ... e e e e e e e,
RING -retaining .. ... ...... BN e e e
NUT - jam 5/8" NC hex. ...... S

KEY - 174" x 1/4” x 1-3/8" (644 used S/N 9731662 and after)

(646 used S/N 9732122 and after) .......... % ........... L

" 51

el R L B R T - B R

_h.—l_l—l-—l_n-—\—lm—i_.M_n-_;M-l_s—l—L-.hN,hmMM.-n

July 1978




~

CASE MODEL 644, 646, 644BH AND 646BH . COMPACT WHEEL LOADERS 53
? BRAKE ASSEMBLY
REF. PART NO. DESCRIPTION . ; . REQ'D
1 C 18026 PEDAL -brake ...................... ... ... . ... Y 1
2 C 18029 BRACKET -saddle  ......... ... ... . ..7. . ... . .| A 2
3 113- 206 BOLT -3/8"x3/4 ' NChex ..o e e 4
4 131- 1181 NUT -lock 3/8” NChex . .o+...... e, e 4
5 138- 92 PIN . roll 3/16" x 3/4" .......... e R T 1
6 L 18105 LOCK -brake ................" I ol
7 C 17541 SPRING -brakelock . ............. ... ... ... .. . ... .. : teqm
8 13- 5 BOLT - 1/4" x 1-1/2'NChex -+ oovvn o *
9 131- 1102 NUT -lock 1/4"NChex . ...................... ....". I PR
10 C 18278 SPRING - bral&e return ... L e are e P 1
11 C 14945 ROD - brake {644 - used prior to S/N 9757923} (646 - used prior to S/N 9788272y .. 1
11 C 25041 ROD * brake (644 - used S/N 9757923 and after) (646 - used S/N 8758272
. andafter).. ... e 1
12 213-. 4 CLEVIS ... oo 1
13 141- 4 PIN-clevis ..o o 1
14 - 132- 310 PIN-cotter 1/8" x v .. ...... ... ... ... ... ... e e 3
15 C 14187 BAND - brake e e e R T T T, 1
16 €, 13926 PiNe-elewis .o e 2
17 C ) 18305 ARM - BCTUAtOr .. ... ...l 1
18 " 138- 77 PIN - roll 6/32" x 1 .. .. .. S e e w T
19 C 18306 BRACKET -pivot  «...vvn oo e ceee
20 13- 412 BOLT - 172" x 1-3/4"'NC hex (644 and 646) - . . .. .. ........... . .~ . e 2
20 113 426 BOLT-1/2" x2-3/4" N.C. hex {644BH and 646B8H) . ... ... 2
21 192 23 LOCKWASHER - 1/2" - . . .. oo e e )
22 129- 108 NUT-1/2"NChex ...... e FREIR SR oo
. [ -
\\ FRONT AND REAR WHEELS
1 Cc - 22307 WHEEL - rim, rear (644BH and 8468H) {used in LL-120 Hi-Flotation kit) . ... . ... 2
1 C 10316 WHEEL - rim, rear (644 and 646) . . ..-... . .. ... ... . B 2
2 A 30064 BOLT -rear wheeljug .... .............. ... . e S 12
3 T 27814 CAP -dust ., . ... ... . ... e S 2
4 132 49 PIN-cotter 1/8% x 141/ | L1111 2
5 25- 1312 % NUT-castle 3/4" NChex  ................... ... .. ...+ 2
B C 10822 -WASHER - retaining .. ........... ., e e e 2
7 D 29266 BEARING -cone . ................. ... ... ... .. ... . e &
8 T 27809 SEAL - bearing . .... Ce e . e el 2
9 N 4221 NUT - wheel ........ e 10
10 C 19193 HUB ASSEMBLY - frént wheel ...... T T .
11 D 29267 RACE - bearing ..... e 4
12 C. 183060 STUD - wheel - ..... CO TN 10
NSS HUB - wheel , ...... ; @ ................ e e e 2
13 c 13168 WHEEL ~rim, front Cegr e Ty AP Pt i e 2
b
Printed in UL.S.A. July 1978



e - ;
. .54 R . A : _ , . CASE MODEL 644, 646, 644BH AND 6468H COMPACT WHEEL LOADERS - 55
"BUCKET AND ARM ASSEMBLY
’ REF. PART NO. DESCRIPTION o REQ'D
1 C 17311 ARMASSEMBLY -bucket it . - oo vttt et e 1
2 Cc 17322 ARM-bucket. . ... .o .. 1
. 3 218- 20 FITTING-fube ... . 4
. 47 C. 18249 LINK - bucketeylinder ... ... . ... ... . 2
5 C 17328 BUCKET ASSEMBLY -loader .. ..... . ... ...... .. .. ... .. ... ... ... 1 "
6 cC 17337 ROD -armassembly mounting . ..., .. .. 1
~ ® .7 C 17987 COLLAR .. .......... [P e N .2
' 8 C 21983 FIN-eylindermounting .. ... ..o L 3
9 - 138 2008 PIN -spiral 1/4” x 1" oo 5 *
10 C 17334 PIN - bucket mounting, 3-6/16" L . ... .. ... TR 2
11 C 173385 PIN-4-15/16" " . ... .. ... . .. A 2 :
12 C 17338 PIN-4-3/4" ... .. e, 1
i 13 195- 845 W WASHER -13/32" . ... ... 10
14 A 33837 RING - retaining ......... e RO .. . [
- - 15 T 18145 BUSHING - oilite . ........... S 2
. *16 195- 533 WASHER - 1-1/16" .. . 2
17 132- 311 | PIN-cotter 5/32" x 1-1/4" ... ..., ... .. ... e e 2 )
18 C 12824 EDGE -cutting .. ... el e 1 g
- Y19 C 13106 COVER-lubefitting . ... ..., . ... .. ... 4
. .
s gq; - f 1]
.‘I n ..‘Q' >
. t — " ! : .
N~ £ ~ " -
, [ M I -
‘ : " - - ] . |
) © : ; T ; _
A ] I T v \
w {L- 1 M;\ : - " B ! & .

1
i
gy
\
\
4

b
+
/

- (A
domrman -y
1
¢

£

-~ I : t\_ﬂl
: }‘I" - L]
by - o ‘/‘ » N
/
) Jdly 1976
- .
J




4

CASE MODEL 644, 646, 6448H AND 646BH COMPACT WHEEL LOADERS 57
£ . ) -
TRANSMISSION AND FINAL DRIVE ) -
{644, 644BH — USED PRIOR 7O §/N.89757922} , ) ’ J
s . (646 — USED PRIQR TO $/N 97582538)
™ (6468BH — USED PRIOR TO 9758386)
"REF, PARTNO ‘ " DESCRIPTION T REQ'D -
1 NSS - CASE - transmission (644BH and 646BH) (order C24846 and C24802) ............ 1
1 NSS CASE - transmission (644 and 648) (order C24843and C24802} . ... ... ....... 1
2 Cc 12713 BEARING -flanged . ....... ... ... . . ... . ... . .... e e 2 -
3 c 16744  BEARING -flanged . ... .« i e e e 2 -
4 D 31945 SEAL -axle . . e e e e, ... 3 v
5 Cc 13241 BEARII‘;IG -sleeve ... ... ... PSSO SR 1.
6 c 13385 BEARING -sleava -« . . oo o e e e e e e 1
7 Cc 13266 SEAL -shiftrod ... .. ... L. e [ e 1
8 C 13211 BEARING -roller - ... e e e e 1
9 C 12728 CAP-shiftrod ... 1
10 221- 4 PLUG - fillerand drain 1727 .. o o e e 2
11777d 22638 SHAFT - axle, short R.H (644and 646) . ...............cc...... e 1
12 cC 22637 SHAFT - axle, long L.H. (B44 and B4G) -+ - - - - - v v v v ne oo oe e e . 1 -
13 c 13197 COVER - Transmission « - « - =« v o vmenernenn . R e 1
14 138- 2073 PIN - roll 3/16" x 1-1/4" .. 2 oo T C I I R 1
15 - B* 52144 RING - FeTAINEL, GXIE -« -« o e ettt e e e e e 2
16 126 128 KEY - woodruff, brake idler - -« -+« v ovnvrnne e e coe
17 C 13196 GASKET-transmission COVEM: « v o o v ettt e e e A T I 1
18 A 50096 BREATHER - transmission  « - -« . -« oo oo JCICIE I PR 1
19 192- 19 LOCKWASHER - /4" it e e e e e e e e e B -
20 113- 3 BOLT - 1/4" x 3/4" NChex  ««ovevrr coinnnnins I 6
21 C 12725 [0 ] € T 1
22 C 16330 ROD - gearshift - ... ... ....... e e e e e e e e e 1
. 23 C - 14168 RING - retaining ................................................ 2
24 C - 14644 GEAR - clusterinput -« o v v e oo oo S 1
25 .C 125B1.  GEAR-high41100th « - -« o veeeai e - 1 ‘
26 C 12552 GEAR-lowB5to0th , -+ -+« v e IREE
27 NSS KIT - diff, case (Includes Ref. 34 & 35) - - -+ e iiue . e 1
28 C 25258  BRAKE DRUM {alsouse C25254) - -~ - ... -- B 1 e
29 NSS GEAR - differential pimon .. . .. P [EEREEE e e 2
30 NSS GEAR - differential ~ ... ...... ... . S e e e e 2
31 NSS WASHER - pinion TATUST -+« v = o s e i e e e et e e e LN 2
32 NSS PIN - differential cross® -~ - - - - -« o - SRR I 1
33 NSS PIN - differential crosslock |+« o vvv v e R I R
34 28 680  SCREW-3/8"x 5" NFhex: -~ ---oooooooo e EERREETEEEPEEPER 4
35 131 1232 NUT-Tock 3/8”" NCHEX - o v voorriie e craenene IR 4
36 . C 12718 WASHER. differential -+ -- oo oo o R R 2
37 c 14223 WASHER - SPacer - -« - -« v s oo PR PR PRI UAR
38 c 25254 GEAR - brake idler (also use €25288) . - - - . L LI I I IR L I
39 C 14222 RING - retainer, brake igler - - -« - -« .- AT L L I IR RN 1
40 13- a7 BOLT - 172" x 1-1/4" NC transaxle mounting) - -t -0 rvmvmmmnne oo 6
40 166- 86 BOLUT-1/2"-13x 1-1/47 12 pt.flange ... . . it it inees 1
41 102- 23 LOCKWASHER - 1/27 « «« o ottt e et ettt 6 _
42 C 22843 SHAFT - axle, short R.H. {6448H and 646BH} (used in LL-120 Hi-Flotation kit}. . .. 1 ‘o
43 C 22842 ., SHAFT - axle, long L.H. (644BH and 646BH) {used in LL-120 Hi-Flotation kit) .. .. 1
44 C 25177  DIFFERENTIAL........... e e 1
: 2
Printed in U.S.A. ) ' - September 1979 ) .



57A L _ - CASE MODEL 644, 646, 644BH AND 646BH COMPACT VﬁL LOADERS ‘B7B
TRANSMISSION AND FINAL DRIVE ’ .
h , {644 — USED S/N 9757922 AND AFTER}
T (646 — USED S/N 9758258 AND AFTER)
. {646BH -~ USED S/N 9758258 AND AFTER)
REF. PART NO. DESCRIPTION . REQ'D
C 24843 CASE ASSEMBLY - {644 and 646)(used S/N 9757922 andafter)................ 1
C 24848 CASE ASSEMBLY - {844BH and B46BH){used S/N 9757922 andafter)........... 1
1 NSS CASE - transmission {order assembly abovel . ........... . L 1
. 2 C 12713 °  BEARING-flanged ............. & I 2
3 c 24804 BEARING - flanged . ............... ... .. .o . . 2 P )
. 4 C 24803 SEAL-axle ...... ..._........ e 3
5 C 13241 BEARING -sleeve. ......... ..... JPS N
6 € 13385 BEARING -sleeve . ...................... P U [
7 C 13266 SEAL -shiftrod  ..................... R S
) 8 F 7232 BEARING -roller . ... ... .. ... 1
10 . ° 221 4 PLUG - filler and drain T2 L, e e, e 2
11 . C 22638 SHAFT - axle, short R.H, (644and 646) .. ... ... ... .. ... ... . . .« .. .. .. 1
12 C 22637 SHAFT - axle, long L.H. (644 and B46) -« « -« - -« oo ever it 1
13 C 13197 COVER - transmission « v e oo oo v oo e ‘. 1
14 138- 2073 . PIN -roll 3/18 x 1-1/4" - - 1
15 B 52144 RING -retainer, axle - o v v o v v e e e e oo e e e 2
16 126- 128 KEY - woodruff, brake idler ™ -« - -« oo L 1
17 C 13196 GASKET - transmission COVEr- . « «wv e v oo i i o e e 1
18 A 50096 BREATHER - transmission .+« « - o v o v v e oo EERER 1
. 19 192- 19 LOCKWASHER - 1/47 .. .. ... B e e 6
20 13- 3 BOLT - 1/4" x 3/4" NChex - -« ... S 6
. 21 C 12725 FORK -shift . .... ... ... ... . . . . .. . ..., e e 1
22 ¢ 24802 ROD -gearshift - - ... ... ...t i e, e 1
23 C 14168 "RING -retaining -+ oo oL F 2
24 ¢ 14644 GEAR - ClUSter input  « v v v v e e e I -1
25 Cc 12551 GEAR -high4ltooth ................ e e 1
" 26 C 12552 GEAR -low B85 tooth ... ... ... ... R T e e e 1
) 27 . NSS . KIT - diff. case (Includes Ref. 34 &35) . ............ .. .. .. ... R
28 C 25258  BRAKE DRUM (also use CZ6254). -« ... .. ....... . o i
29 NSS - GEAR -differential pinien "~ . ... ... L L 2
T30 NSS GEAR . differential ... .. T P 9
F 31 NSS WASHER - pinion thrust -« o o e e 2
» 32 NSS PIN - differential cross .. . .. ... Lo AT AR x 1
. 33 "NSS PIN - differential crosslock .« - - - - ... L. L 1
34 28,680  SCREW-3/8" x 5" NF hex. D e e . |
35 131- 1232 NUT - lock 3/8”" NChex - ..-.- R S IR 4
* . 36 C 12718 | WASHER - differential - - ... - ... ... L. L., I I S I PP 2
7 ‘27 o) 14223 WASHER -8pacer - -« - - v cc e v nuaan e S UAR
38 c 25254 GEAR - brake idler (alsouse C256258) . ... . ... ................. e 1
39 C 14222 RING - retainer, brake idler - - - - -« ..o L 1
40 13- 417 BOLT - 1/2” x 1-1/4" NC transaxie MOUnting) - - -« -« -« - anvevumrn oo 6
" 40 166- 86 BOLT-1/2"-13x 1-1/4” 12pt.flange  .............couuuenn... e 1
41 192- 23 LOCKWASHER - 1/2 e e e e e e e e e e e e e e 6
42 C 22843 SHAFT - axle, short R.H. {644BH and 646BH){used in LL-120 Hi-Flotation kit}. ... 1
43 C 22842 SHAFT - axle, jong L.H. {644BH and 6468H) {used in'LL-120 Hi-Flotation kit) . ... 1
44 C 25177 DIFFERENTIAL ..ot i 1
Printed in U.S.A, - September 1979 )




r

CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS

L

59

L4

TR A * HYDRAULIC SYSTEM 644 AND 644BH
IR Ay A
Lok REF. PART NO. DESCRIPTION . _ REQ'D"
S e T C 18335 SUPPORT -pUMP  « v oot oot 1
2 114- 200 BOLT -3/8 " s 1" NF hex ... ... ... 2
3 13- 207 BOLT -3/8" % 1" NChBX - . ..ot 4
4 192- 21 LOCKWASHER - 3/8™ .. .. . 5]
5 C 25208 COUPLING - pump (repairs page 73) - - - - o L 1
5] NSS . PUMP - hydraulic {repairs page 73} (used before S/N 9757973} {use C25053 for service) 1
3] cC 25053 PUMP - hydraulic (repairs page 73) used S/N 9757973 and after . . ... ........... . 1
o7 W 50635 KEY - square T T 1
2] 214. 14,  CLAMP - hose e 4
a C 18797 HOSE -pumptovalve . ... .. .. .. ... .. ... ... . . . ... ... .. 1
10 218- 5062 FITTING - hydraulic {includes 218-5007 “0Q" - rmgl ... .. e e e e 5
11 C 18159 TUBE - valve to motor, upper (see page 107 S/N 9771567 and after) ......... .. 1
12 C 18160 TUBE - valve to motor, lower {see page 107 S/N 9771567 and after) ... ... ... .. 1 -
-13 218- 5065 . FITTING - hydraulic {includes 218-5007 Q" - ring) 1
14 C 21611 TUBE -valvetotee . ... . .............. JE T 1
15 218 596 TEE-T-VIB” ... T
16 C 21641 HOSE - heatexchangertotee . ............. e 1.
17 C 21668 HOSE - rubber 6-1/2" ... ... ... ... ... ..., 1
18 C 14245 ROSE-3" .. .. 2
19 C 21548 EXCHANGER -heat ... . ..... ... ... .. ../ .. . . .. .. .. ... ... 1
20 214- 9 CLAMP-hase _............. ...... .~ - 4
21 C . 216427 TUBE - pUMP SLCEON v v v et e e ‘ 1
22 A 30095 SEAL - hydraulic motor to ¢ase . - - - - . . - o e .o
23 166- 86 SCREW - 1/2" x 1-1/4" NC fianged 12 pt. . ... ... oo 4
24 171- 247 SCREW - 5/16" x 1-1/4" NC, flat head machine ... .. e 2
25 131 351 NUT - lock 5/16" NC hex - - -« «+ - - - e .2
26 C 14655 MOTQOR - hydraulic drive (repairs page 76) -~ ..... ........... N 1
27 c 21497 VALVE - hydraulic control {repairs page 69) - - - -+ -~ .. ............. ... 1
.28 C 21663 RESERVOIR - 0fl - - v v v v e e e e e e e e e e e 1
29 218- 5353  FITTING - vaive, bucket {includes 218-5008 "0’ - £ings): « -« « « v« v ovvvvn. .. 1
30 C 21616 TUBE - buckettotee ««-- - - 1
31 C 19438 "HOSE - rubber oh N T T TE R N U ]
@ “
-
3
, i . “ .
) -t Printed in U.S.A. . September 1979
"é : i & ; ’




B -

il -P‘..A\..ﬂ
iLTA AW

“

CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS

HYDHAULIC SYSTEM 646, 646BH

1]

81

(ALSO SEE PAGE 119 FOR SERIES "B BACKHOE HYDRAULIC CUNNECTIONS)
REF. PART NO.

1 ' NS5

2 114- 200
3 113- 209
) 192. 21
5 C 25210
5 C 25290 .
6 NSS

7 B 90366
8 218- 5107
.9 C 18284
10 218- 5062
1 C 18158
12 C 18160
13 218. 5065
14 C 21611
15 218 596
% ' C 21662
17 214. 256
18 C~ 14245
19 .C 21548
20 214 256
21 C 19447
21 C 19447
21 Cc 23914
22 A 30095
23 . 166 86
75 171 247
25 131 351
26 C 14655
27 C 21497
28 ¢ 21553
20 ¢ 190438
300 C 17622
31 218- 5353
32 C - 21616
a3 C 19433
a3 C . 23916
33 C 19438
34 C 23634
a5 113- 206
36 C 23961
36 C 25287
37 H 300047
38 217- 390
39 218 5008

Printed in US.A. .

DESCRIPTION
SUPPORT - pump  (order item 34}
BOLT-3/8" x 1" NF hex .....
BOLT - 3/8" x 1-1/2 NC hex ({used prior tp S/N 973204
LOCKWASHER - 3/8”

COUPLING - pump (repalrs page 738) {use before S/N 9790960}
COUPLING - pump {use $/N 9790960 and after) repairs page 738

PUMP - hydraulic {repairs page 73B} {used priar to 5/N §758236)

(order C23961, H309047, 217-390 and 218-5008)
KEY -square . ..... ... ... ..
FITTING - 807 pu mp out (lnciudes 218-5007 “O" - rlng)
TUBE -pump tovalve .. .... .. _... ... ...
FITTING - hydraulic (includes 218-5007 “Q" - ring) ...
TUBE : valve 1o motor, upper (see page 107 5/N 9771784 and-

after} - .-..

TUBE - valve to motor, lower (see page 107 S/N 9771784 and after} -----

FITTING - hydraulic {includes 218-5007 'O Flng) .
TUBE -valvetotee . ......... ..._.."

TEE -1-1718" ... .. .. e e e e i,

TUBE - heat exchanger 1o tee {see page™ 19 for Series ”B“ connections)-
CLAMP -hose . - - o o e .
HOSE - 3" AP

EXCHANGER -heat ..... ......... e
CLAMP -hose - - - o oo e, ~

TUBE - ‘pump suction {646BH) used priorto S/NG732040 .. ................
TUBE - pump suction {646BH Series “B"} {used S/N 9732040 ta S/N 9758236) -

SEAL - hydraulic motor o case .. . - . -
SCREW - 1/2" x 1-1/4" NC flanged 12 pt, .- .- .. ......

NUT - lock 5/16% NChex  « v oo v, ) .
MOTOR - hydravlic drive [repairs page 76} ... .. L

HOSE -rubber {used prior to S/N9758236) . . . .« ... . ...
SPACER - PUMPD SUPPOIT .o
FITTENG - véalve, bucket {includes 218- 5006 o rmg‘)‘x N

TUBE - bucket valve to fae .. . . . e e g
HOSE - rubber (648} (used prior to §/N 9758236] B

HOSE - rubber (646BH Series "B") (used S/N 9732040 ta S/N

HOSE - rubber (64BBH} used pnﬂr:to S/NG73204G .. ............ IIRIRI

{ . B

SCREW - 8/16" x 1-1/4" NC, flat head machine ... .. .. ... ... .. . .

9758236} . . .

VALVE - hydraulic control (repairs page 63) .. ... . ... ... . ... ...
RESERVOIR - 0il .o v oo

_‘_._‘_.__..&_rl—l_)—.l—u_tpm_l—)—luf\}f\).h—h—an_: B = O N N L = 1 T R

\

August 1980



62

-

1

’

REF. PART NO.

1 c

2 113
3 131-
4 218-
5 c.’
] 218-
7 C

8 C

9 218-
10 218
11 c
12 o
13 c
14 187
15 218
16 C
17 C
18 C
19 C
20 c
21 c
22 c
23 c
24 C
25 218-
26 218
27 214.
29 C
30 c
31 218-
32 c
33 C
34 c

17714
122

" 173
5066
18175
5351

18170
18171
533

- 455
18164
18156
18304
1036

5243

18295
18189
18176
18168
18174
18166
18157

18165

18158
1254

443
- 262
18172
18173
1255
18179
11527
11528

CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS 63

HYDRAULIC SYSTEM — BUCKET CONTROL -

(USED BEFORE S/N 9771567) 644 ' .
- (USED.BEFORE S/N 9771784) 646 and 646BH

, DESCRIPTION c REQD

PIN -eylindermounting . ... . ... .. ... . ... . . . . . ... .. .. . . - 2
BOLT - /16" x 1-1/2" NC hex N 2
NUT -dock 8/18™. .. ... 2

FITTING - hydraulic {includes 218-6006 0" - ringl ... P 2.
TUBE - valve to bucketvalve  ........... ... e |
FITTING - hydraulic, bucket valve (includes 218-5005 O - ringd . .., 2
TUBE - bucket valve to left bulkhead .. ... ... .. ... . . ... .. ... -1
TUBE - bucket valve to right bulkhead. . . .. ................ ". fe e, 1
FITTING - 48°, bucketeylinder ... ... ... ... . ... .. .. e .. 1
FITTING - straight, bucket cylinder ... .. e e e 1
TUBE -bucketcylinder . ... ... 0. 1
HOSE - bucket, cylinder ... .. Ot P 2
CLIP-hosetube mounting .. ... ... 4
SCREW -clipmounting. . .. ............. e e e 4
TEE - bucket valve, {inciudes 218-5005 “0" - ring) .%. . .. . L 1
FITTING - special 45° {includes 218-5008 "¢y - gl .. e e 1
. TUBE - bucket valve to right front bulkhead . ......... e e e e e 1
TUBE - bucket valve to left front bulkhead .. ... .. .......... .. .. 1
TUBE - bucket valve toright rear bulkhead - . ... .. .. ... ...... ... ... ... 1
TUBE-buckettovalvetoIeftfrontbqlkhead |
HOSE TUBE - left rear to lift arm cylinder, rodend . ................. e 1
HOSE TURBE - right rear to lift arm cylinder, rodend . . . ... oo oo . il
HOSE TUBE - right front to lift arm cylinder, footend . .¢. ... .. ........... 1
HOSE TUBE - left front to lift arm cylinder, footend ... ... un o L. .. 1
SNUT - Jam O/ 18 o e e [P 8
FITTING - liftarm eylinder .. oo oo e 4
CLAMP -hose, large - . . . ..o e e 3
HOSE TUBE - bucket cylinder, top left .. ... .. ... ... ..... ... 1
HOSE TUBE - bucket cylinder, top right .+ .« . ... .. .. S T 1
NUT-jam 3/4" .......... e e e e e e e e T4
VALVE - bucket control (repairs page 71} - . ... . ..o e, e e e B

CYLINDER - [ift arm (repairs page 77] ........ e e 20
CYUNDEH-Mmka(mpmmpme7ﬂ. ................................ 1

o 7 ~
1
- <

September 1979




3

CASE MODEL 644, 646, 6448H AND 646BH COMPACT WHEEL LOADER'
HYDRAULIC SYSTEM -BUCKET CONTROL
{Used S/N 9771567 and after} 644
- {Used §/N 8771784 and after) 646.and 6468H
] e . a

REF. PART NO. DESCE{I[’TION
1 cC 17n4 PIN - cylinder mounting. ... ........oviennrnnnnnn..
2 113- 122 BOLT -BA1G"” - 18%1-1/2. . ... . e,
3 131- 173 NUT - loek 58" ..o e
4 218 5086 FITTING - hydraulic {includes 218-5006 *'0"' ring) . ......
5 c . 18175 TUBE - travel valve to bucketvalve. .. ..................
6 218- 5057 FITTING - hydraulic {includes 218-5005 “Q"ring) . ..... v
7 c 25162 TUBE - bucket valve to L.H. tower. . ... .. .............
8 C 25161 TUBE - bucket valve to RM. tower. . . .......... .. ....
9 218 633 .  FITTING-48°. ... .. ... .. ... ... .. .. ... .. R
-210 218 443 FITTING -hydraulic. . ... .. o0l s
11 ¥ C . 25159 TUBE -'bucketeylinder ... ... ... ... ............
12 720~ 303 HOSE - bucketeylinder . .....oooieinniinnareo .
13 C 25164 CLIP-tubemounting. . ....... ... .00,
i4 187- 1036 SCREW-1/4" - 20x1/2"4apping . . . ..o v v vt e,
15 C 25166 FITTING\.I- “tee” (includes 2185005 ’:p" bing) ...,
16 C 25187 FITTING : special 45° (includes 218-5005 “O* ring}. . =. . .
17 C 256163 | TUBE - bucket valve to R.H. tower. . . B,
18 C 25157 TUBE - bucket vaive to M. tower. . .oovriene
19 c .25160 TUBE - bucket valve to R.H. tower. . ... ...... . ..... ..
20 C | 25158 TUBE - bucketvalve to L.H. tower. . ..... ... ........ .
21 C ' 25153 TUBE - liftcylinder, rodend ........................
22 C 25154 TUBE - lift cylinder, pistonend .. ... ... .. .......... .
23 720- 301 HOSE -lifteylinder ... ... ... . .. . i .
29 C, 25185 TUBE - bucketeylinder RoH. ... . ...
25 -C. 25158 TUBE - bucketeylinder L.H, ........................
26 18- 1022 FITTING - hydraulic. . ... vve e e ve e
27 C214- 262 CLAMP-25/18t03-1/4 ... .. ............. e
28 c 25165 GROMET -tower............0ovunt.. e
29 c 18179 VALVE - bucket control (repairspage 71} . ... ..........
30 . Cc 11527 CYLINDER - lift arm (repairspage 77). .. ..o oo oo nn . ..
*31 .C 11828 " CYLINDER - bucket {repairspage 77) . .. .\ o v oo,

|
-—3F ) -_—5

Printed in U.S.A.

- B63B

April 1979



. P

i

L]
.
{-
s
\
- e
h -
v
3
»
)
dp
N
e
4
.

.
(]
'
0 .
Lo e
LA S S
O =il S
el
£ D
- R WA o
¥
-
L}
t
L
1] -
1
by
L%
K
sy %
kY
- ¢
- 3
r -
ol Y
e I
- - e
_—a - T NI N
- - e

: ’ o N < : : ‘ - %
CASE MODEL 844, 646, 644BH AND 646BH COMPACT WHEEL LOADERS . ’ 65 : 3
o - -
B ] ' DIRECTION CONTROL : ' -
() REF. PARY NO. ‘ . DESCRIPTION- ' - . ReEQD
¢ . C 22086 ARM-control .................. % ............. PR P
; N 2 - 'C 17569  LEVER -directioncontrol. . ., ................ A el SO |
' . 3 C 23514 FOLLOWER -cam .. ..o ..o il oo 1
- ) 4 132 46 PIN-cotter /8" x3/4" ........ T 1
- 5 192 20 LOCKWASHER - 5/168"w. . . . o i e I . 3 |
: ;Y C- 19900 PEDAL™- motion control .~ ... ... ... P, Yoaooa.T 1. |
7. G 17553 ROD - pedal control . ... ...... .. T AR ° g &
"8 129- .102 NUT - 5/16” NChex - -.vonooueno oo e ceee 1 :
9 C 18277 SPRING - pedal return ... ooooovo oo e P P 1 .
10 C - 17551 DISC -friction .. ... e 1
. 11 C 12127 . BUSHING-nylon ........- e L 1 -
12 C 1831 WASHER -spring ... ... .. . o P
13 195- 547 WASHER -5/8" ................ .. e B e 3.
14 131- , 165 NUT-1/2"NChex ............. F N S .o 2.
15 c 19902.  BRACKET - valve control {early product:on) R I IR I |
- 16 C 18012 BRACKET - guide T cheao
17 113-  103*  BOLT-5/16"x 1" NChex ....: S e L2 -
18 131- 176 NUT -lock 5/168" NChex- ............. P, 2 .
19 C 19220 ROD -valvecontrol  ........ ... ... . .. ﬁ .......... 1 .
20 195- 518 WASHER - 1/4" ... ......... e Toooes T ... 2 v ™
21 C 19025 BALLJOINT « oo e e e 1
‘ 22 129- 122 NUT-5/18" NF hex . ......... i i inl o D, ST "
23 132- 320 PIN - cotter 3/32 x 3/4" .. .. ... N o2 . .
24 A 37247 KNOB -control fever . .............. oo .o 1 .
, - 25 C 12093 BUSHING-fliplok . .w....... R S L e 1 -
26 - C. 19376 WASHER - spacer, 3/32" ... ..... B e S TUAR
27 C 19377 WASHER -spacer, 1/327 ............... e ‘... UAR |
28 c 19258 SWITCH - safety (see electrical pages 87 and BS) . . . .. [ T 1 o -
., 29 C 22815  BRACKET - valve control (late production) . . . . ... ... e L
30 182- 528 SCREW ¥10~32x 172 .. .. ......... ... e = .2
31 192- 18 LOCKWASHEH FI0 oo 2
32 129- —37 = NUT- #10;:33@ ........................... e . 2 . .
’ -
<
LATE PRODUCTION
ﬂ: ¥
X (%) .
. et
"’“;;"—‘ R IR
_“("“—.
. July 1976
b 4




—_
D W ~dm W h -

—_
—

\
—_
%]

[ B L N B . B s i e ey
WK 2O ~NO O EW

24"

|
[
(4]

%

- P e A g —

REF.

PART NO.
C 21665
C 23922
C 21550
113- 101
185- 103
C 21637
121-  .106
192- 20

. 185- 521
129- 102
C 21553
C 25237
NSS
< 16798
173- 218
129- 504

146890

‘C 14248
187- 1252
C 21548
C 21648
C 21649
C 21680
¢ 21638
C 23679

Printed in US.A.

HYDRAULIC RESERVOIR MOUNTING

~ DESCRIPTION -
SUPPORT - reservoir (644 and 644BH }{used prior t0 5/N 9731697) - -+« « -« .- .. !

SUPPORT - reservoir R.H. (646 and 646BH)
SUPPORT - reservoir L.H. (646 and 646BH}
_BOLT -5/18" x 1/2" NC hex
WASHER - 5/16™ x 7/8" (646 and 646BH})
SUPPORT - reservoir {646 and 646BH) .
BOLT - 5/16” x 1/2"N.C. hex flange {646 and 646BH}
WASHER - lock 5/16" {646 and 646BH)
WASHER - 5/16"'-(646 and G46BH}
NUT - 5/16" x #18, hex {646 and 646BH)

RESERVO!R hydraulic oil

. CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS

$

....................................

............................
..............................

" CAP - reservoir withinsert .= . ... .. L, e e

INSERT - reservoir cap (use C25239 and ©25240)
STRAP - reservoir mounting (1 only on 646 and 646BH)

SCREW - 1/4”, round head machine (1 only an 646 and 646BH} « « . . oo v v v v v

NUT - 1/4" NC hex {1 only on 648 and 646BH)
CUSHION -reservair . ... 5% . vt i i inn ., e e .
BRACKET - heat exchanger mounting "
SCREW - 1/4" x 1-1/2" NC fiat head Phillips

EXCHANGER - HEAL  « o v e v e se e ee et a s P

~ SEAL - channei {646 and 6468H)
SEAL - channel {646 and 6468H) .-
SEAL - channel {646 and 6468H)

_ SEAL - strip (646 and 646BH)

SUPPORT reservoir (644 and 644BH} used S/N 9731692 and after , .. .......

September 1979




4 EY
68 ) CASE MODEL 644, 646, 644BH AND 6468H COMPACT WHEEL LOADERS 69 _
) . ey
=
HYDRAULIC CONTROL VALVE — TRACTOR
REF. PART NO. DESCRIPTION ; ' REQ'D
1 C 21497 VALVE - tractor control . . ... S 1
- 2 NSS BODY -~valve {order C 21497 valvel . - . . ittt it ettt e e e o1
3 NSS SPOOL - valve {order C 21487 valve]l . . v v v i vt i ettt ie e e o 1
4 N5S © SPOOL - vaive {order C 21497 valvel .. . ... vt e 1
5 A 7982 SEAL - "0 £ifig, SOOI v v vt e e e e e 4
. 6 C - 17440 WASHER .. ... .. e o e e e - g
- 7 C 18850 SPRING -detent ... oo vt i i e it e i e N 1
8 C 13200 SPACER, ........ e e e e e e 1
g C 17439 DETENT -spool .. .. .. e i e e R 1
10 C 17438 COVER -detenT . ot i v et i m e e e e e et m it e c e et e e 1
. 1 211 7 BALL -steel 1/4% . ... i 3, -
12 C, 17444 SPRING ~detent . 7. ...ttt e 2
13 C 17443 SCREW-detent, €280 . .« v v e v i e v s e e e e e - 2
? 14 169- 114 SCREW = GOVEE o« o e ot e et e e e et e e e 4
. 15 129- 531 CAP -relief adjust ... . o e i e e e g
v 16 C 17435 GASKET = relief a0jUSL CEP - =+« -+« « = o« v v e em et e e i )
7 . C 17433 SCREW - relief adfUST o o v v i e e e e e e e 1
18 c 21505 SPRING - relief o o o it it e e e e e e e e e e e e PUPRPR |
19 C 18852 - BUSHING -powerbeyond . ... .ottt ciii e e aes 1
20 218- 8007 = SEAL-"0"ring bushing . .......... e 1
21 A 30097 SEAL -0 - ring \ ........................... 1
22 221- 841 PLUG - pipe /4" ... .. uueun... e e e S 1
23 195- 521 +  WASHER-return ............... N e 1.
N 24 C 18850 SPRING -return ... . ...... e e e e e - 1
25 C 18853 SPACER ..o e e ] -
26 193- 524  SCREW -with lockwasher ... ..venoine e e 1.
27 C 18847 COVER “FQIUMI o oot it e ot e et e e et e i bt e i e -
, : : 28 € 21510 CAP - relief adJUST - - v v oo et e e e 1
‘ T 29 C 21507 SPRING - relief ... .. e e i e e e e e e e B 1
. 30 211- 9 BALL - steel B/16" . ... .. P R, P PRV 1
T‘\\“’ - ' - -t S . 31 C 21508 GASKET - relief ad], cap - - v vveoe e eeens S 1
‘1\ ’ : 32 C 21509 SCREW - relief adjust - . v e e e e 7. 1
) ' 33 c 21506 © RETAINER, ball'relief ... ... ... 1
L R 34 c 21522 SEAT - ball, retief ... ........ e RPN L. 1
. . ‘ . 35 171- 247 SCREW - valve mounting /16" x 1-1/4” flat head machine ............ R 2
‘ o & ' 36 131- 351 NUT -5/168" NC REX  « + o o e e et e e e e ae e e et iaeanae e 2 .
) 37 c -18857 KT - detent {includes items 6, 7, 8,9, 10,11, 12, 13 & 14). . . .. ... .. G e e E 1
'3 C 21511 KIT - relief (includes items 11, 15,16, 17 & 18) . ... ... o oo v 1
g 39 C 21521 KIiT - relief {includes items,28, 29, 30, 31,32, 33&34) .. .- ..ot 1
o
Sl »
” Printed in US.A. E - September 1979
. \ .




LS y
) ) .
’ . - "CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS 71
70 ) : . ' z )
) HYDRAULIC CONTROL VALVE — BUCKET
REF. PART NO. DESCRIPTION . ; REQ'D
| 1 Cc 18179 ¢ VALVE-bucketcontrol . ...o. ... ... L 1
2 NSS BODY - valve {order C 18179 valve} . ... .. ... . . ... . ... . .. .. ... . 1
'. 3 NSS SPOOL - valve (order C18179valve) .. ................. .. ... .. . . 1 -
. 4 NSS SPOOL -valve {order C 18179 valve) ... ... .......... .. ... ... .. .. .. 1
b 8 A 29197 SEAL -0 ring, spool. . .. . ...t 2
~ & A 7982 - SEAL -0 ring, spool. .. ... 2 ’
7 221- 843 PLUG - 378" L 1
- 3 C 17432 SPRING -relief learty production) .. ... . ... .. ... 1
] 211. 9 BALL - steel 5/18" (early production) ................ . ... .. .. .. . 1 )
10° C 17433 SCREW - relief adjust (early production) . ... .. ... ... .. ... .. ... ... -1 i
1 c 17435 GASKET - adjust screw {early production} ............. ... ... .. .. .. 1 .
121 129- 531 CAP - adjust screw (early production) ... .. .. ... ...... .. . ... ... ... : 1
13 " 180: 114 SCREW -cover ., ......... e e, 4
- 14 C 17440 WASHER ..*. ... S, 1
15 C ,‘17441 SPRING -return .. ... . ...... e e e e, 1
16 C 13200 SPACER -detent .. ... ... ... ... 1
172 C 17439 DETENT -Spo0l ... ..o i 1
13 C 17438 COVER -detent .. ... ... .. .. ... ........ .. .. O 1
19 211 7 CBALL -steel /4T P
24 C 17444 TOSPRING -detent .. L. 2
21 C [17443 : SCREW -detent ... . . L 2
22 195.% 521 WASHER -return ... .. e |
- 23 C 18850 SPRING -return .. ... . 1
24 c 13200 SPACER ... .. ... L 1 r
* 25 195. 510 WASHER . ... .. e 1
.26 193- 524 + SCREW ... ..., . ... [ S 1
127 C 18847 COVER -centering ..,........ T e e 1
R ' 28 113- 17 BOLT - valve mounting /4" x 1-1/4" NChex ... ... 0o . 3
) 29 131- 1102 NUT-lock 174" NChex ' ........., e L3
c 18846 " KIT - spring center {includes items 22, 23 24, 25, 26 and 27 . . 1
s 18851 . KIiT - detent (irzc!udes iterns 14, 15, 16, 17,18,19,20and 22) .. ............ 1
- BUCKET CONTROLS )
1 C 24445 BRACKET - PIVOU oot e e 1
2 C 16714 BUSHING - pivot bracket ~ ... ... .. e 1 \
3 C’ 17586  LEVER-bucketcontrol ............. e . \
4 - A 37247 KNOB - lever, bucketcontrol . ... .. ... . ... ..... .. e e 1 .
5. 195 B33 WASHER - 1/27 _ 1
6 132- "321 " PIN-cotter /8" x 1" .. ... ......... ... ... e e 1
7 C 17587 LINK -valve & 1
8 C .17588 LINK -walve 3-3/4" . 1
. 2] 195. 521 WASHER - 5/16" ... i R 2
“10 132- 320 PIN - cotter 3/32" x 3/4" . . . . .. 2
- 1M C 12932 PIN ..., L N 2
12 C 18845 RETAINER  ....... R e e e e 2. !
A ) \'\_
. \
‘F' oAl e o A \
— T i \
ST TR .
L N s T, Sl )
(- fa) i '
AN .L
T T —'"
IR —4
avip
Printed in US.A. . e " September 1979



A
.‘-.|‘ 1
. CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS 73
) © £250563 HYDRAULIC PUMP AND COUPLING — 644
a
_REF. PART NO. DESCRIPTION  ~ - ' REQ'D
1 c 25083 PUMP - hydraunlie, .., ......... et e e e e et 1
2 F 53109 PIN-dowel. . . ... .. e 2
3 COVER-rear . . .. i i it e s e e 1
4 c 15731 ‘GEAR ASSEMBLY -driven . . . ....ue e e e eee .., 1 ’
5 C 15732 POTRING L. 2
6 C 15733 BODY -pUMp . Lo e 1
7 c 16734 COVER -front ................ et 1
8 c 15735 SEAL -rotary . o e e, 1
9 NSS ‘ GEAR ASSEMBLY -drive. .. ..o oot e et 1 :
c 24862 SHAFT - driVe ... .o e 1
C 24863 . GEAR -drive. .. <1
C .- 24864 KEY - QBAL ..ot e e e 1 -
. C 24865 RING -retaining . . v ovvee ot oo e e s e 2
10 C 15737 PLATE -wear . .. oo i it e e ean et e 1
11 C 15738 SHIELD -heat, . ........ e ° 1
12 C 15739 GASKET . e e, 1
13’ C 15740 SEAL, e e e 1
14 13- 540 BOLT. . e e e 4
15 A 21075 : ©OKEY - 1/8"x3/8" ... ... AU N 1
16 A _ 50773 CWASHER ... e e 4
17 c 25208, COUPLING - pump . .o e e e e e e e 1
18 - NSS HUB - forderitem 17). . .. .. ... e 1
19 NSS HUB- (orderitem 17}, ..o .o e 1
.20 C 16036 _ SPIDER - e et e e et e, 1
71 83- 55 , SCREW - set 5/16" x 5/16” NCsockethead . .. ............... 2,
- L ] ' —
C19743 HYDRAULIC PUMP AND COUPLING — 644 AND 644BH
1 NSS PUMP - hydraulic {use C25053 pump} . . . . . .. e N 1
.2 C 20456 BODY ~pump .« « « « «e o - . E . e e ]
3 C 20457 COVER ASSEMBLY . ....... e e e e 1
4 cC 20460 GEAR -pump, drive .+ ..« oo e e e 1
5 C 20461 ' ‘GEAR - pump, driven . ........ et 3
6 c 20462 PLATE -WEEF - « v v v e e e e e P
7 NSS SEAL AND SPACER - wear plate {See Kitbelow)} ......... . ........ G 1
8 A 35690 RING - retaining - - . oo e . 1
9 NSS ‘ SEAL - 0" ring  {See Kit-below) - - o it T -1
B4a9 PLUG-pipe - v oo o e e e e 1
58188 CPIN -dowel .. e e ¢ 2
: SEAL -shaft {See Kit helow) « « « v v v o o v it e e e e e e 1
5 BOLT - 1/4° x 1:1/2" NC hex, grade B« oo e« v v vt oot oot .4 -
B8189 . WASHER - 174 e e .4
T 20455  CKEY -square 3/16” x 13/187 .o e 1
26208 COQUPLING - pump (644) . ..... e e e oo
. HUB * coupling {order item 16} ... ... ... ... .. ... ... PRI - [
HUB - coupling (erder item 16} . ... .......... e e
15036 SPIDER - - ' e e e e e e L 1
56 °  .SETSCREW-5/16" x.5/16" NCsoc. hd. . ... ... ... 1. ..%......... 2
C 24334 KIT - seal {includes items 7,3 and 12) - . . oo cmv vt e 1
: Printed in US.A. i ' } Septenber 1979




CASE MODEL 844, 648, 844BH AND 6468H COMPACT WHEEL LOAD{FEHS 738
HYDRAULIC PUMP AND COUPLING — 646 AND 646BH
' ) {use bafore S/N 8790960) ;
PART NO. L DESCRIPTION REQ'D
C 23981 PUMP - hydraulic {shown) {used S/N 9758236 and after). . ................... . 1
, NSS PUMP - hydraulic {used prior to $/N 8758238) {order C23961, b -
o H308047, 217-390 and 318-5008) ..... e e 1 \
C 19277 . BODY ASSEMBLY (includesteshifgs) - . ..............00oovo... o
C 19278 COVER ASSEMBLY - (includes bushings & pins) (used prior to S/N 9758236) . . . 1
- C 25101 . COVER ASSEMBLY - (includes bushings & dowel pins) {shown} .
. {used S/N 9768236 and after). ... ........ovr e 1
126- 12 KEY - woodruff e e e e e e e e e e e e 1
C 18768 RING-snmap .. ... 1
- C 19281 SEAL-oil . e e 1
C’' 18764 SEAL -pressure 10ad . ..o e 1
- C 19279 PLATE -WBar ... ..o 1
C. 18761 GEAR -drive ... .. o . 1
C 18762 GEAR -driven ..° ... ... ... . . 1
C 19280 PLATE -thrust .. ... ... . 1
C 18769 . SEAL -gasket ....... ... 1
195- 2028 WASHER ......... ... e 4
- 113- 233 BOLT ............ e L. 4
C 25210 COUPLING - pump (646) .. ..... .. e 1
178- 858 SCREW - setB/16" % 3/8" . . .. ... 2
NSS .. HUB-({order C25210) .. ..... .. e P B
NSS HUB - {order C25210) . ... .. ... ... . ... 1 i -
C 18258 SPIDER - coupling . ............ [ S ;
2217 84 PLUG -pipe - ... ... e e e 1
HYDRAULIC PUMP AND COUPLING - 646 AND 6468H
W
{use S/N 9790960 and after) )
C 25287 PUMP - hydraulic, .. .............., e e e e e e e e 1
1 F 9883 SPRING. . /i vie e . P 2
2 F 11406 SEAL -shaft .. ... . i e 1
3 *H 233346 KEY +3/16" square x .97"" .. ... . e e e e e e e 1
4 < R 33009 COVER - frOnt . et e e 1 ot
5 NSS - COVER-rear......... e e e foae s . 1-
8 S 89448 KT e seal . o 1
7 NSS BODY -pump ..o i oo e e e e e 1
'8, NSS - GEAR-driven. .............. U 1
9 NSS ‘ GEAR - drive . L 1
- 10 211. 306 BALL - 7/32" diameter.. ............ S 2
11 ‘H 758599 O RING - 1/18" X 3" e i e e 1
12 NSS . PIN-dowel /16" x 1" oo, B e e e e 2
13 166- 30 BOLT -5/16" - 18 x 2" 120t Hange. . v\ oo oot e e e e veeeeeeee e .. 4
14 166- 32 BOLT - 5/16" - 18x 2-1/212pt. flange ........... N, 4
16 C 25290 COUPLING “BUMB ..ottt et e e e e e e S -
16 178- 858 SCREW -set5/16” x3/8". . ............ e 2 - .
17 NSS .- HUB-(use C25290).............. e 1
. 18 NS5 . HUB *(use C25290). ... o v it e e e 1
Lo , - 2 19 C 18258 SPIDER -coupling.. . ..ovoivii i e 1
\L . : . ' Y

Printed in U.S.A.

August 1980




’

e
3

\
\

e ——— e — — —

\

Lo i = e ke e

REF.

QOSSN L8 WN -

—

1

13
13

14
15
16
17

o NeRr-RwieNw OOOOOQ(‘ZD
o

=
[77]
14;]

PART NO.

14655
16516

14827
14837

14828
14820
14830
14831
24731
14832
59700
14834
60857

14836
14838

19037

NSS -

-
Printed in U.S.A..

CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS

HYDRAULIC DRIVE MOTOR

DESCRIPTION

OTOR - hydraulic

RING - retaining

" SPACER - {see kit betaw)

SEAL - oil (see kit below)
HOUSING ASSEMBLY

..........................................

SEAL - {see kit below)
SHAFT - coupling
DRIVE LINK
PLATE - wear
ROTOR ASSEMBLY -

....................................
-
.................................

........................................

KAT - manifold (used motor code 127-7 and after)
PLATE - manifold {used prior to motor code 127-7)
MANIFOLD - (used prior to motor code 127-7)

COMMUTATOR AND RING SET - {used prior to motor code 127-7) -

LCOMMUTATOR AND RING SET - (used motor code 127-7 and after)
RING - sealing (see kit below) !

.........................
.................

....................

..........................

...................................

WASHER - back up, 010" {see kit below)
KIT- “0" ring and seal
RING - sealing

..........................
........................................
..................................................

RING - retaining
SPACER - seal

............................................
.............................................

.....................................

C——



> -

REF. PART NO.

. 'C
A T
2 T
3 NSS
4 c
T8 NSS
6 NSS
7 NS5
8 T
.9 NSS
10-° T
11, T -
.12 NS5
13 NSS
14 25.
15 c
16 T
C
1 c
2 13-
3 " NSS
4 NSS
5 D
5 C
7 NSS
°8 NSS
g NSS
10 NSS
1 NSS
12 c
13 NSS
14 D
15° D
16 NSS
17 c

11627

24080
24081

18575

42283

42254
24084

169 |

185786
41499

11528
18b73
677

54909
18486

~

.

18572

e - el
54915
54917

18574 -

Printed in U.S.A.

~

\

CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS ) 77

CYL

¥

RING - retaining . .

SPACER . ......... 1. ... . ... ... ... et
RING - retaining ... .

. ROD - cylinder -

SEAL-"0"rsing, rod ...

* WIPER - rod

SEAL - head

SEAL - 0" ring, piston
NUT-jam ..... .

INDER — LIFT ARM

DESCRIPTION : - "~ REQ'D
CYLINDER - liftarm . )

BODY - cytinder . .... . . e e e e

KIT - seal ..

N QY

CYLINDER - bucket . .

© BODY - eylinder .-

o NUT-jam  ......
WASHER - backup, pist
SEAL ¢ “Q" ring, pistan

1

1

1

1

1

1

2

1

HEAD - cylinder cea e T p 1
' 1
1

1

2

1

1

i

1

LINDER = BUCKET

..........................................

Dn‘ ....................................

PISTON - cylinder . ... .. e R e e

HEAD ASSEMBLY
BUSHING - head
HEAD - cylinder ..

- SEAL-"0" ring, rod

WASHER - backup

SEAL - "0 ring, red

ROD - cylinder ... ..

'RING - retaining © . .

SPACER ........

"RING.- retaining - .
SEAL - Q" ring, head
KLT -seal ...

........................................

........................................
......................................
........................................

...........................................

- -~ July 1978



— .
QOO D WK =

SO ONDO A WN =

4

22
23
24
25
26

- REE,

PART Ng.

c
c

129-
192-
C

195.
132-

19384
19025,

‘122
20
17566
541
310

37247 .

12093
17585
17250
. 207
1181
17579
18251
17536
310
361
18154
18155
5056

5056

207
525
T 1181
19475
19479
19104

CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS

HYDRAULIC LIFT . -
t
) DESCRIPTION . REQ’
ROD- lift control - ............ e R S 1
BALLJOINT - .. ..o i 1
NUT - 5/16" NF hex. R T T 4
LOCKWASHER - 5/16™ ................. .. ... . A e 2
tEVER-liftcontrol ...... n‘.“ ............... 1
‘'WASHER -5/8"  ........ R e 4
PIN -cotter 1/8" x 1" - .........> S, e e e "1
KNOB -jiftlever .. ......... ... . o ., Ll a
BUSHING - flip lock R R Ty
CROSS SHAFT ASSEMBLY .. .. ..o 1
BRACKET - clamp ... . ... L., IR ... 2
BOLT :3/8"x 17 NChex  -«-vvnoouoouuano o, 4
NUT - lock 38" .NChex  --..... .o 4
BRACKET - cylinder mounting ... ... ... .., R T R T 1
PIN - eytinder mounting, redend .- .. ... Lo 1
PIN = cylinder mounting, footend - - .- . ... L oL 1
PIN - cotter ]/S" x 1" e 2
PIN - cotter 3/36” x 2-1/2" ... ... ... ... .. ... .. 1
HOSE- valve to cylinder, short .. ... L L e 1
HOSE - valve to cylinder, long I I RPN 1
FITTING -valve {includes 218-5004 0" ring) 644 and 6448H ) .
(used prior to $/N 9718424) . . e e iaaae . .2
FITTING - valve (includes 218-5004 “0" Ring) 646 and 646BH
{used prior to S/N 9718930} . . .. R T 2
BOLT-3/8" x 1" NChex ..ol 2
WASHER - 3/8” ... ..o e 2
NUT - lock 3/8° NC hex .- T T T T T S e 2
CYLINDER - hydraulic tift  « -« - oo v iiee e, / ......... 1
~BODY -cylinder - ... 1
ROD AND PISTON ASSEMBLY “-J ..... 1
FOOT - Cylinder .......................................... 1
SEAL ...... e e T e e e e, 1
"og" RING & - e IR 1
POTRING v - 2
KIT - SEAL, cylinder {consists of items 29, 30 and 3N e 1
- PIN -cotter3/32" x 3/4" - -« oo . I IR I I 1
WASHER - 1/8" ... 1
CAP - 37° flare 644 and 644BH {used S/N 9718424 and after} . . . .. .,. .. ... .. 2
CAP - 37° flare 646 and 646BH (used S/N 9718930 and b 2
FITTING - valve, tee (includes 218-5004 “O*' Ring) 644 ard 644BH
(used /N 9718424 and after). ... .. .. ... .. . ... feee T 2
FITTING - valve, tee {includes 218-5004 Q" Ring) 646 and 6468H
'\_{_usedS/N9718930andafter)..................................../fz
BUSHING - nylan. . ... T
DISC-frietion ... ... ... ... ... ... .. ... ... ... L veee 1
+ Ié’
/5 _— - , July 1978



] H N

Printed in U.S.A.

6:. " CASE MODEL 644, 646, 644BH AND G46BH COMPACT WHEEL LOADERS g1 o
1
C16852 STARTER-GENERATOR (644 AND 644BH)
. - . {DELCO NUMBER 1101875) S
. {Use A 70202 for Service} - - -
{ REF.  PART NO. DESCRIPTION " REQ'D
t 1 ‘R 15106 BOLT -through . ... ... e 2
| 2 A 43494 FRAME ASSEMBLY -commutator end . . . .. . . . o\ e e e e e e 1
| 3 192- 20 LOCKWASHER - 5/187 . .. ... . it v et e 2
l C 4 A 40702 - KIT -stud {includes items 1§, 18and 19 ... . e 1
5 A T2039 HOLDER KIT-ground brush ... . i it 1
| 6 A 72040 HOLDER KIT -insulated brush .. _ . ... .:...... P S e .1
\ 7 A 72038 BRUSH ASSEMBLY . fue 2
8 R 15090 - ARM - brush pressure . .. . . ... e 2
90 . R 18161 SPRING - brusharm  ........... .. e e 2
10 A 72043 COIL ASSEMBLY - field R.H. . e e e e e e i 1
‘11 yi¥ 72048 STUD - armature terminal | . . .. it ittt it s e e e 1 \
12 R 16147 BUSHING - insulated armaturestud .. .. ... ....... . e e e e e e s 1
13 A 41927 WASHER - armature stud | ... ... .. e e e e o 2
14 . 129- 18 NUT - terminal stud 1224 hex ., .. .. oL B e 4
14 - 192- 17 LOCKWASHER - terminal stud #12 .. .. _....... A e e e 4
16 R 16148 - WASHER - insulated, field stud {order A 40702) . . . ... .. .. .. . ... ...’ 1
17 A 72042 COILASSEMBLY -field LH. .. ... .. e 1
18 NSS STUD - field terminal (order A 40702} . . . .. ... i
19 NSS BUSHING - insulated, field stud (order A 40702] . . . .. . i e 1
20 A 25447 INSULATOR - fieldcofl ... ... .... R R 2
21 A 40736 SHOE - pole ( ............ W 1
T22 A 40736 SHOE-pole . .... .0 .. ... ... .. e e e e e e e e 1.
23 A 43498 ARMATURE ... .. ... .. 2 e 1
24 , 126- 17, KEY -woodruff, armature . . .. e e 1
25 A 42127 0 SCREW-POIE oottt e e T, 2 P
26 NSS BODY - starter, generator {order A 70202 starter)” . .... ... ... .. . eunn i 1 <
27 A 41855 SCREW - 10-32 x 1/2" round head . . . . .t e e e et v n e e e 3
29 A 44433 RETAINER ASSEMBLY - . . . ittt i o et e e st e e i i 1
*30 NSS - GASKET - bearing retainer (order A44433). .. ... .o Lo 1
31 A 43356 BEARING - ball driveend . ..... ... e e e e e e e e e e 1
32 A 72046  FRAME ASSEMBLY -driveend . . ... ... i e i
33 A 72047 CSPACER -pUNBY oo 1
34 Cc 14344 PULLEY - starter, generator drive . . % .. . o . i vt i ien e i e 1
35 192- 116 LOCKWASHER - 11/168" plated . ...t e e e 1
36 A 255445 NUT' - armature shaft, drive end P 1
37 A '43499 RETAINER - .« o e e e e e e 1
*38 NSS SEAL - felt {order A A4433) . .. . i e e e e e e e 1
* Retainer gasket and felt seal not required., .
Service with retainer assembly (item 29).
7 '
v

i

. w

September 1979 ’




32

REF. PART NO.

1 R 15108
-2 A 72104
3 R 15087
4 A 25481
& A 72039
"6 A 72040
7 A 72038
8 R 15090
9 R 16161
o A 72043
11 A 72048
12 R 16147
13 A 41927
4 . 129- . 18
15 192. 17
16 NSS
7. A 72042
.18 . NSS |
19 1 NSS
2n. A 25447

21 | A 40736
22 | A 40736

22 L A 72041
24 l 126- 111
25 74- 610
2 | nNss -

27 lara 237
28 o2 18
29 A 44433

* 30 NSS
3 ‘A 43356
32 A 72048

33 A 72047
34 . C 14344
35 192- 26
36 A 25546
37 A 43499

40 A 40702

+ ARM -brushpressure= . - - - W -« . . .. oL s

'GASKET -bearing retainer (Order A 44433) - - .. vt i e

FRAME ASSEMBLY - drive 8nd  « « v o« « v vt v et vt e e e e e

KIT - stud {Includes items 15, 18and 19) =« -« - -« o o oo o oL il o,

CASE MODEL 644, 346; 644BH AND 6468BH COMPACT WHEEL LOADERS 83

1

A 70202 STAHTE R-GENERATOR (644 AND 646BH) .
’ (DELCO NUMBER 1101970} .

'DESCRIPTION - ‘ o

o
iy
Q
o

BOLT - through {includes washer} .. ............ e e e e e e
FRAME ASSEMBLY - cbrprnutator end - - e

RING - bearing retainer .. ................ e e e e e
BEARING - commutatorend ball « - « -+« v vttt ve e o e e e
HOLDER KiT - ground Brush - « -« « o v o vt ooe e e e e e e e e e e e e e e
E';IQ LDER KIT - insulated brush .. ....: e e e e e e e e e e e e e e e e e e e e
BRUSH ASSEMBLY - - - . . & .............................. ..

SPRING - brush arm . B
COIL ASSEMBLY -fietd R.H. + o v oo e e e e "
. STUD - armature terminal - - . . - U el L e e
BUSHING - insulated, armature stud -~ - -+ - - - . . SR Pl s
WASHER - armature stud T ek
NUT - terminal stud 12-24 hex e e e e R i
LOCKWASHER - terminal stud #12 -« ... ........ . ..... R ‘g
WASHER - insulated, field stud {order A40702) - - - - ... o oo ... b
COIL ASSEMBLY - field LH. - -« oo v ve e e e e e i e i
STUD - field teminal {see Ref. 40) - - - - - ... o i t‘
BUSHING - insulated, field stud {Order A 40702) S ;o
INSULATOR - fleld coil - < -« - v v e e e e e e P \
SHOE'DO[B,D]EI_H T I L I I T TR
SHOE - pole, noteched - - -« - - .. oo L e e e e e e e e e e
ARMATURE e e e e e e e PO
KEY . Woodnuff' B L = 4 - T T T Ty A
SCREW - pole T
BODY -starter, generator {Order A 70202}« - - v v oo v e X
SCREW -10-32x 1/2" Rd. Hd. -«
LOCKWASHER - 3/16" plated e e e e e
RETAINER ASSEMBLY -bearing - v« o v v v i v e e iieanenns e e e e

N

2

BEARING - ball, driveend - -+l [

SPACER -pulley -+ vcvvvon e e e e e e
PULLEY - starter, Generator drive .« -« -« -« o v oo vmononn it .,
LOCKWASHER - 11/16" plated - - - - - -« « o o o i e e e e et e ee s
NUT - armature shaft, driveend - - - - -« oo oo o
RETAINER -grease  « -« -« e vovnmennn-n. I - e e
SEAL - feft {Order A 44433) .. ... . ... e e e
SPACER -‘armature shaft, IMMEE -« - o o v et e e e .

—n.—l—l—i...ﬂ—i_ﬁ—i—l'-—l—lww_.m _\_._n_AM_L_A..._n,h,‘:.M_n_..AMMM_.—-_n_n_JM

v

*. Retainer gasket and felt seal not required.
Service with retainer assernbly (item 29).

Printed in L1.S.A.

« September 1979




A
¢ 2 )
CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS 838
83A. ] . i
. STARTER (644)
(USED S/N 9744750 AND AFTER) ’
REF PART NQ. DESCRIPTION - ¢ REQ'D
1 c 24889 STARTER ASSEMBLY ... .ot 1
2 Vv 34381 . BOLT‘- U 2
3 vV 34392 CAP-end ... ... -1
. 4 v 34384 KIT - commutatoreap...................... ... 1
5 NSS CAP-commutator ... 1
6 \' 34383 KIT - brush and spring. . ... ..... ... e e, 1
7 v 34830 KIT - brush holder. ..., ......«.. . ... L S 1
8 v 34885 KIT - hardware ........ .. D T T S S 1
.9 1Y 34382 WASHER “armature thrust.................... .. .. ... . 1
10 C 24890 ARMATURE. ... ... oo T 1
11 C 24891 KIT-drive..... oo T 1
‘ 12 Vv 34386 SPRING -anti-drift. .. ........... ... . ... . .. PN 1
13 Y 34387 SPACER -gearstop.........oooooiiiiivnnn 1
14 NSS GEAR -drive. ... H 1
15 Y 34388 NUT -gearstop...........ooo oo i 1
16 c 24892 COVER-dust..._... ... ... ... ............... e, 1
17° v 34397 SPACER -dusteover. ... ... ... ... . . 1-
18 NSS BODY -starter ... . e 1
19 C 24886 BOLT - shoulder 3/8"- 20 x 1-5/16" .. ............ . ... ... ... . 2
20 192 21 LOCKWASHER - 3/8" . ... ... 2
321- 1834 DECAL:- alternator electrical System ... .. ........ ... .. .. .. ... . 1
c 24880 _DECAL - "DO_NOT STRIKE. 1
. i
- ! L
%
o
ud - ’ ‘ -
- A
R i
.*_‘ ’ . ‘; K “*
S ) iy - ) . °
P ST ’ ) Printed in U.S.A. July 1978,
¥ R . .

[
3
1



:

CASE MODEL 644, 646, 644BH AND B46BH COMPACT WHEEL LOADERS

. . .
- ELECTRICAL SYSTEM — 644 AND 644BH
{USED PRIOR TO $/N 9744750}
REF. PART NO. - DESCRIPTION : REQD
] Cc 24228 HARNESS - wire (also order C 23025 for early production) ... ..., .. ... . 1
2 c 17187 WIRE - ignition switch tg solenoid vellow8™) ... .. ... . . ... .. ... 1
.3 C . 14585 CABLE - battery positive (red, 10-1/2") . .. RS T 1
4 G 18267 = CABLE - battery ground {black ")y o1
5 223- 20 FUSE-20amp. ........... ... . ... . . . T, o1
6 c 14553 SOLENQID - start T PR
-7 c 24221 REGULATOR -voltage ... . . . . . 7o 1
8 Cc 16852 STARTER - generator 12 voit, DELCO No. 1 101875 (repairs page 81} .. .. ... . .. 1
8 A 70202 STARTER - generator 12 volt, DELCO No. 110970 (repairs page 83) .. ...... .. i
g C 14537 CONNECTOR - headlamp - - .. ......... ... . e 1
10 Cc 18389 GAUGE - ammeter S 1
114 c 22571 HEADLAMP ASSEMBLY - 12 volt {repairs page-87) .. ............. . . .. 2
12 C - 18197 BATTERY - 12volt  ....... PR TR b
13 KO 231281 COIL - ignition 12 volt T e e e e e 1
14 v 34857 COVER - breaker contacts . - ... e 1
15 c 17275 WIRE - regulator generator to solenoid (white 0 1
A6 C 24301 ° SPARK PLUG - (includes gasket) .. ............. .. . . P 1
7 A 27251 GASKET -spark plug - - .. oo o e e 1
¥ V34433 CABLE-hightensibn .. ........ S TS 1
T9 KO 230722 CONDENSER  .............. ... ... ... ....... ... .- 1
20 C 18261 WIRE - amp. gauge 1o solenojd forange ) - ... . ... ... ... P
21 Cc 18055 WIRE - solenoid 1o néutral start switch {black 6"} {early production) .. ...... ... 1
22 NSS SWITCH - ignition (includes key) (C21595} see itemn < T 1
23 C 17783 KEY - ignition {for C21595 switch prior to S/N 9718432} . . . ... ... . -
24 C 19055 WIRE - neutral start switch {black 219 (early production) - - - - . ... .. ... . . 1
25 . Cc 23839 KIT - switch, ignition {includes key) used prior to S/N 9718432 .. . .. ... ..... .. 1
25 C 23010 SWITCH - ignition {includes key) used S/N 9718432 and after}. . ... ... .. .. 1
26. A 28409 KEY -lgnition (for C23010 switch) . ... ..., ... ... ... .. . " 1
27 € 23025  HARNESS -wire . ... ... . . TR T e Lo
28 C 22765  SWITCH -neutralstart . ....._.... ... ... S 2
29 C 23328 WIRE - solenoid to neutral start switch (late production}.’. .. 5. ..., 1
» 30 Cc 23327 WIRE - swiich to switch {late production). . ... ... L 1
31 C 23448 WIRE - switch to ground {late production) . . . . . . . e e i
32 V' 34435 * BRACKET -ignition coil ........, ..., . ' ' 7/ 71oriorees PR 1
C 19521 CLIP -wireholder ... ... . Tt 2
353- 407 PLUG-hole,dash ..o oo 1
C 23744 KIT - safety switch (use 1o replace stripswitches). ... ... L 0L 1
- D70115 FLOOD AND TAIL LAMP {OPTIONAL)
. {or see page 89}
1 D 70115 LIGHT ASSEMBLY - flood and tail e el 1
2 A 25213 RETAINER - sealed beam T 1
3. A - 40885 LAMP - sealed beam #4409% . B P ) 1
4 ' 33686 BULB - tail #1141 . . e 1
5 NSS | . SHELL- light {order D70115 lght assembly) ..., . e e 1
6 193- 543 SCREW AND LOCKWASHER - £#8-32x 3/8” N.C. ... ... . e 1
7 A.' 34046  BRACKET-mounting .............. FE 1
8 13- 209 BOLT -3/8"x 1-1/2" N.C.hex .. ...... . .. I B e, B
9 192. 21 LOCKWASHER - 3/8" .. .. ... ... .. ... . ... SRR 1
10 129- 103 NUT - 3/8" N.C. hex T T PP e 1
11 10923 WASHER - bearing . ......... e e e e e 1.
12 192- 23 LOCKWASHER - 1/2* T .- 1
13 129- 105 NUT-1/2" N.C.hex. ... ...... e e e e e e e 1
- vy . - :J '- E . . B "
o , - a Printed in U.S.A. : , ‘ July 1978
.o . ’ . 4 . o . - . .
- -ty e




[

r

<POCAQOCOOOPPO0000000000000C0

PART NO.
24833

24815
24834

230239
24813
19378
14537
18389
21945
23327
23448
18197
18113
-23010
24508

22571
24889
34427
22765
0 231231
34435
24301
27251
34433
KO 230722
223. 30
NSS

C -23328

. G 18261

Printed in US.A.

14565,

14563 -~

1

HARNESS » w

HARNESS wire

CONN ECTOR

CONNECTOR ¢ Ii

BATTERY -1

HEADLAMP ASSEMBLY -
STARTER - bendix drive {repairs page 838]

STATOR - 15
SWITCH neu

BRACKET 00|I maounting

SPARK PLUG -

GASKET -
CABLE - high
CONDENSER

ELECTRICAL SYSTEM - 644
(USED $/N 9744750 AND AFTER}

' DESCRIPTION

ire

2v

amp.....
tral start

resistor (includes gasket]

spark plug
tensian

WIRE - switch to switch (black)
WIRE - switch to ground (black)”

CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS

.......................................

12v (repairs page 87)

FUSE - 30 amp (included in harness)

BREAKER CONTACT ASSEMEBLY - ignition {repairs page 87)
WIRE - solencid to neutral start switch (black)
WIRE - ammeter positive to salenoid (black)

.................................................

o

January 1978

858

- g




Ing

PR

REVISION RECORD LOG

= 1

RUSON| - ME . MODEL 646 AND 646BH S/N 9698983 & AFTER
) : ° ~ COMPACT WHEEL TRACTORS
Z - o - - Parts Catalog No. B1302
3.1 - _ . ~ _
4. PortPubl 2500
5. : * ’ Published December 1978

"

meen .* NOTE: This parts catalog replaces the previous issue, A1302,
) t ) which is obsolete and should be discarded.

This catalog lists mounting parts for Series 'B"" backhoe.

= .Y For backhoe components see Parts Catalog 1275

- —covermg the-D-100-Backhoe.

J | Case

A Tenneco Campany
- / Servite Parts Supply

~7)00 State Stréet ‘

MODEL 644 AND 644BH S/N 9698284 & AFTER

Racine, Wisconsin 53404

- 2

! ) ALPHABETICAL INDEX .

\ . .KOHLER ENGINE SECTION
4 o PAGE GRID : o PAGE
- AirCleaner...... ..., e, 39 - C12 Filter, Breather e e 27
Battery ..................... . 8 G112 Flywheel ................... -3
Belt, Starter-Generator ... .... b Cc8 FuelPump.................. 41-43
Breather, Crankecase.......... ] 127 . Bla FuelSystem ................ 43
i Gamshaft ................... ) 27 * Bl14 Gasket Kits ...... R 33
Carburetor.................. 41-43 _ c14 D2 Governgf .......... e ‘ 37
. " ConnectingRod ....... teee. . 29 - c2 Qil Pary. ... .. e P, 3t
i Crankshaft............. T 29, ‘c2 Pistofl...........ooooiil .29
CylinderBlock............... -31 [ Sp Plug........ e 89
CylinderHead .............:. 31 : ca . rter-@enerator ............ 81-83B
| Electrical System™... ... ..... " 85-87 G12-A4* . ator..‘ ...................... 31
Engine Block & Attaching Parts 31 ca | hrottle Llnkage ............. , 37
B12. °  Valves .................. ... _ 27

© ExhaustSystem ............. 25

ONAN ENGINE SECTION-

_ " PAGE _ GRID * , : PAGE
Air Cleaner........ e 5 AB Fuel Pump .................. : 9
- Blower Housing . :..... e o219 B6 Fuel System ................ 39
Camshaft................... .M A12 Governor ....... e - 19
Carburetor . ........ feviaae 57. . AB-A8. Motor - Starter .............. 23
Crankshaft.................. . 1 Al12 QilBase ..................... . 17
. Electrical - Engine . . ... .. S 21 - B8 OillPump ............... . 17
Engine Block & Attaching Parts 13-15 Al4-B2 Pistons&Rods ... .......... - N
Exhaust System ............. 25 B12 Points - Breaker Contact ... ... 21
Fiter, OIl ... ... ... 117 B4 Valves .....0............... 13-15
Fiywheel . .................. ) 1 - A12 . )
- BASIC TRACTOR SECTION
PAGE GRID. . PAGE
Axle~Front ................. ~ 51 D12 '~  Hydraulic- Bucket ....... ... . 63
Axle-~Rear..... P 57 E4 Cylinder-Arms..........,. ~6377
Backhoe Seat Assembly ...-.. 113-117 C2*-Ce* Cylinder - Bucket ...... . B3T77
‘Backhoe Mounting ’ Hoses, Lines, Fittings. ... ... 63
Components . _.......... 11-117  B14*,C6* Valve & Control Linkage .... - 71
Backhce Hydraulic : Instruments, Electrical .. .. .. - 85-91
Connections ....... e 115 ‘C4> Lever - Range Selector. . ... . . 49
Backhoe Hydraulic Connections .o Lift - Implement, Hydraulic . . .. 79 -
" -SERIESB ............. 119 ca* LK-17 - Hydraulic PTO Kit . . . .. a9
Baffles & Shrouds ........... 35, cs LL-9- Haolding Valve ... ..., ... 1497
.Brakes ...... ... ... ... ..... 53 - D14 LT-16 - Hydraulic PTO Kit ., ... 97
Bucket& Arms .............. 55 E2 LT-26 Three Point Hitch. ....... 103-105
Coiitrol - Speed, Hydraulic . . .. 65 F2 Frame, Lift Rods & Arms. . .. 103
Decals ...... T 93 ~ AT0* Hydraulic Components . .«. . 105
Electrical System .. ..-....... - 85-91 G12-A8* BTOClutch ............ ... 43458
Fan .. coooovveo oo, 45 D4 PTO Valve - Hydraulic ........ 101
Fenders .................... 49 D10 Seat-QOperator's ............ 49 -
Fork Lift- LT-20 and LK-20 .. .. 109 .B10* Steering Wheel & Gear ....... . 51-
Frame, Grille&Hood ......... ¢ 47 D8 Taillamp................... - 8589
F-27 Hitch Adapter . .. ..... ... 105 Bag* ToolBox ................... 49 .
Hitch ...................... a5 Al2* Transmission................ 57
Hydraulic - Tractor . .......... 59-61 ES-E10 " WeightBox ................. - 85
Coupling - Pump Drive.. .. ... 73 F10 Wheels - Front & Rear ........ 53
Hoses, Lines & Fittings ... .. - 59-61 ES-E10 Wheel Weights - Model D-10- . . 95
Motor - Hydraulic Drive .. ... 75 F14 ’ : ’
Pump ............... T 73 F10
Reservoir & Mountings .. ... 67 - F4
Valve - Control, Tractor . . . .. 69 F6

Valve Control Linkage ... ... 65 F2 ‘
SR . * contained on microfiche 37

GRID
E12
E12-G2
E12-G2
T OE12
F8
G12-A8*
D10
G4
B2*
B10*
Al4*
B6*-Bg*
B6*
B8*
D2-D6
B4*
D10
D12

* G12-A6%

D10
E4
A10*
D14
A12*




t .
¥ . .
sos CASE MODEL 644, 646, 644BH AND.646BH COMPACT WHEEL LOADERS - -
. S T N : ' N N
e : ELECTRICAL SYSTEM HARDWARE 644 AND 644BH
“REF. PART NO. . T ~ . DESCRIPTION REQ'
, 1 C 14060  .NUT - back up 3/4" (used prior to S/N.9718432)" ... ... ... P 1
; 2 Cc 17921 NUT - escutcheon 3/4"" {used prior to S/N 9718432). . - © ... .. ..... N |
D2, C 23330 NUT - knurled {used S/N 9718432 and after} ... ... ......... a1
w3 C 10836 NUT - speed type “'U” * .~ .+ .. R IrIIP U T S 4
4 187- 485 SCREW - - #10 x 6/8” self-tapping hex - - =% - fgvvsv. ... Pt D
- B 31 629 .NUT-speedtype“U".................A’ ..... ’...7...‘ ...... REREEEREE 4
' ] 187- 1047 SCREW - #8 'x 1/2" self-tapping round head, Phillips -+« »» « v v neunn. .. 4
C: 22571 HEADLAMP ASSEMBLY & oottt s, JOI g 2
7 NS$ RECEPTACLE - headlamp {order C 22571} ... ..... KRR e 1
EARLY PRODUCTION 8 o} 14305 BULB - headlamp - - - e e e e e e e 1
= 9 C 14304  GASKET -headlamp <+« - v v v oo e e e eee 2
R e 10 € 22573 . - LENS-headlamp - .. - . . S A e S 1
11 113 185 BOLT - 6/16" x 1 NC hex, zinc plated, grade 8 {used prior to S/N 9744750} . ... .- . 2
12 o 192- . 20 LOCKWASHER - 5/16" zinc plated (used prior to S/N 9744750} + » « . . . ... ... .- B
13 196. 520  WASHER.: 5/16" plain, zinc plated {used prior to /N 9744750} . . . ... ERRTRIT - I
14 129- 102 " NUT - 5/16" NC hex zinc plated "<« -« . . . e e we-. 2
15 111- 202 BOLT-5/16% x 3/4”, round head, NC squareneck «+ .. ... A 1
6 = 111- 108 BOLT-1/4" x 3/4" NC, raund head, squareneck - . .. ..., .. 1
17 120. -101 ) NUT - 174" NC hex™ - e e e e e e e e e e 3
18 1137 102 BOLT =5/18" x 3/4" NC, zinc plated (used prior to S/N 9744750} - - -+ v o v v v u 1
, 18 193 70  LOCKWASHER- #10 external tooth - - .. . . e S e 2
©200 1200 122 NUT -'5/16" NF hex -« .. ... e Cee e . e e 2
.21 5§ € 14699 BRACKET.- starter generator adjust {used prior t0 S/N 744750} - - « -« v v v v\ 1
“22° 120- 27 NUT- #10 NFhex . «v-vovvnuennn .. e e e 6
73 192- © 18 LOCKWASHER - #10 e e e e e R S 4 -
24 169- 131 SCREW:  #8 x 5/16" NC fillister head (used prior to S/N 9744750} - - .o oo e 3
2% ° 113 1 BOLT -1/4" x 1/2" NG hex, zincplated - - =+« v e vt i viinnnn ... .2
26 187- 1844 SCREW - #10 x 1-1/2" NFselftap - ...... R ST I T A TP E P 1
27 C. 18788 SUPPORT - starter generator {used prior to S/N9744750) . .. .. ... .. .. ..... R
28 13- 612 BOLT - 3/8" x 3/4" NC hex {used prior to S/N 8744750} . . IO AP 2
29 192- 21 | LOCKWASHER - 3/8" (used prior to S/NO744750) - « -« « « v v v vve v eeenn, 2
20 C 18999 SUPPORT -starter generator adjust (used prior to S/N 9744750} « ++ « -« - v v o v 1
3 C 17545 GROMMET - wire {used prior to S/N 9744750) « - ==+ + v v ceev v, eee
32 187- 130 SCREW - #10 x 5/8"selftapping  « - -« -« ... O 2
33 C 19246 HOLDER - Strp sSWitch -« v e ottt et e et "3
34 C 19258 STRIPSWITCH- -« rvvvn... s e e e e e 1
a5 c 18115 STRIPSWITCH-PTO - vv vl G e 2
35 182- 523 SCREW - #10 x 72/8" binder head « « -« v v o v v vttt e et et 3
37 195- 513 WASHER - #10 . .-..... e e e e e e e e 03
38 C 16254 WASHER - nylon 13/64% - .. ... .: e e e e e 3
.39 129- 77 CNUT = #10 NF SQUAEIE v v v o e et e et e ettt e e e e e i, 3
40 129- 37 “ NUT - #10 NF REX - v c o e e it e et e e e e e e e e e e e e ea 3
4 C 23012 LOCKWASHER - {used S/N 8718432 and after) . ... ..o v e ve e ]
42 192- 19 LOCKWASHER - 1/4" {used $/N 9744780 and afterd . « oo evveeeeen ... 2
43 171- 280 'SCREW - 1/4"" - 20 x 3/4"' (used S/N 9744750 and after) ... ... 2
. ’ BREAKER CONTACTS 644 and 644BH
i1 NSS LEAD - breaker contact {order from locah 5y‘pplie'1r) RSN 1
a9 C 23870 RQOD - breaker contact push T T e e e e e e 1
3 \Y% 34421 SCREW - #10 x 3/8” round head, zincplated - - - - -+ vi v innn s enen. ., 4
4 KO 275182 CLIP - WIFE  + v i e i e e e e e e e 1
5 \Y; 34857 COVER - breaker CONTAct  » » + « « « v o v ot i et et e e e e et e e e o 1
.- 8 KO 220174 GASKET -cover  «+ oo it i e e e PR |
7 187- 408 SCREW -  #6 x 3/8" self-tapping ... ... ... ..., I I ¥
8 173- 224  SCREW. #8 x1/4” roundheadNC .- ovvvvvnninneiiinesvnnunn.., 1
9 193- 5 LOCKWASHER - #8 internaltooth ... o oo i i 1
10 C 24135 POINT SET - breaker assembly - -+« v i vt r v s v nan i o1
Printed in U.S.A. - January 1978

4




REF. PART NO.

1 C 14060
2 c 17921
2 C 23330
3. 1. 108
4 131- 1115
5 131- 8290
6 187- 1047
C 22571
7 NSS
8 C 14305
9 C 14304
10 C 22573
11 129- 127
12 192- 18
13 120- 101
14 129- 102
15 111 202
16 C 19254 .
17 C 19246
18 C 19258
19 C 18115
20 182 523
21 120 77
22 129 37
23 195. 513
24 C 23012
'.’/"
L NSS
2 B 50255
3 10934
4 A 40855 |
5 8° 50223
6 B 50273
7 173 73
8 193- 4
g NSS
10 NSS
11 A 39888
12 10927
13 NSS
14 B 50203
15 120- 105
16 192- 23
17 © 10023
18 13- 209
19 192. 21
20 129- 103
TR 34046
A 43182

Printed in U.S.A.

- .
'

CASE MODEL 644, 646, 644BH AND 6468H COMPACT WHEEL LOADERS | 89

ELECTRICAL SYSTEM HARDWARE 646 AND 646BH

DESCRIPT!ON

»

NUT back up 3/4" (used prior to S/N 9718951) .

NUT - esutcheon 3/4" {used prior to §/N 9718951)

NUT - knurled {used S/N 9718951 and after] c e
BOLT - 1/4" x 3/4"" NC, round head, square neck -

NUT -lock 174" NC - - - e e e e i .
NUT -speed type U™ - - - e e
SCREW - #8 x 1/2" self-tapping round-head, Phillips + - -« -« oo
CHEADLAMP ASSEMBLY «  « ot et e e e e e e e
{order C 22571) .
BULB - headlamp -« v - oo o
GASKET -headlamp -« - o e e
LENS -headlamp  « -« - v o v v e i e e e
NUT -  #10 NF hex &« - .
LOCKWASHER - "#10? ..................................... R
NUT - 1747 NCThex  c« - v oo e e e e e e e e e .

RECEPTACLE - headlamp

NUT - 5/16" NC hex, zincplated - .. ...l
BOLT - 5/¥6™ x 3/4" NC round head, square neck

WASHEH nyban 13/64" - v o e e e
HOLDER - stnp switch - -« v oo S e e b b e ..

STRIPISWITCH - v o o oo o e v, .

CSTRIPSWITCH , PTO - o oo oo e e e e
rhead - .-....
NUT - #10 NF Square R v
NUT - #H1I0 NFREX v v v v i e e e e et e e e e e e e e e e T
WASHER - #10 -+ oo oo ... e e T s

SCREW -  #10 x 7/8" binde

- also

TAIL LAMP (Optional)

see page 85

LAMP ASSEMBLY flood and tall (Drder D70115)

MOLDING! - lamp retaining -

........................

—l"wwwm-m—i(.\)w—‘—i—lN-b-—il\J—\—lM.h_b.w.p._.\.—n.-.t

+ SCREW-molding . .................., Q .................. P
LAMP - sealed unit ... ... ... .. ... ... e e ..

BULB - red 15 C.P. 12v0|t

WIRE - 5w|tch ............................................ ’
SCﬁ EW - w;re ............................................

SWILTCH - (see kit helow)

KNOB - switch ({see kit below)

NUT -switch - .« -« o e LI S
SPRING - termirfial v oo oo S,
BODY . e
TERMINAL -wire « v oo e
NUT - 1727 NChex - - - e e e e
WASHER £ 1/27 108K -+ o« o vt e et e
WASHER -bearing - - - - - L e U P

BOLT - 3/8" x 1-1/2" hex, zinc plated
ated © .. ......
- “NUT-- 378" NC tiex, zinc plated

BRACKET -'mounting, tail lamp

LOCKWASH ER - 3/8"zinc ol

KIT - switch, includes knob

1
1
1
1
1
2
2.
WASHER - 1/4" lock . .o oo R I R 2
|
1
1
1
1
1
1
1

July 1978




Cy
v

'ELECTRICAL SYSTEM - 646 AND 646BH

REF. PART NO. DESCRIPTION . REQ'D
1 C 21655 HARNESS - wire {early production) .. ...... .......... .. .. .. . 1
2 C 18283 LAMP ASSEMBLY - oil indicator {includes wires and connector} | .-, . . 1
B 50213 BULB - oil indicator, 12 volt fred). ... ........... . e e 1
3 C 18266 CABLE - battery positive {red 277} . .. . . ... .. ... . P, 1
4 c 14566 CABLE - battéry ground (black 12 . .. ... ... ... .. ... ... . 1
5 C 18268 WIRE - battery positive to ammeter (white M2, 1
6 C 22368 WIRE - coil fo breaker contacts . ... .., ........... ... " 1
7 223- 3 FUSE-30dmp .............. e e m e e e i 2
8 C 18270 WIRE - ignition to lights (pink 447), . ... .. ... .. . 7"t 1
g C 14537 CONNECTOR -headlamp ... ............... . . ... 7 8]
10 C 22571 HEADLAMP - 12volt. . ... ... oo e 2
11 C 18197 ° ', BATTERY -12volt....%....:\.... . A S PP
12 NSS " SWITCH - ignition {includes key) (see item 20} C21595 . . ... .. . . . . . . 1
" 13 C 17763 KEY - ignition (for C21595 switch prior to S/N 9718957}, ... .. . i
14 C 18389 GAUGE - ammeter. . . .. [ e e 1
15 C 18203 WIRE - solenoid to neutral start switch (early production) . . . . . . .. . . . . ‘1
i6 C . 19085 WIRE - neutral start switch to PTO switch (early production). . ........ L
17 C = 20349 COIL - ignition (see page 21) .. o .o vveoe s 1
18 c 20592 REGULATOR, RECTIFIER ASSEMBLY . .. ... ... oo 1
19, C 20514 BOX ASSEMBLY - breaker contacts (seepage 21). .. .............. 1
20 C 23839 KIT - switch, ignition {includes key) used prior to S/N 8718851 . ...... . 1
20 C 23010 SWITCH - ignition (includes key} used 8/N 9718951 and after ", .. ... . 1
21 A 24509 KEY -ignition (for C23010 switch) . . . ..o oo es v e, 1
22 c 23327 WIRE - solenoid to switch (late production) .. .. ..... . ........... 1
T 23 C 23327 WIRE - switch to switch {late production}. . .. .. 0\t e 1
24 C 22765 SWITCH - neutral start (late production) . ... ......o..©ooc... ... 2
25 C 20668 SWITCH -oilindicator .. ... ... ... .. .. 1
26 Cc 22366 WIRE - connector to oil indicatorswiteh . .. .................7. . 1
27 C 22391 STATOR ASSEMBLY. ., . i e e A1
28 C 20596 CONNECTOR -s0cket . ... ...t n et 1
29 C 20804 - GCONNECTOR-plug,regulator. .. .....:......... ... ... 1
T30 C 24308 SPARKPLUG . . .2
31 C 24306 CABLE -spark plug (17} .. ... ... ... ... .. .. e 1
.32 C 24307 CABLE -spark plug {10} ... ..o o 1
33 c 24683 WIRE - ignition to neutral startswitch . .. .. ... .. 0. f
c 23744 KIT - sarety switch (used to replace strip switches). . .. .. .............. 1
A B2079 CLIP-fuseholder ... ... ... ... ... ......... ... ... .. .. 2
214- 1102 CLIP-wire grille. ... ... e 2
C 19621 ¥ CLIP-wireholder .. ... ... .. .. .. .. ... .. .. .. ... ... 1
I ‘
- h
; /
Printed in U.S.A, Jaly 1978




-~

LHUIR T M

LI} AT LOARER WHN s i
Lt ¥ N . LCT CANTIGL
R o o AT TacHmLnT
e ran ANEE WHEN . o MFOkINTE #R
b iWaE AND LOTH

ARG ATASTRINTE
AmB ON ATIACHME w1

.......

Emancimmnly

MAY RESULT

[ BACHHGE DISCOMNECTED &\/‘_.mm
R

FERSOMAL INJURY OR DAMAGE TO ECUIFMENT
. BEE OPERATORE MANUAL ’
——————

RUNNING

_\."/rl.lnn- ._r\\_\ e
N, ey,
SI¥ORD
s
Tivans
nETDAN .
WACKHOE CONNECTED LU

v.u:nnu! R
y

TRAGTER

rowan sEvaun {ﬁ -

IMPORTANT

BAGKHOE DISCONMECTED

I CONNECT PUMP SUPPLY T “"POWER SEYOND TRACTOR

(1] LOOF HOSES ON BACKHOE . .

WACKHOE CONMECTED 9

1) CONMECT #LMP SUPPLY TO FEMALE COUFLER
ON BACKHOE.

(2) COMMECY “POWEN REVOND * TO FEMALE COUBLER

- BN TRACYOR AL BHOWK v

¥

(3) CONNECT RETUMN TO FEMALE COUPLER Ax SHOWN.

o |‘| [
'Iv
a =

IMPORTANT

DO MOT DISCONNECT ANY COUPLEWE WHILE ENGINE 10 9 /

BUCKET EIRCUITS

DO NOT QPERATE BACKHOE CIRCUITS CON-
CURRENT WITH EITHER THE laOAI)EH TRAVEL OR

EASOLINE FAILURE TO DBSERVE THIS PROCEDURE COULD
1 ORNLY RESULT IN DAMAGE T8 THE BACKHOE HYDRAU-
UIC 5YSTEM AND/DR HYDRALLIC PUMP, <a

e e
=
@ sLow
. ] - I KEEP ALL SHIELDS IN PLACE.
. | TRAvE BEFORE LEAVING OPERATOR'S POSITION: \
‘":::::ENT CONTROL SHIET TRANBMISSKON TO NEUTRAL
' BET PARKING BRAKE
DISERGABE ATTACHMENT CLUTCH
! ’ SHUT OFF ENGINE
HEMOVE IGNITION KEY
T I - - WAIT FOR ALL MOVEMENT TO ETOP
FAST . BEFONE BERVICING MACHINE.
" KREP PEOPLE AND PETS A SAFE
OFF @ @ DISTANCE AWAY FACM MACHINE.
{

E

—r .
OO ~da@ W,

A1
12
13
14

: 15
16

17

-—

7

o 18

18-

-
CO@udHo =

1
12
15

LD LD B -

321-
321-
321
321
321-

321

321-
c-

321-
321-
321-
321-
321
321-
321-
321-
321-

' 321-

321-
321
321-

321-

321-

T 321-

321
321.

321-

321-
321-
321-
321-
321-
321-

" PART NO.

» o ¢
CASE MODEL 644, 646, 644BH AND 6468BH COMPACT‘WHEEL LOADERS a3
/ -
i DECALS (English) :
B DESCRIPTIGN REQ'D
2935 DECiAL -instrument panel - - .o
3251 DECAL - (644) e . e :
3250  DECAL-(646} ................. .. e ; *”
3250 DECAL - made! {646BH) used prior to §/N 9732040 - - . . ... .. ....... g
324? DECAL - “Case” tread L. H. (shown) {used prior to — 646, 6468H o 4
3208 S/N 9758352 — 644 S/N 9757934) . . . ... .. . 1
DECAL - *'Case* tread R.H. (used prior to — 646 64GBHS/ .................
| R.H. - . N 97 —
B44S/NO757934) ... ... Pe3s2 h
3266 DECAL ~caution ............ ... . . [0nTiTrRIteereeeeeeeee.s 1
14539 DECAL - oil, hydraulic reservoir - 1
18 DECAL - gasoline  ............... 1
2171 DECAL - oil pressure {646 - 646BH) ... ....... .. .. . . 1
2147 DECAL - ignition switch . . . . . T o 1
2111, DECAL - attachmentdrive ................ ... ...~ T
2338 DECAL - travel control . ........... ... A g
1788 . DECAL - range selector ............ 1
3576 DECAL - important procedure [8448H - 646BH) {early production) . ... .. , .. .. .. 1
3879 DECAL - model Series B (used S/N 9733040 and after), 646BH 2
3899 iDECAL - waming coupling procedure (646BH, Serjes B) . . . . . . . . e 2
5040 MEDALLION - “Case"ﬁlused - 646, 6468H S/N 9758352 — -
, 644 S/N 9757934 and after} .. ...... ... T 1 '
5108 DECAL - Case’" tread R.H. {used — 646, 646BH S/N 9758352~
o 644 5/N 9757934 and after) ... . e e e e et i
5108 ' . DECAL - “Case” tread L.H. {shown) (used — 646, 846BH S/N 9758380
- 644 5/N 9757934 and after} .. ... ... . S T
5115 "DECAL - ‘Case_" tread R.H(shown)646BH {used S/N 9758352 and afte-r .........
. conBHodipper) ... 1 ]
5116 . *DECAL - ““Case’” tread L.H, 646BH {used $/N 9758352 ard afteron '
B.H. dipper) .. . .. e e 1 o
*R.H. and L.H., on the backhoe attachment, are determined by the .
normal position of operation. -
L coa T - i
DECALS (Bilingual} = -
(French and English) -
4762 . DEGAL'- instrument panel ....... ... . ..... .. - ‘)
4733 DECAL-caution.........,.......... ... DR |
4743 DECAL - oil, hydraulic reservoir . .. ... ........... . e ;
4728  DECAL-gasofine.................. ... .. [T TR
4694 DECAL - oil pressure {64@-6468H)............:::: ................... ‘}
4892 DECAL-ignitionswitch...................... . i ;iiiieeeeceeseses
4729 DECAL-attachmentdrive.................... .......................... 1
4732 DECAL - travel control .. .................. .. .. lTriiiieeeeeenesee 1
4693 DECAL - shiftrange . . .. e :
4749 DECAL - "Waming” coupling Procedure. .. . ...... .. ... 1
4787 DECAL - backhos control .. ............ . ... ... ... irimeeee 1
‘ F N

Cctober 1978




i

REF. PART NO.
1 c 17641
2 ‘C - 13360
3 1113- 424
4 192- 23
N5 ¢ 2308
- B8 . C 23046
1 NS§S
2 11t B30
3 111 531
4. 92 8
5 129- 108
.
i,
" TSI
l!nu\fi,‘;?; 3

Printed in U.S5.A.

CASE MODEL 644, 646, 644BH AND 6468H COMPACT WHEEL LOADERS

o

WEIGHT BOX AND DRAW BAR

DESCRIPTION

WEIGHT BOX - (644 and 646) (BH models prior to Series B)
DRAWBAR

.............................

........................

D10 WHEEL WEIGHTS

WEIGHT - whgel (Qrdér as machinery item}
BOLT - 1/2" x 2-1/2" NC round head, square neck ZP -

BOLT - 1/2" x 2-3/4" NC round head, square neck ZP
LOCKWASHER - 1/2" ... . i i e

NUT - 1/2” NC hex !

January 1978




TO TRACTOR
> PUMP PRESSURE PORT

%%

TO
. TRACTOR VALVE
INLET PORT

ILLUSTRATED AS VIEWED FROM
LEFT REAR OF TRACTOR

,
L
REF. PART NO.
1 C 18281
2 218 494
3 218 927
4 C 18287
5 ¢ 18288
6 C ' 18285
7 C 18286
8 C 5389
9 13 3
10 192- 19
11 129- 101 _
12 113 206
13 192 21
S e
14 c  2282%"
\

Printed in US.A.

S

‘ ' !
P i

MODEL LT-16 HYDRAULIC PTO KIT (MODEL. 646 AND 646BH)

{ALSO FACTORY INSTALLED PTO ON 646P)

o

DESCRIPTION .

VALVE hydraulic, PTO (repairs page 101) {does not tnclude hand!e)
FITTING - elbow, 90° -y
FITTING - swivel, 90
HOSE, valve inlet . o ..o e e e
HOSE -valve outlet - .. L. o e
TUBE - PTO valve to tractorvalve .. ... .............. L
TUBE - pump to PTQO valve

CLAMP - tube SUPPOTL L Lo e
BOLT - 1/4" x 3/4"" NC hex
LOCKWASHER - 1/4" .
NUT - 1/4" NC hex

............

BOLT - 3/8" X 3/4" NChEX ..o oot
LOCKWASHER - 3/8" .. .
TUBE - hydraulic loop {846P) . . .. . . e e e e
d
!
’
iy &
y |
) July 1978

Y




. « : o : \ S CASE MODEL 644, 846, 644BH AND 646BH COMPACT WHEEL LOADERS 98
-t ."\ = ‘ *
) _ MODEL LK-17 HYDRAULIC PTO KIT {MODEL 644 AND 644BH)
< : ILLUSTRATED AS VIEWED FROM 3 4 {ALSO FACTORY INSTALLED PTO ON 644P)
LEFT REAR OF TRACTOR _— ‘ - _
. L . . ) REF. PART NO. : DESCRIPTION _ REQD
' 1 C 18281 "VALVE - hydraulic, PTO {repairs page 101} {does not include handle) ., ... .. .. 1
y. 218 494 FITTING -elbow, 90° . oo 2
. 3 218 927 FITTING -swivel, 90° . . . . . . . oo 2
. 4 C 18287 HOSE -walveinlet . . 1
R 5 C 18288 HOSE -valveoutlet .0 . . 1
= . —B C 18285 TUBE - PTO valv%o tractor valve | T e 1 .
" 7 C 21946 TUBE - PTQvalvetohose .. ... . .. . .. _ .. .. .. . ... . 1
~. 8 o 21978 TUBE-hosetopump ... ... ... . .. ... . .. . e i
“ 9 218- 5066 FITTING - pump (includes 218 - 5007 0" ring) . ......... ... .. .. .. .~ 1
- 10 218 675 CRITTING ... ... 1
R . 11 214- 264 CLAMP - hose {tube support) ............... e e e Ve 1
12 c 15389 CLAMP - tube support ... ... 1
13 113- 3 BOLT - 1/4" x 3/4" NChex  ......... .. ... ..... ... .. .. .. .. ... 1
. 14 192. 19 LOCKWASHER - 1/4" ... 1
. 15 123- 101 NUT-1/4"NChex  ........ ... ... . T i
. . 18 113- 206 BOLT -3/8" x3/4"NChex .. ..... .. ... ... ... . . 4,
17 192- . L OCKWASHER - 3/8" ... ... L e 4
. 18 c 22829 TUBE -hydraulicloop (844P) .. . .. ... ... . . . . . .. 1
TO TRACTOR
PUMP PRESSURE PORT - \
f“
i .
J___\‘\
| /T e
| ’ “\H\\‘\_‘“ - .
] “‘“_““‘“‘
' i o T “—‘““‘“
—
TRACTOR VALVE )
' INLET PORT . A

. S .
| \\\ ) . Printed in U.S.A, July 1977




= J—

CASE MODEL 644, 846, 644BH AND 646BH COMPACT WHEEL LOADERS ] 101

LT-16 AND LK-17 HYDRAULIC PTO VALVE
{ALSO FACTORY INSTALLED PTO VALVE ON 644P AND 646P)

REF.  PART NO. DESCRIPTION REQ'D
C 18281 VALVE - hydraulic PTO - o v o oo e e e e e e e e 1
1 C . 11888 BRACKET -handle - . i e i e e e e e e e 1
2 C 11889 HANDLE - valve .. o L e 1
. 3 36627 PIN-CIEVIS oo v e e et oo e et et e e e 1
‘/® 4 132- 5 « PIN-cotter 116" x 12" o 1
5 75 410 SCREW ottt ittt e e 2
/D 68 . 92 4 LOCKWASHER - 14" ... 2
7 221- 842 PLUG - relief 3/87 NPT .. ... 1

T 42‘/@) 8 P 39712 WASHER - relief, 010" .. ... .. u it UAR
AN 9 A 55804 WASHER - relief, 020" ... ....................o ... UAR
10 T 40189 SPRING - relief vttt 1
) 11 211- 11 BALL - relief 378" oo ottt 1
'g“//® 12 c - 18417 SEAT -relief .. .0 1
: = 13 A 27891 SEAL - “O" ring, reliefseat ......... S 1
. g 14 c 11891 SEAL -“U”eup - vvn. ... e e 2
-a&@ 15 NSS BODY AND SPOOL ASSEMBLY (order C 18314 valve) . ... ... ... . .... 1
. % 16 C 11895 ADAPTER -spool  « oot e 1
= 17 95 4 WASHER - detent  « o oot 1
’ . ‘\@ 18 36628 LOCKWASHER ASSEMBLY - 1/4” ..o e 1
g o 18 75 48 SCREW - 1/4" x 1/2" rd. hd, machine .. .............. e 1
o\® 20 c 11893 BONNET - dBtent ..o oov ittt vt et e et 1
\D I 21 169- 108 SCREW - bonnet #8 x 2-1/2 fillister head - - . - oo vvv s 4
22 c 11901 PIN-detent  « oo vnt et e e e e e e e 1
; 23 C 11892 SPRING - detent « .o oo oo O 1
24 C 11886 WASHER -detent €D ™ v v oo e oo oo e e e e 1
: 25 c 11887 CAP = dIBRL « v o e e vttt et et e 1
@/ 26 113- 206  BOLT-3/8" x3/4" NChex ..... S a
@D/ 27 1920 . 21 LOCKWASHER - 3/8"  + ottt et e e e et e e 4
.‘/‘
/ e ~ 7 /@D
; i ‘—g‘—;‘-“——“__‘_‘_i =2 - - e —
/ ————— - — i _ e i e _ [ —
/
i’/ °
/
”I

.Printed in US.A, July 1976




102
——’-"’--r-."_-‘"
’/,—".’_V I3
|
|
|
-P

CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADER y 103
LT 26 THREE POINT HITCH
(FRAME, LIFT RODS AND ARMS) )
: , © -
REF. PART NO. DESCRIPTION . REQ'D )
1 c 2017 HITCH PLATE ASSEMBLY .. ........... e EREEEEEESER R, 1 -
" g 219- 408 FITTING - lube  « v e v oo ev e e e 9 /r_
3 [ 14722 NUT -liftrod -« oo oo e e e e 1 -
4 C 14724 ROD ASSEMBLY - R.H. Iift .. oo, EEREEE ,1/ .
E 138- 308 PIN-roll 1/47 x 3" o e e . )
6 132- g1 PIN - cotter 3/167 X 1 v v v e o e e e e e e /./.,./.’". 6
7 195. 541 WASHER -plain 5/8°" . ... .. ... .. I R I a
8 C 14715 ARM -Nift < .. e e /..-.’.a. ...... 2
9 C 14991 CHAIN -stay 19 1links -+ -~ .. .. ..o L, ST SO I
10 13- 118 : 5
11 131- 176 2
12 B 52118 2
13 A 30338 I P 3 "
14 C 14725 ROD -liftL.H., .. ... .. ..... ’./"/ .................... e e e e 1
15 C 14717 PIN -clevis ... .. I 1
o 14712 LINK ASSEMBLY -« 0 o . 1
16 C 14703 CENTER TUBE-ASSEMBLY - ....... T 1
17 C 14709 BALL END'ASSEMBLY R.H. THREAD . .......... C e f .
18 C 14710 BALL'END ASSEMBLY L H, THREAD -« vt o e
19 - 138 59 __~PIN-roll 1/8"x 7/8" ... ;.. T e 2
20 C 1@128/’ F]N.c|ev‘|55/8”x3” P e e e e e e e e e e e e e D e e e e e e e, 1
- LT 26 THREE POINT Hch%
(CYLINDER AND DRAWBAR MOUNTING)
1. € 20117 HITCH PLATE ASSEMBLY -« oo it o -
2 C 19481 PIN - lower cylinder mounting - - . . - .. R I I s 1
3 C 14976 PIN - upper cylinder mounting - - - - - . ... ... S T -1
4 132 310 PIN -cotter 1/8" x 1" -~ .. . i s I 3.
5 113 417 BOLT - 1/2” x 1-1/4" NC hex, zinc plated . - .. .. LTI I IR 4
6. 7 192 23 LOCKWASHER - 1/2" . oo @ ................... 4
Printed in U.5.A, . . ‘ July 1978




104

1
m
m
o
>
D
=
=
o

1 221-
2 221-
3 C
4 C
5 218
6 C
7 C
8 C
g C

10 NSS

11 NSS

12 NS5

13 C

14 218-
1 C
2 C
3 113-

14872
14568
425

Printed in U.S.A.

CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADER 105

MODEL LT26 THREE POINT HITCH
(H_YDRAUL’IC CONNECTIONS AND COMPONENTS}

DESCRIPTION ’ REQ'D
NIPPLE - 1747 X 3" i i it e e e e 1
ELBOW-90° ... .. PRI "
HOSE - hydraulicshort - - . . o o o o e e 1
HOSE - hydrauliclong .. ... . ... .. .. e e e e e e e i 1
FITTING - tee (includes 218-5004 'O” ring){early production} . . . ... ... ... L. 2
CYLINDER ASSEMBLY  « « i ittt it e e e e e e e e e e e e e e e e as SR 1
BODY -eylinder .- . o e e T, 1
_ROD AND PISTON ASSEMBLY - - -« - cvvmvmnvsinanineens 1
FOQT -cylinder  « oo v v e e 1
SEAL -wiper - - .. oo o r e e e e e e 1
MO RING e e e e e e R 1
“O"RING  «+ v, PPN P 2
KIT - seal {Consists of items 10, 11 and 12} e 1
FITTING - tee, swivel®{late production) ... ... ...\ c.iiuvreininnaneeeenn, 2
_MODEL F27 HITCH ADAPTER
BRACKET - hitch @d@per -« v o vt e e e et e e e e e 1
PIN - drawbar B T 1
BOLT - 1/2" x 3" NC hex, zinc plated -« -« - -« . 4
2 }’—-
!
July 1978




106 °

~ £~
E“f§§:~,,— RN
Lens iz,
!\E-j - . Ca
- \x :’é”)
A,
L - ,
e (Sl
~ Lt 7Y A ~ 8
|
-

CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS

Printed in US.A. i

REF, PART NO.
1 C 24995
A 7623
2 C 25007
3 ¢ 25008
-4 C 24994
5 218 5062
6 218 5007
7 218 5066
8 218- 5006
9 - 218 5117
10 218 5006
1 218- 5404
12 218-' 5006
13 218- 5251
14 218 5007

.
fq

LL9 HOLDING VALVE

DESCRIPTION

..................

"O"RING ... ...,
CONNECTOR - straight, male ...........
"OURING oL,

CONNECTOR - straight, male
“O” RING

.........................
.........................
.........................
.........................
.........................
.........................
.........................
.........................
.........................
.........................
.........................
.........................
.........................
..........................

-

July 1978

- b b ok ek ok md B b () e md A

107

Jae




. ™
A,
108 _ -
/ - ] CASE MODEL. 644,'646, 644BH AND 646BH COMPACT WHEEL LOADERS 109
LT-20, LK-20 AND. LL-20 FORK LIFT
i REF. PART NO. DESCRIPTION REQ'D
1 C 18637 FRAME ASSEMBLY -fork lift ................c.ovueunn... 1.
’ 2 C 18841 CTINE -fark Bift oo e 2
- 3 113-  B0G BOLT - 5/8" x THA"NChex. . ... 4
4 192- 25 . LOCKWASHER, 878" . . . . .. 4
\ . 5 C 17334 PIN, loader, 3-5/16". ... . .. e e e e e 2
6 C 17338 PIN, loader, 4-3/4" . .. . 1
7 196-7 845 - WASHER, 3/4" plain ZP . . . ..\t 6
8 A 33531 RING, retaining. . ........... I I 6
9 Cc 21963 PIN, cylinder lift . .. .. . . . 1
10 138- 2005 PIN, spiral 1/8" % 1 L 1
(&) l
LK-20 AND L1-20 FORK LIFT CHECK VALVE HYDRAULIC COMPONENTS
LK-21T AND LL-21 VALVE KIT
=
N —
. 1 218 493 FITTING - elbow 90° (LK-200 {LK-21) ..., ..o 1
i ~, 1 218- 1054 FITTING - elbow 90° 3/8"NPT x 9/16" - 18 JIC (LL-20) (LL-21). ... ... 1
. 2 221- 1348 CONNECTOR - reduction 1/4” x 1/27 NPT .. 0o 1
3 218 910 ADAPTER - swivel 1/4™ x 3/8" NPT {LK-20) {LK-21}. ...\ o vvooon o, 1
4 218 997 ADAPTER - swivel 90° (LK-20) (LK-21}. .. ..ot 1
4 218- 993 ADAPTER - swivel 90° (LL-200 {LL-21) .. .0 e 1
, 5 218- 1055 FITTING - elbow 90% (LK-200 {LK-21) ... . 1
5 218- 483 . FITTING - elbow 90° 1/4" NPT x /16" - 18 JIC {LL-20) (LL-21}. .. ..... 1
6 C 22744 HOSE - hydraulic {LK-20) (LK-21). ... oo oo 1
8 C 25168 HOSE - hydraulic (LL-20} {LL-21) . ..o e 1
' 7 218- 845 FITTING - tee 3/4" - 16 (LK-200 (LK-21} ... .. 0o 1
7 218- 5222 FITTING - tee 9/16° - 18 (LL-200 {LL-21). .. ... .. e . 1
8 D 69752 VALVE -check ..o e e e 1
/ \
| - i
~ & i
\
i
= -
i \::\\\ -
‘ ‘\\\ \\ Y\ ¥
| i 1 ﬂ| \ Pl’
= L s o
| ﬁ'u:-?f . 5 |J j lﬁw
- i il i
li H | = | ] i _
wl \ g I |
[_F Lo
' , . A Printed in U.S.A. ‘ ’ April 1979




~

/
- CASE MODEL 644, 646, 644BH-AND 646BH COMPACT WHEEL LOADERS
110 - .
. BACIQHOE MOUNTING COMPONENTS — 644BH AND 646BH
T - (EARLY PRODUCTION)
J -{Order Cataiog 1275 for D-100 Backhqe\ Parts Breakdown}
- . ‘{E\ . - * \
REF. PART NO. . DESCRIPTION
1 C 22693 ARM -mounting, lower LH. .. ... .o
2 C 22690 ARM-mounting.LowerH.H.................................-..‘.'..,9
' 3 C 21831 ARM - mounting,side . ........................ P 7
. 4 C 21832 WEIGHT -counter ;.................... e a
5 C 21833 WEIGHT -counter .. ................... K S
5 6 c 21834 WEIGHT - counter, UPPeE - - « . oo u it e e s v e e e e e e e e
7 € 21845 ROD - threaded, 13-1/2" .. .. .. 'uuneen .. . R
.8 A 30338 PIN - KIK o oo e e e e e e e e e P
9 c 21901 PIN - 3/4 e e
10 C 21904 PIN-17  ......... S
11 131- 1131« NUT-H0eK 34" NCREX v v ot ve et e e e e e e
~ 12 195- 545  WASHER -3/4 . ..t e
13 195-  6B3" WASHER - 17 ...ttt
14 1i3- 42 BOLT - /2" X 2 NC heX  + oottt ii i ieee e e
- 15 131- 1182 NUT -108K, 1/2"NCheX ««vvvvvvnnr e, e
16 C 21828 BRACKET “MOUNTING -« « =« vt vee e e e e e e e
~ 17 c 21921 SPACER - 10NG - -« et et e
- 18 C 21922, SPACER™ShOM . v mms s
- L-4
Q.. ’ R
\ : -
\ ~
.
4
. B
I Printed in US.A, ,

111




. ' ~ - ' o ,
‘CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS 133
4
' 7' e
- ‘ BACKHOE SEAT ASSEMBLY — 644BH AND 646BH
{USED PRIOR TO S/N 9732040} B
. B
o
REF. PART NO. , = DESCRIPTION REQD
1 C 21853 SUPPORT -seatassembly . . ... ..... A, 1
2 131 176 NUT - lock 5/16” NChex  ............ T 2,
3 C 21875 PIN - adjust, S8t .« v oo et F 1
4 C 21848 POST ASSEMBLY - seat support ... ...... e e i
5~ C 21824 PLATE - ASSEMBLY = T€AI  « - -« « o oot v e et et e e e 1
6 13- 410 T BOLT - /27 x 1-1/2NCHeX - -« vt e et e e e e e 4
7 192- 213 LOCKWASHER - 172 o e e e e .. 4
8 C © 24820 w -foatrest, LLH. .. e 1
8 c 24519 PAD - footrtest, RH. .. ... . .. e 1
A
.- = :l; ‘r-..,,_ " a ,;¢=f-iZ--:' -
5 O N -
b W oap "y
E i )
A o 1 r
5 B E r
J
u e ~ - '-__“ |
l"
%
,.j re .,r e
/"':
Q @
Printed in U.S.A. . July 1978




CASE MODEL 644, 646, 644BH AND G46BH COMPACT WHEEL I;OADERS & 115 =«
114 = =
BACKHOE HYDRAULIC COMPONENTS — 644BH
(See Catalog No. 1275 For D-100 Hydraulic Components)
REF. PART NO. DESCHIPTIDN_ REQ'D
| - 1 C 18286  TUBE -valveto hose . v o oo v oo nn . .. A 1
. 2 Cc 21946 TUBE - pump hose to backhoe hose  « « .+« o« oo oo u i EIRIEN 1
3 C vB797 HOSE - pump to tube {includes 218-5006 “0" ring) ... 1
4 C 21978 TUBE TPUMP IO ROSE - - - - e e 1
5 218- 5066 FITTING - hyd. {includes 218-5007 “0" ring) ... L 1
6 218- 675 FITTING - hyd. 37%flare - ... ... ... . .. 1
7 C 21996 HOSE - loader to backhoe -« . ... .. ... L L -2
- 8 . C. 15389 CLAMP - tube suppart - - - - . T e e i e e e e e 1
- T 9 113- 3 BOLT - 1/4" x 3/4" NChex o« v« oo oo 1
— 10 192- 19 LOCKWASHER - 1/4" e e e ERE e e 1
11 128 10T - NUT - /4" NCREX o oovee e e e e e 1
12 214. 264 CLAMP - hose 1-1/4" .. ... oL 1
-, BACKHOE HYDRAULIC COMPONENTS — 646BH
{used prior to S/N 9732040} -
1 C 18285 TUBE - valve to hose T T . 1
2 C 18286 TUBE - pump ta hOSE ........................................ 1
3 C 21996 HOSE - loader to backhoe - -« ... oL 2
4 C 15389 CLAMP - tube Suppor‘t R I R 1
5 _1 13- 3 BOLT -13/4" x 3/4" NChex - - -« e, 1
"B 192- 19 LOCKWASHER - 1/47 - - oo 1
7 129- 101 NUT - 1/4" NC hex_ .......................................... 1
B 214- 754 CLAMP - hose 1-1/4" oo oo 1
-
&
F’ 3 '
e L , Prjnted in US.A. Juiy 1978
kY




116 . CASE MODEL 644, 646, 644BH AND 646EBH COMPACT WHEEL LOADERS 117
BACKHOE SEAT ASSEMBLY - 646BH SERIES B
77(7!JSED S/N 9732040 AND AFTER)

REF. PART NO. DESCRIPTION REQ'D
1 c 24569 PAD - 00 Fest, L.H. v vte e oo e oo e 1
1 c 24571 PAD -footrest, RH. .. ..o i . 1
2 c 23684 PLATE -mounting, rear. . . .o oottt o e e e e e e e 1
3 113- 410 BOLT -1/2" x 1-1/2" hext. oo i i e e e e, 4
4 192- 213 LOCKWASHER - 1/27 o e s 4
<] C 23738 POST ASSEMBLY - 88at « & v v o v o vt et et e e e e e e 1
4] C 23733 TUBE ASSEMBLY - sUPPOM, DOSt + -« v v o v e e e e e e e 1
7 C 23737 PIN - pivot o oo e e e 1
8 132- 49 PIN -cotter - 1/8" x 1-1/8" . . . .. .o e 2
9 195- 545 WASHER - . . . . ... .. .. ... e e e e e e e 2

10 C 23738 PLATE -pivot, 58t « « v v vt e e e e e e e e, S 1

11 c 21875 PIN - 80JUST- - < <« v e et e e et e 1

12 141- a1 PIN -clevis 1/27 x 1-3/8" .. . . 1 - -

13 C 10898 PIN-safety. ..o el

BACKHOE MOUNTING COMPONENTS 646BH SERIES B

{USED S/N 9732040 AND AFTER) K

’ (Order Catalog A1275 for D-100 Backhoe Parts Breakdown)
1 C 23178 ARM -mounting, lawer RH. . . .. ... ... . ... ... 1
2 c 23181 ARM -mounting, lower LLH. .. ... ... ..., 1
3 C 23182 ARM -mounting,side. . ... ... L L 2
4 C 23682 WEIGHT -counter . . ... .. . . i, PR 1
5 113- 708 BOLT -3/4" x 2" hex. . ... .. e, 6
6 192- 27 LOCKWASHER - 374%™ . 6
. 7 C 21901 PIN-3/4" e e e e e e e e e e e 6
8 C 21904 PIN -1 S 4
9 A 30338 PIN -Klick .« oo, 10

10 195 545 WASHER-3/4". ............ e e e e e e B

11 195 553 WASHER - 17 e, 4

Printed in U.5.A. July 1978




CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADE RS 119

SERIES “B” BACKHOE HYDRAULIC COMPONENTS — 646BH

(USED S/N_9732040 AND AFTER) ‘
REFT{ PART NO, _ " DESCRIPTION Lo REQ'D
+

i c 18285 TUBE-valvetohose . ... ... ... .. oo i, 1
2 C 18286 TUBE - PUMD O hOse . . .. . e e e 1
3 F 22795 HOSE - loadertobackhoe . . ....... .. .c..oeuun .. 2
4 Cc 15389 CLAMP -tube support « ... oveit e e 1
5 113 3 BOLT - 1/4" x 3/4" NC heX. . oot i e e e 1
7] 192. 19 . LOCKWASHER - 174" . .. . e 1
7 129. 101 NUT -1/ NCHEX. . oo e e e e o 1
B . 214- 254 CLAMP -hose 1-1/4" . .. . L 1
9 c 18321 FITTING - straight, hydraulic (anciudes 21B-5007 O ring}. . ... ... ... 1
10 218- 5007 O RING L 1
11 218- 616 FITTING - tee, hydraulic .'........ ... 0 u o, 1
12 ) 218- 458 FITTING - straight, hydraulic. . . ... ... ..o e 1
13 c 23912 TUBE - return, tee 10188, . . ... .0\ it e e s e ee s e 1
14 D 21003 FIiLTER ASSEMBLY hydraulicoil. .. .. ... ... e 1
15 D 21004 HOUSING -filter. . . ... .. .. 1
16 D 21005 COVER -filter. . .. ... e 1
17 D 21007 BOLT -cover. .. oo 4
18 o 21006 SEAL -"O"RNG . ... e e 1

. o 19 NSS CARTRIDGE - filter {use R 2798 kitbelow) . . . .... ... .. ...... 1°
; ] 20 R 2799 KIT -filter, service . . .. ... 0 e e e 1
I D 21006 SEAL -"07riNg ..o vt e e e s 1
b ! NSS CARTRIDGE -filter. . ... ......ooouininen i, 1
! 21 C 23915 TUBE - return, backhoe totee . ... ... vor oo nn e, 1
- | 22. 217- 185 FITTING - hydraulic, filter tohose . .. .. ... ..o uuu e 1
s 23 C 23887 TUBE -return, on backhoe .. .. .. ......... ... . .. . ... 1
24 218- 445 CEITTING - straight, hydraulic. . .. .. .. e 2

25 F 22795 HOSE - hydraulic, backhoereturn. . .. ... ... ... o, 1.,
26 214- 2588 CLAMP -tube support .. ....... . . i " 1
27 C 23939 COUPLER -body. . .o v vt e e e e e e e e i 3
28 T 41332 COUPLER -nosepiece . ............ e 3
29 A 137136 PLUG - protective, couplerbody . . .. .0 oo ot L " 1

30 o 23918 - CAP - protective, coupler nose piece . ., .. ... s o un s, 1 .
221- 1842 PLUG -pipe, backhoevalve .. . ... .. ... .. ... . ... 1
#
Printed in U.S.A. ‘ July 1978 ™,




NUMERICAL INDEX

PART PAGE  REF. PART PAGE  REF. PART PAGE  REF.
NO, NO. NO. NO. NO. NO., NO. NO. NO.
10823 85 1 A 43182 ga - c 11527 77

10923 89 17 A 43356 81 7 31 C 11528 63 34
10927 B9 12 A 43356 a3 31 c 11528 77
10034 89 3 A 43494 81 2 C 11529 39 2
36627 101 3 A 43495 81 23 C 11529 43 18
36628 , 101 18 A 43499 81 . 37 C 11529 67 12
36686 85 4 A 43499 83 37 c 11545 39 3
40035 29 20 A 44433 81 29 c 116545 43 19
40035 31 28 A 44433 83 29 c 11645 67 13
49485 37 24 A 50096 57 18 C 11886 i 24
A 7623 107 A 50096 57B 18 c 11887 101 25
A 7982 69 5 | A 55894 101 " 9 C 11888 107 1
A 7982 71 6 A 59939 51 10 C 11889 101 2
A 10326 37 22 A 62079 91 c 11891 101 14
A 24509 91 . 21 A 70080 39 g c 11892 101 23
A 24509 858 16 A 70202 85 8 c 11883 101 20
A 25213 85 -2 A 72000 73 13 o 11895 0 16
A 25409 85 26 A 72013 41 g8 c © 11801 101 22
A 26447 81 © 20 A 72038 81 7 c 12003 65 25
A 25447 83 20 A 72038 83 7 c 12093 79 9
A 25461 83 4 A 72039 81 5 c 12127 65 1
A 25546 81 36 A 72039 83 5 c 12127 79 36
A 25546 83 36 A 72040 81 6 c 12224 - 37 2
A 27001 29 23 A 72040 83 5 C 12551 57 25
- A— 272591 85 17 A 72041 - - - -83 —23- C 12551 57B 25
A 27251 858 25 A 72042 81 10 C 12662 57 26
A 27365 31 39 A 72042 83 10 C 12552 578 26
A 27891 101 13 ° A 72043 . 87 17 C 12559 57 31
A 28077 5 B A 72043 83 17 C 12559 578 ct|
A 30064 53 2 A 72046 81 32 C 12560 57 32
A 30095 59 22 A 72046 83 32 C 12560 578 32
A 30095 61 22 A 72047 81 33 c 12713 57 2
A 30097 69 21 A 72047 83 33 c 12713 578 2
A 30338 103 13 A 72048 81 1 o] 12718 57 36
A 30338 1M1 ] A 72048 83 1 c 12718 578 36
A 30338 117 9 A 72104 83 2 C 12723 57 9
A 31220 51 38 A 137135 119 29 c 12723 57B 9
A 33531 1) 14 B 50213 91 c 12725 57 21
A 33531 109 8 B 50223 89 5 C 12725 "57B 21
A 34046 85 7 B  B0285 89 2 c 12824 b5 18
A 340486 89 21 B 50273 8% 6 c 12888 51 11
A 24428 51 40 B 50203 B89 14, C 12932 71 1
A 35690 73 8 B 52118 103 12 C 12965 57 3s
A 37247 65 24_v B 52144 57 15 C 12965 578 38
A 37247 71 44 8 52144 57B 15 C 12975 51 23
A 37247 79 8 8 90366 61 7 o 13106 51 14
A 39888 89 11 c 10316 53 1 [ 13108 58 19
A 40702 81 4 c 103772 25 2 C 13168 53 13
A 40702 83 40 C, 103772 33 13 ' C 13196 87 17
A 40736 81 21 ¢’ 10657 43 14 C 13196 578 17
A 40736 81 22 C 10678 5 23 C 13197 57 13
A 40736 83 g c 10678 29 P c 13197 578 13
A 40736 83 22 C 10678 43 3 C 13200 69 8
A 40855 85 3 C 10822 53 6 C 13200 71 16
A 40855 89 4 c 10836 a7 3 C 13200 Fal 24
. A 41927 81 13 C 10898 47 29 C 13211 57 8
A 41927 83 13 c 10898 117 13 C 13241 57 5
A 41959 :l 27 c 11501 51 18 c 13241 578 5
A 42127 81 25 C 11527 63 33 C 13261 57 28

£

GDODDOOOGOOOOOOOADDOOOOOOOOODOOO('JC‘)("JQOODOOODOOOOOOOOOOOﬁdOOO

NUMERICAL INDEX . 121
PART PAGE  REF, PART PAGE 'REF, PART PAGE  REF."
NO. NO. NO. NO. NO. NO. NO. NO. NO.
' l_\
13261 578 28 c 14728 49 15 o 17216 49 19
13266 57 7 C 14827 75 4 c 17250 79 1
13266 578 7 C 14828 75 7 c 17252 51 34
13360 95 2 C 14829 75 8 c 17255 51 3
13385 57 6 C 14830 75 g c 17257 51 36
13385 578 6 c 14831 75 10 c 17268 79
13526 53 16 c 14832 75 11 o 17268 105 13
14060 87 1 C 14834 75 " 13 C 17275 85 15
14060 89 1 c 14836 75 15 c 17296 51 1
14168 57 23 C 14837 75 . 5 c 17311 55 1
14168 578 23 c 14838 75 16 c 17322 56 2
14187 53 15 C 14872 105 1 C 17328 55 5
14222 57 39 C 14906 31 44 ¢ 17334 55 10
14222 578 39 C 14906 43 16 C 17334 109 5
14223 57 a7 c 14946 53 11 C 17335 55 11
14223 57B 37 c 14954 3 38 C 17336 55 12
14245 59 18 C 14976 103 3 c 17336 109 6
14245 61 18 C 14991 103 g o 17337 55 6
14248 67 18 c 15007 39 11 c 17398 51 3
14304 87 9 c 15036 73 19 C 17401 51 15
14304 89 9 C 15096 51 26 c 17402 51 16
14308 87 8 C 15335 59 1 c 17404 51 17
14305 89 8 C 15389~ - 97 8 C 17407 51 5
14344 81 34 C 15389 ag 12 C 17432 71 8-
14344 83 34 C 16389 115 4 c 17433 69 17
14399 3 26 c 15389 115 8 - C 17433 71 10
14506 37 4 C 15389 119 4 C 17435 69 16
14534 49 12 o 15410 49 9 C 17435 n 11
14537 85 9 C 155156 45 7 C 17438 69 10
14537 858 8 c 15515 45B 6 c 17438 71 18
14537 91 ] C 15556 45 11 c 17439 69 9
14539 93 6 c 15557 45 8 c 17439 71 17
14553 85- 6 C 15557 458 10 C 17440 69 6
14553 858 17 C 15718 45 3 C 17440 71 14
14565 85 3 C 15718 458 3 C 17441 71 15
14565 858 4 C 15721 a5 1 c 17443 69 13
14566 91 4 C 15746 458 21 c 17443 71 2
14568 105 2 C 16128 103 20 e 17444 69 12
14599 87 21 C 16239 47 8 C 17444 71 20
14644 57 24 C 16295 57 #27 c 17456 49 16 .
14644 578 24 c 16295 578 27 c 17457 49 16 -
14655 59 26 c 16339 57 22 c 17485 49 2
14655 61 26 C 16429 49 7 c 17488 49 1
14655 75 C 16516 75 1 C 17491 49 17
14690 33 5 C 16616 . 45 19 c 17636 79 18
14690 43 15 c 16616 458 1 c 17541 53 - 7
14690 67 17 c 16714 71 2 . C 17546 87 <
14692 105 9 c 16744 . 57 3 c 17550 51 37
14703 103 16 C 16786 ., 45 13 c 17551 65 10
14709 103 17 C 16786 458 12 c 17551 79 37
14710 103 18 c 16795 87 14 c 17553 65 7
14712 103 C 16852 85 8 c 17563 47 2
14715 103 B C 16945 51 25 C 17566 79 5
14717 103 15 c 17066 49 20 C 17569 65 2
14722 ..., 103 .3 C 17152 49 14 C 17570 51 32
14724 103 4 C 17187 85 2 c 17572 51 28
14725 103 14 C 17188 105 3 C 17579 79 14
14728 43 3 C 4 C 17585 79 10

17189 105




NUMERICAL INDEX

122
PART PAGE  REF. PART "PAGE  REF, PART PAGE REF.
NO., NO. NO. © NO., NO. NO. NO. NO. NO.

1 7 c 18190 39 4 C 18391 65 12
g :;gg; ;1 8 c 18190 .43 20 c 18417 101 12
C 17596 71 3 c 18197 85 - 12 c 18486 77 6
C 17598 47 7 c 18197 85B 13 c 18572 77 12
C 17622 61 30 C 18197 a1 11 c 18573 77 1
c 17641 a5 1 c 18201 47 14 C 18574 77 17
c 17847 47 19 c 18203 g1 15 c 18575 77 4
C 17653- -47 17 C 18216 25 7 C, 18576 77 15
C 17679 43 2 c 18216 25 14 C 18637 109 1
c 17684 51 g C 18217 49 8 C 18641 109 2
(o) 17703 51 29 C 18235 61 5 c 18733 47 32
c  “11714 63 1 c 18235 73 15 C. 18761 73 9
C 17732 79 28 c 18248 51 12 c 18762 73 10
o 17763 85 23 C 18249 55 4 c 18764 73 7
c - 17763 a1 13 C 18250 25 4 c 18768 73 " b
c 17921 87 2 c 18251 79 15 C 18769 73 12
c 17921 89 2 ©C 18258 73 19 C 18788 87 27
c 17987 55 7 C. 18261 85 20 c 18793 37 2
c. 18012 65 16 C 261 858 31 c 18797 59 9
c 18014 51 22 c 18263 45 23 c 18797 115 3
c 18024 47 2 c 18266, 91 3 c 18845 7 12
c 18026 53 1 C 18267 86 4 c 18846 ra
C 18029 53 2 C 18268 91 5 C 18847 69 27
c 18055 47 28 c 18270 91 8 c 18847 71 27
c 18097 20 24 c 18271 37 3 C 18850 , 6¢ 24
C 18097 3 34 c 18275 43 16 C 18850 71 23
C 18098 a7 14 c 18277 65 o c 18851 69 37
C 18099 37 30 c 18278 53 10 c 18851 71
c 181085 53 6 ' 18281 97 1 c 18852 69 19
C 18113 85B 14 c 18281 " 99 1 C 18853 69 25
C 18115 87 L 35 c 18281 101 . C 18907 45 2
c 18115 89 19 c 18283 91 2 c 18908 45 15
C 18129 35 1 C 18284 81 g |- C 18940 45 17
C - 18133 39 1 c 18285 97 - 6 | C 18999 87 30
c 18133 43 17 C 18285 09 6 c 19018 47 10
c 18145 55 15. C 18285 115 1 c 19025 65 21
c 18154 79 19 c 18285 119 i C 19025 79 2
C 18155 79 20 C 18286 g7 7 c 19037 75
c 18158 63 12 c 18286 115 2 c 19055 85 21
c 18157 63 22 C 18286~ 119 2 c 19055 85 24
c 18158 63 24 c 18287 C97 4 C 19055 91 16
c 18159 59 11 C 18287 g ™~ 4 c 19104 79 27
C 18159 61 11 c 18288 97 5 c 19170 5 7
‘C 18160 59 12 c 18283 - 89 5 c 19193 53 10
c 18160 61 12 c 18291 11 21 c 19196 45 22
c 18164 63 11 c 18291 45 24 C 19220 65 19
c 18165 63 23 C 18295 63 16" c 19238 39 10
C - 18166 63 21 c 18300 53 12 c 19246 87 33
C 18168 63 19 c 18304 __ 63 13 c 19246 89 17
C 18169 63 17 ¢ 18305 53 17 c 19254 87 38
c 18170 63 7 c 18306 _ 53 19 c 19254 ga 16
C 18171 63 8 c 18311 37 1 C 19258 65 28
c 18172, 63 29 C 18312 37 3 c 19258 87 34
c 18173 63 30 C 18321 59 10 c 19258 8¢ 18
c 18174 63 20 C 18321 61 10 c 19277 73 2.
c 18175 63 5, C 18321 119 9 c 19278 73 3
c 18176 63 18 C 18389 85 10 c 19279 732 8
C 18179 63 32 C 18389 858 ] c 19280 73 11
C 18178 71 1 c 18389 - 91 C 19281 73 6

3

14

}
NUMERICAL INDEX ~—t 123
PART . PAGE  REF. PART PAGE  REF. PART PAGE  REF.
NO. <‘ NO. , NO. "NO. NO. NO. NO. NO. NO.
“'-_//i |

c 19375 47 14 € 20322 A 35 c 204594 15 32
C 19378 65 26 C 20323 17 30 c 20495 15 33
c 19377 65 27" c 20325 17 31 c 20498 . 15 24
C 19378 858 7 c " 20327 1 9 c 20499 13 28
C- 19384 79 1 c 20330 17 41 C 20501 13 29
- 19417 39 6 C 20331 17 21 c 20503 13 30
c . 19438 59 31 c 20332 21 27 c 20504 13 24
C 19438 61 29 c 20343 21 26 c 20505 21 28
¢ 19438 61 33 c 20344 21 19 c 20511 13 6
o 19447. 61 27 c 20349 21 18 C 20512 13 7
C 19469 105 g8 c 20349 91 17 C 20513 13 8
C 19473 = 31 43 c 20370 19 -9 c 20514 21 22
c 19475 79 28 c 20371 19 14 C . 20514 91 19
C 19478 105 7 C 20372 19 17 C 20515 21, 31
c 19479 79 26 C 20374 5 17 C 20516 21 32
c 19480 105 6. C 20374 19 8 C. 20517 15 37
~C 19481 - 103 2 C - 20375 19 21 c 20520 13 13
c 19521 85 c 20376 19 15 c 20521 15 41
c 18521 91 c 20379 11 12 C 20622 15 42
C 19634 35 1 c ggaao i1 13 c 20623 13 15
C 19743 59 6 - o 208381 11 14 c 20524 15 ‘43
C 16743 73 1 C ' 20382 1 17 c 20525 15 43
c 19767 43 1 c 20383 11 17 c 20526 15 43
c 10862 43 10 c 20384 1 17 C " 20527 15 43
C 19863 47 22 c 20386 11 17 C 20528 13 . 14
C 19663 47 22 C 20394 T 17 c 20529 15 . 44
C 19867 43 17 c 20400 1 17 ©C 20530 15 44
c 19900 65 6 | ¢ 20402 1 18 c 20531 15 44
c 19902 65 15 c 20403 1t 18 C 20532 15 44
C 20053 43 15 C 20408 .1 18 c - 20533 13 17
c 20059 59 5 C 20409 11 .18 c 20534 13 16
c 20059 73 16 c 20410 1 1 18 C 20536 13 23
C 20093 43 8 c 20411 ] 17 C 20540 13 25

- C 20109 . 25 1 c 20428 9 7 C 20541 13 26
C 20117 103 1 c 20433 - 9 10 C " 20544 17 3
c 20219 s 11 23 c 20434 - 9 5 C 20544 17 8
C 20223 11 1 c 20437 9 6 C 20548 21 33
c 20229 1 7 C 20439 7 15 - C 20552 17 11
o 20233 " 10 C 20440 9 == 3 c 20553 17 24
C 20247 . 9 12 C 20448 LEG 4 C~ 20554 17 25
c 20247 . 1B 36 C 20456 7 73 15° C 20555 17 19
C 20248 13 27 C .. 20456 . 73 2 C 20557 17 20
C 20267 13 5 o 20457 73 - 3 C 20563 17 23
c 20271 13 9 c 20480 73 4 c 20564 5 19
c 20272 13 10 C 204861 73 5 C 20564 17 26
c 20276 15 40 C 20462 73 6 C 205865 17 40
C 20277 15 40 c- 20470 15 40 c 20568 17 39
C 20293 15 38 C 20471 15 40 C 20568 a1 25
C 20294 15 39 C 20476 37 1 C 20569 19 2
c 20307 17 5 C 20477 37 1 c 20570 17 20
C 20308 11 5 C 20480 1 18 c 20572 19 4
C 20309 17 7 C 20481 11 15 C 20573 19 5
C 20310 17 9 c 20482 171 19 c 20574 17 36
c 20312 17 10 C 20484 - 2 25 c 20577 17 38
c 20314 17 12 c 20489 13 1 c 20580 19 ‘28
CC 20317 1. 4 c 20480 13 19 . C 20691 21 '
c 20318 21 23 c 20491 13 20 es 20592 21 2
C 20320 17 34 C 20492 13 21 c 20592 91 18
c 20321 21 24 c 20493 13 22 c 20593 21 3




NUMERICAL INDEX Y 125 ,

NUMERICAL INDEX

PART

=

. ‘
PAGE REF.  PART PAGE  REF. PAGE  REF. NO oD pER. PART PAGE  REF. PAGE  REF.
NO. NO. NO. NO. NO. NO. ] > N : NO. NO. NO.
. C 22462 * C .
c 20506 ’ ] c 01638 23 , c 275 o 04 c 46 7 23012 89 24 23914 61 21
. 22466 7 21 C 23025 85 27 23915 195, 21
c 20596 91 28 c 21635 45 c 22276 19 25 C 99457 7 10 c 23029 . - 858B 5 23916 -
c 20604 21 1 & 21637 67 6 c 222790 9 25 c - 858 } 81 33
| . 22471 5 34 C 23032 37 37 X 23018 119 30
c 20604 - 91 29 c 21638 35 12 C 22206 - 21 29 p 22561 c c 23033 15 12 ¢ 302
c 20620 19 12 c 21638 47 31 c 22297 21 30 ‘ . . 23922 67 2
o 22571 85 11 C . 23033 458 T 23939 119 27
c 20621 19 11 C 21638 67 24 c 22307 53 1 - )
C 22571 858 18 c 23126 37 26 23046 95 B
C 20625 19 27 c 21639 25 3 c 22322 13 3 !
. o 2257 87 c 23135 29 18 23951 a7 1
c 20626 19 26 C 21640 25 2 c 22353 17 4
. C 22571 89 . c 23178 117 1. 23061 61 36
c 20630 5 16 c 21641 59 16 C 22357 17 1 .
_ C 22571 91 10- C 23181 117 2 23961 73 1
C 20632 5 22 C 21642 59 21 C 22362 17 18 . , :
C 22573 87 10- C 23182 17 3 23971 5 3
c 20645 9 11 c 21648 67 21 c 22364 17 32 ~
. : C 22573 89 10 23245 45 10 - 23082 95 5
c 20647 9 15 C 21649 67 22 C 22366 17 13 .
C 22581 5 29 c 23245 45B 9 24135 87 10
c 20650 9 19 c 21650 67 23 o 22366 91 26 , ,
. c 22587 1 1 | c 23327 85 30 ¢ 24142 31 8
c 20651 9 20 c 21651 37 1 c 22368 21 20 . :
: c 22588 1 i1 o 23327 858 11 24143 31 7
c 20653 9 1 C 21655 91 1 C 22368 91 6 - ,
c 22589 11 11 C 23327 91 22 24192 57
C 20655 15 C 21662 61 16 c 22369 21 14 : .
C 22590 11 L 11 c 23327 01 23 24192 57R
c 20690 7 c 21663 47 1 c 22378 21 13 : -
C 22501 11 1 c 23328 85 29 24221 85 7
c 20691 7 3 c 21664 47 1 C 22380 21 9 : c ree ]
, C 22592 11 11 c 23328 858. 30 24228 85 1
c 20693 7 5 C 21665 67 1 C 22381 21 1% .
‘ c 29595 1 24 C 23330 87 2 24290 31 31
C 20694 7 6 C 21667 47 21 C 22387 19 24 -
, c 22603 13 18 C 23330 89 2 24301 85 16
c 20700 7 12 c 21668 59 17 c 22388 19 16 . o )
22618 13 4 C 23391 45 18 24301 858 24
c 20705 7 19 C 21814 31 12 .C 22391 21 7 o ) .
22619 13 J 31 c 23391 458 20 24306 21 16
C 20708 7 25 C 21824 113 5 C 22391 1 27 ¢
22620 13 31 23392 a5 18 24306 91 31
c 20712 7 11 C 21828 111 16 C 22401 19 13 c 3 ) . :
22621 15 31 ¢ 23440 43 19 . 24307 21 17
C 20735 9 14 C 21831 111 3 c. 22404 19 6 p - -
, 22622 15 31 c 23448 85 31 24307 g1 32
C 20738 9 a C 21832 11 4 C 22414 19 23 i , :
: 22637 57 12 c 23448 858 12 24308 21 21
C 20739 9 9 C 21833 11 5 C 22417 9 23 c 22637 578 12 C 23514 65 3" 24308 91 30
c 20740 g - 2 c 21834 11 6 c 22418 5 15 P w
! c 22638 57 11 C¢: 23624 458 10 24334 73
c 20754 15 c 21838 49 23 c 22420 5 18 C 22638 578 11 C ' 23625 458 14 24408 41
c 20755 15 c 21845 111 7 Ne 22421 5 33 i .
C 22671 <45 - 9 c 23627 45B 18 24408 43 1
c 21408 5 27 c 21848 113 4 C 22472 5 35 -
: C 22671 458 7 C 23630 45B 13 24445 - 71 1
C 21505 69 18 ¢ 21853 13 ! ¢ 22423 5 5 c 22684 35 14 C 23633 25 9 24490 31 30
c 21506 69 '33 C 21875 113 3 c 22424 5. 4 C 22630 111 2 C 23634 61 34 24491 31, 32
c 21507 69 29 C 21875 17 11 c 224725 5 3
c 22693 11 1 | ~C 23677 458 2 24519 113 g
C 21508 69 31 C 21901 111 9 c 22426 5 2 -
_ C 22699 31 23 | cC 23679- 67 + 25 24520 113 8
C 21509 69 32 c 21901 117 C 22427 5 13
C 22700 31 31 C 23682 117 4 24569 117 1
C 21510 69 28 c 21904 11 10 C . 22428 5 12 o 59737 23 10 @ 23684 117 - o 5457 "y }
c 21511 69 38 c 21904 17 8 | ¢ 22429 9 2 o g : !
c 22738 33 g 23733 117 6 24652 41 2
c 21521 69 39 C 21912 47 13 c 22430 5 25 o
C 22738 41 2 23736 117 5 24679 51 '35
c 21522 69 34 C 21921 111 17 C 22431 5 32
3 c 22744 109 6 C 23737 117 7 24683 91 33
C 21533 47 13 C 21922 111 18 C 22432 5 31
C 227 85 28 c . 23738 117 i0 24728 35 11
C 21538 47 24 C 21945 B5B 10 C 22433 23 3 c 22765 91 24 S 23740 45 6 24731 7
c 21543 35 7 C 21946 99 7 c 22435 23 14 ' A o 5
c 22765 G5B _.iio2T" C 23740 458 8 24743 458 16
c 21545 47 15 C 21946 115 2 c 22436 23 16 g
c - 298 g7 14 C 23743 43 18 24774 458
c 21547 35 5 C 21963 55 8 C 22437 23 13 oot :
c 21548 59 19 c 21963 109 g C 22438 23 19 L2282 99 18 ¢ 23744 85 24802 578 22
. C 22842 57 43 C 23744 91 24803 578 4
C 21548 61 19 C 21976 5 28 C 22439 23 17
! C 22842 578 43 C 23819 47 1 24804 E7B 3
C 21548 67 20 C 21977 25 1 C 22440 23 20 -
- C 22843 57 42 c 23820 47 1, 24813 858 6
c 21550 67 3 C 21978 99 8 C 22441 23 21 el
i : - c 22843 578 42 c 23839 85 25 34815 858 2
c 21563 59 28 C 21978 115 4 C 22442 23 12
C 22849 49 16 C 23839 91 20 24833 858 1
c 21553 61 28 C 21996 115 3 c 22443 23 8
‘ C 22850 A0 186 C 23858 33 1 24834 858 3
C 21553 67 < 1 C 21996 115 7 C 22444 23 9
C 22915 65 29 C 23860 33 8 24843 578
C 21590 43 10 C 22249 51 2 c 22445 23 15
s . C 22986 65 1 o 23860 43 2 24846 578
C 21596 45 11 c 22260 11 N c 224486 23 11
: 4 c 23010 85 75 o} 23870 87 2 24851 43 8
C 21611 59 14 C 22261 11 6 C 22447 23 6
) | c 23010 858 15 C 23887~ 119 23 24879 35 11
C 21611 61 14 c 22262 11 26 C 22448 23 18 ;
c 23010 91 20 c 23902 35 7 24880 838
c 21615 43 4 c 22263 11 27 ¢ 22458 23 5 C 23012 87 C 23912 - 119 13 24883 31 40
¢ 21616 59 30 C 22264 11 28 c 22459 23 . 7 : ol .
c 21616 61 32 C 22265 13 1 c 22460 23 4 : .




e e a1

e

126

NUMERICAL INDEX

\ e
PART PAGE “ REF. PART PAGE  REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
C 24884 27 21 KO 230170 27 16 KO 237489 41 2
C 24886 838 19 KO 230170 31 9 KO 237658 31 5
C 24887 43 13 KO 230722 85 19 KO 237658 ic} 15
c 24889 838 1 KO 230722 858 27 KO 237670 31 .4
c 24889 85B 19 KO 231032 27 5 KO 237672 27 14
C 24890 838 10 KO 231032 33 16 KO 237677 35 4
C 24891 838 REIR KO 231281 85 13 KO 237895 39 1
C . 24892 "83B 16 KO 231281 858 22 KO 270158 3 9 2
C 24994 107 4 KO 235003 29 11 KO 270889 31 3
c 24995 31 24 KO  235007-S 17 KO 275066 27 27
C 24995 107 1 KO 235007-8 31 10 KO 275067 27 27
c 24999 61 27 KO 235011 27 18 KO 285143 27 ‘4
C 24999 59 27 KO 235025 31 . 18 KO 275144 27 1
C 24999 69 1 KD 235025 33 3 KGO 275144 Kic] 12
c 25007 107 - 2 KO 235026 31 17 KO 275182 87 4
C 25008 107 3 KO 235047 27 9 KO 275220 27 3
c 25020 37 22 KO 235048 27 6 KO 275231 41 4
C 25041 53 1 KO 235053 27 g KO 275341 33 10
c 25042 17 37 KOG 235054 . 35 9 KO 275341 38 6
c 25043 27 25 KO 2350577 33 14 KD 275341 43 1
. C 25054 29 22 KO 235070 31 29 KO 275373 41 2
c 25101 73 3 KO 235070 33 5 KO 275690 37 185
D 21003 119 14 KO 235084 37 19 KOA 236919 37 34
D 21004 119 15 KO 235085 37 18 KOA 237344 29 10
D 21008 119 16 KO 235086 37 17 KOA 237401 29 6
D 21006 119 KO 235117 27 8 KOA 237402 29 15
D 21006 119 18 KO 235118 27 7 KOA 237403 29 15
D 21007 119 17 KO 2351255 37 29 KOA 237404 29 15
D 22988 « 37 3 KO 235168 27 19 KOA 237405 29 15
D 29266 53 7 KO 235207 35 & KOA 237559 37 32
D 29267 53 11 KO 235277 37 23 KOA 237653 37 8
D 31945 57 4 KO 235353 31 20 KOD 235327 27 22
] 39712 101 8 KO 236353 33 4 N 4221 53 g
‘D 40816 71 5° -KO 235447 41 7 0 2815N 45 16
D — 54809 77 5 KO 235448 41 6 0 2815N 458 15
D 54015 77 14 KO 235476 37 25 R 2799 119 20
D 54917 77 15 KO 235496 37 12 R 13338 1 22
D 58188 73 1 KO 235582 27 15 R 15087 83 3
D ' 58189 73 14 KO 235631 27 10 R 15080 81
D’ 59376 69 7 KQO" 235652 35 . b R 15090 83 8
D 59700 75 12 KO 235748 31 42 R 15108 81 1
D 59949 39 12 KO 235757 31 29 R 15106 83 1
D 60857 75 13 KO 235757 33 5 R 16147 81 12
.D 69752 109 8 KO 235811 29 7 R 16147 83 12
D 70115 85 1 KO 235818 31 35 R 15148 81 16
F 7232 578 8 K0 2355801 35 i1 R 16148 83 16
F 19892 a1 13 KO 238285 31 41 R 16161 81 ]
F 22795 119 3 KO 236387 41 1 R 16161 83 a
F 22795 119 25 KO 236676 35 15 R 16287 29 19
WF 50014 45 14 KO 236763 29 2 R 16287 31 27
H- 309047 61 37 KO. 236764 © ~. 29 16 R 17820 57 33
HO 43034 37 16 KO 236765 29 16 R 17820 57B 33
KO 200372 41 12 KO 236766 29 16 T 13449 51 42
KO 200380 41 1. KO 238886 31 1 T 24080 77 1,
KGO 200383 41 3 KO 237064 31 6 T 24081 77 2
KO 200408 a4 5 KO . 237084 33 A7 =T 24084 77 .1
KO 220174 33 7 KO . 237277 3 49 T 27809 53 8
KO 220174 87 6 KO 237421 3g 9 T 27814 53 3
KCQ 230020 27 20 KO 237423 39 2 T 40189 101 10

NUMERICAL INDEX 127
PART PAGE  REF. PART PAGE  REF. PART PAGE  REF.
NO. - NO. NO. NO. NO. NO. NQ. NO. NO.
T 41332 119 28 41. 18 31 13 113 103 65 17
T 41499 77 16 41. 26 13 2 113 118 103 10
T 42253 77 8 61- 510 25 3 113 122 49 - i1
T 42254 77 10 B1- 510 25 5 113 122 63 2
v 34346 27 26 71. 412 43 9 113. 185 87 11
Y 34381 83B 2 74- 610 83 25 ©113- 206 47 18
v 34382 -g38® g 75. 48 101 19 113- 206 53 3
v 34383 838 6 75. 410 101 5 113- 206 61 35
v 34384 83B 4 83 55 73 20 113 208 97 12
v 34386 83R 12 92. 3 5 9 113 206 ag 16
Y 34387 838 13 92 3 21 '8 113- - 206 101 26
s 34388 838 15 92. 3 37 21 113 207 25 4
v 34301 83B 17 92 4 5 20 113. 207 31 25
v 34392 838 3 92- 4 17 42 113 207 37 5
v 24404 43 5% 92. 4 21 4 113- 207 43 12
v 34416 37 31 92 4 27 2 113- 207 45 20
Y 34418 37 27 92- 4 31 18 113 207 47 3
v 34419 37 28 92. 4 35 2 113 207 59 3
v 34421 37 35 92 4 35 13 113. 207 79 12
v 34491 87 3 92. 4 37 13 13- 207 79 22
v 34427 31 11 92. 4 101 6 113- 207 458 22
\Y 34427 858 20 92 5 13 12 113 209 31 14
v 34433 85 18 92 5 17 17 113- 209 61 3
v 34433 858 26 92. 6 5 26 113 209 85 8
% 34435 85 32 9. 6 - 17 14 113 200 89 18
Vv 34435 858 93 97. 6 23 2 113. 233 37 7
Y 34830 838 7 92 6 29 12 113 233 73 14
v 34857 85 14 92 6 31 15 13- 257 49 22
v 34857 87 5 92- 7 11 25 113- 410 47 25
Y 34885 - 838 8 92. 8 95 4 113 410 113 6
w 5063-S 29 21 g5 4 101 17 . 113 410 117 3
W 50683.5 50 7 111 2 37 5 113- 412 . 47 25
111- 108 87 16 113 412 53 20
111- 108 89 3 113 417 51 6
HARDWARE CODE NUMBERS AEE 202 87 15 13- L 417 57 40
= (RRE 202 89 15 113 417 103 5
1. 204 _ 25 8 113 417 57B 40
1119- 204 25 15 113- 421 111 14
i3- 48 31 19 111- 340 43 23 -113- 424 49 3
13- 48 35 3 1H1. 340 a7 23 113. 424 o5 3
13- 410 9 13 111. 530 95 2 113 425 105 3
13- 410 17 27 111- 531 a5 3 113- 42¢ 53 20
13- 410 21 35 113. . 87 25 113 606 109 3
13- 410 35 12 113 3 57 20 113 708 117 5
13- 414 21 12 13- 3 a7 9 114 260 59 2
13- 436 16 35 13- 3 89 13 114. 200 61 2
13- 516 17 28 113 3 115 \ 5 121- .3 19 22
13. 528 17 15 113 3 115 9 121 1086 49 13
13- | 536 17 16 113 3 119 —~121- 106 67 7’
13- 612 87 28 113- 3 578 20 126- 9 11 B
13- 620 23 1 113. 5 53 8 126- 12 73 4
13- 632 5 24 113 17 37 g 128- 13 11 20
14- 612 17 33 113 17 71 28 126. 15 51 27
75 104 21 10 113 101 67 4 126- 32 51 4
25- 118 19 10 113- 102 43 5 126- 11 81 24
25 1312 53 5 113 102 47 g 126 111 83 24
25- 159 77 14 113 102 87 18 126- 128 57 16
28- 680 57 34 113- 103 25 10 126- 128 57B 16
28 680 578 34 113 103 43 7 120. 17 37 . 7




_ .
S . - e

128 " NUMERICAL INDEX NUMERICAL INDEX ’ 129
- PART PAGE  REF. PART PAGE  REF. '
PART PAGE  REF. PART PAGE . REF.  PART PAGE  REF NO. NO. No. e PAC NOf: :II;HT ;gse S(E}F.
NO. NO. NO. NO. NO. NG. NO. NO. NO. ; , . ) )
2 192 18 83 28 193- 70 87 19 [. 213
120- 18 81 14 131- 5 5 21 164- - 40 458 4 192. 18 87 23 193- 76 45 5 | 314. 3 o 53
129- 18 83 14 131- 5 73 13 164- 50 45 4 192. 18 89 12 103 76 458 5 214- 14 59 o
128 27 87 22 131- 165 47 27 165 43 21 34 192. 19 57 19 193. - 99 31 a8 214 102 9 15
129- 37 35 11 131- 165 65 14 166- 86 57 40 192. 19 g7 42 193 107 a5 8 214. 981 29 9
129 37 37 20 131- 173 63 3 166- 86 59 23 192- 19 97 10 193- 524 69 26 214. 251 43 4
129- 37 43 22 131- 176 65 8 166- 86- 51 B e 19 99 14 193- 524 71 26 214. 254 99 11
129 37 47 37 131- 176 103 11 166- 86 578 40 oo 19 115 6 193. 543 85 6 214. 254 15 8
129- 37 65 32 131 176 113 2 169- 108 101 21 105, e e 9 T oo A o 25 e 2
129 37 87 40 131- 301 29 26 169- 74 19 20 192. 19 119 6 193- 1000 19 3 214 254 119 g
129- 47 89 22 131- 301 31 37 169- 97 .- 7 1 192- 19 57B 1o 195. 14 19 2 a. 56 o1 17
126 77 5 10 131 361 59 25 168- 14 69 M e 20 25 12 195. 14 19 18 214. 256 61 20
129 77 87 39 131- 351 61 25 169- 114 71 13 192, 20 P : e 103 6 c ) 26 o 2o
1720 77 89 21 131- 351 69 36 169 131 a7 24 192. 20 43 6 195. 104 47 5 214. 262 - 63 27
120. 101 87 17 131- 629 87 5 171 247 59 24 192. 20 65 5 195- 510 71 25 214 1102 o1
129. 101 89 13 131. 629 R9 5 171- 247 61 24 197. 20 87 8 195. 513 35 4 217- 15. 5 30
129 101 97 11 131. 677 77 - 2 171- 247 69 35 192- 20 79 4 195. 513 35 10 217. 155" 119 22
129 101 99 15 131 1102 53 9 171 250 87 43 192- 20 g1 3 195. 513 47 6 217. 300 61 38
129- 101 115 7 131 1102 n 29 173 73 89 7 192. 20 87 12 195. 513 87 37 218- 443 63 26
12 101 15 11 131- 1113 51 24 173 a6 31 21 195, o o c 198, £13 29 3 18, Py 119 o
120 101 119 7 131- 1118 89 4 173 215 39 6 192. 21 37 6 195. 518 37 10 218 455 63 10
129 102 65 ‘8 131- 1181 43 14 173- 215 57 15 192. 21 45 21 195. 518 79 33 218 493 '109 1
126~ 102 67 10 13- 1 49 21 173- 219 21 5 192. 21 47 4 195 520 87 13 218- 494 97 2
129 102 87 14 131- 1181 53 4 173 224 87 B, 102 21 59 4 195- 521 25 11 218 484 ag 2
129. 102 89 14 131 1181 79 13 173- 237 83 27 g2 21 61 4 195. 521 43 7 218. 633 53 3
129, 103 o5 ; 121- 1181 79 24 174 222 5 11 199, o ax o 195. £ 47 30 o1, 205 o i
175, 103 37 s 131- 1232 57 35 177- 94 39 7 ion o 29 ‘o 195, 521 ol 23 . o1 19 "
199. 103 23 og 131- 1232 578 35 178 858 73 16 199, S o7 s 195, £ > 9 g, o % ‘0
129. 103 47 6 131- 1318 47 33 178 860 51 30 e 2 a9 17 195. 521 - 71 22 218- 675 115 B
129 103 85 10 132- 5 101 4 182- 84 17 6 192. 29 101 97 195- 525 25 6 218 753 79 24
129. 103 -89 20 132- 46 65 4 182- 623 87 36 1o 21 458 23 195. §25 a3 13 218 753 79 34
129. 105 a7 27 132- 49 53 .4 182- 523 89 20 g 2 838 20 195. 525 79 23 218 845 109 7
129 106 51 33 132- 49 117 8 182- 525 35 2 192. 23 47 26 195. 533 55 16 218- 910 109 3
129. 105 53 29 132- 91 103 5] 182. 528 35 8 192_‘ 23 49 5 195. 533 71 5 218 927 97 3
129. 105 85 13 182 310 43 .9 182. 528 43 20 192 . 33 51 7 195. 536 51 8 218 927 99 3
129. 105 89 15 132- 310 53 14 182. 528 47 34 02 23 53 21 105. 541 29 25 218. 997 109 4
129 105 95 5 132- - 310 79 7 182- 528 65 30 o 23 57 41 195. 541 31 36 218 1055 109 5
129- 122 65 22 132- 310 79 17 182- 541 31 33 g0 23 85 12 195. 541 65 13 218 1754 63 25
129. 122 79 3 132- 310 103 4 187 130 87 32 192- 73 89 16 195. 541 79 6 218 1255 63 31
129. 122 87 20 132- 3N 55 17 187- 408 87 7 192- 23 95 4 105. 541 103 7 218 5006 107 g
o 129. 125 A58 17 132- 320 65 23 187- 485 87 4 40 23 103 6 195. 545 55 13 218- 5008 107 10
129- 127 51 19 132- 320 71 10 {187 1036 47 20 o 23 578 41 .195. 545 109 7 218 5008 107 12
- 120 127 89 11 132- 320 79 32 187- 7 1036 63 14 e 25 51 20 195 545 11 12 218- 5007 69 20
128, 143 31 a6 132- 321 71 6 187. 1046 47 N g 25 109 4 195. 545 17 g 218 5007 107 8
129. 167 51 a1 132- 361 79 18 187. 1047 87 & 192 26 83 35 195. 545 117 10 218 5007 107 14
T 120 327 51 21 136- 2 19 19 187 1047 89 6 9o 27 17 6 195. 553 111 13, 218 5007 119 10
T 129, 209 a7 ] 138- 59 103 19 187 1080 47 16 oo 45 25 6 195. 553 117 11 218- 5008 81 39
120 409 37 1 138 77 53 18 187. 1093 35 6 g2 45 25 16 195. 2021 49 10 218. 5056 79 21
126 409 30 10 138- 92 53 5 187.. 1252 67 19 95 116 a1 35 195. 2020 49 18 218 5056 79 21
129. 504 39 7 138 308 103 5 187- 1844 87 26 9o 213 113 75 195. 2115 51 39 218 5062 107 5
129. 504 43 22 138- 319 57 14 192. .17 81 4 g2 213 17 4 211- 5 17 9 218 5065 59 13
128 504 67 16 138- 318, 678 14 192. 17 83 15 g3 4 89 8 211. 7 69 11 1218 5065 81 13
125. 505 5 1 138- 2005 55 9 192. 18 35 I g 5 87 9 211. 7 71 19 218 5066 63 4
129 518 25 9 138 2005 109 10 192 18 35 8 aa. 8 39 8 211. g 69 30 218 5066 . 99 9
129. 5i8 25 17 141. 4 B3 13 192- 18 37 6 403" . o 31 29 211. ] 71 a 218. 5066 107 7
129. 531 69 18 141- 51 117 12" | 192 18 43 21 g3 28 43 10 211. 11 101 1 218- ‘5086 115 5
129. 53t 71 12 151- 210 37 4 192. 18 47 3  jgq 56 45 5 211. 14 11 3 218- 5107 61 8
129. 665 19 1 164- 40 - 45 4 192- 18 66 31 i




13¢

NUMERICAL INDEX

"t

PART PAGE  REF. PART PAGE  REF. PART PAGE  REF.
NO. NO. NO. NO. NO. NO. "NO. NO. NO.
218 5117 107 g 321- 4749 g3 15
218- 5243 63 15 321- 4762 93 1
218 5251 107 13 321. 4787 83

218 5291 79 ‘35 321 5040 03 16
218- 5291 79 35 321. 5108 03 17
218- 5201 105 5 321. 5109 93 17
218 5351 63 6 321- 5115 a3 18
218. 5353 59 29 321- 5116 a3 18
218- 5353 61 31 353 407 85

218- . 5404 107 11

218- 5479 105 14

219- 17 47 12

219- 17 51 13

210- 20 55 3

219. 405 103 2

221- 4 57 10 -
221- 4 57B 10

221- 14 17 22

221. 841 69 22

221. 841 73 20

221. 842 101 7

221. 843 71 7

221. 849 73 10

221 1138 31 50

221 1139 105 1

221- 1348 109 2

221. 1375 21 45

221- 1375 105 2

221. 1842 118

272. 1014 9 16

223- 20 85 5

223 30 858 28

223. 31 91 7

321- 18 93 7

321- 1788 .93 12 '

321- 1834 83R

321. 2111 a3 10,

321. 2147 a3 9

321. 2171 a3 8

321, 2338 a3 1

321. 2935 93 1

321- 3248 93 4

321- 3249 93 4

321- 3250 93 3 .
321- 3250 a3 3

321- 3251 93 2

321- 3256 93 5

- 3576 93 13

321- 3879 93 14

321- 3899 93 15

321- 4692 93 g

221. 4693 93 12

321- 4694 93 8

321- 4728 93 7 i

321- 4729 93 10

321- 4732 03 1

321- 4733 93 5

321 4743 a3 6







Inc.




T e R Lt mn ekt s s

LY
RPN
;

LIRS

[ Y

(VUPLIPLR I

R

¢

‘

Ingersoll Equipment Co., Inc.

v
P

e e s et 2t

" IhgerSoIl EqufipmentCo.,'

- -
_— - = ERE -
Y
o
o
o e .
- - -
- ]
i w
¢ .
L ’_u " 7 -
;
i R
ot
.
'
-~
¢ :
* = -
- - -t
R -
»
A3
‘ /
v -
-
~
- i
* i
- i [
j
.
!
w I
|

S

4
+




Y

S AR ey - }..}0..):911!- ST

., Inc.

&)
Guid
-
e .
-

-

| Equ

8

~ Ingersol




